WALTCO

NANIGATOR

LIFTGATE PARTS AND MAINTENANCE GUIDE

- — WDL/WDLBG and
LLI#8SI58] \wDL RM/WDLBG RM

Click the appropriate link below for the major component of the liftgate for which

WDL/ you are trying to find the correct part. If you are unsure of the name of the part in
Waltco terminology, click the "Liftgate Terminology" link and it will take you to a
WDLBG document showing a picture of the liftgate with the common Waltco names for each
and of the parts.
WDL RM/
WDLBG RM

WDL Liftgate Terminology

WDL Threshold Exension
=

/ | - /
i/

Main Frame and / [

A l"..' . Lr 'y
\‘:‘*"Ik-\l. ‘—/;
; .
4
-"‘x\_\_l‘ - "-L____-_':. : '-. .----"'-. .
Ramps N~ Platform and Linkage

WDL Chain Linkage Assembly

WDLBG Platform/Runners (Bottled Gas)
Hydraulics and Controls

Pumps and Cylinders

Electrical Schematics

Tech Tips

© 2004 Waltco Truck Equipment Co. All rights reserved.



1. WDL RM LIFTGATE TERMINOLOGY

1. Hydraulic Enclosure 22. Outer Hub Assembly
2. Pump or Hydraulic Unit 23. Closer Cylinder
3. Filler/Breather Cap 24. Lift Cylinder
4. Pump Starter Solenoid 25. Transit Latch Assembly
5. Hydraulic Reservoir 26. Chain Linkage Bar Assembly
6. Platform Opening and Closing Speed 27. Chain Linkage Cover
Flow Control Valves 28. Support Chain
7. Grommeted Hole for Liftgate Wiring 29. Roller Assembly
Harness

30. Roller Pin Assembly

31. Runner Guard Plate

32. Curb Side Upright

33. Street Side Upright

34. Crossbeam

35. Upstop

36. Upstop Bar

37. Store Below Bed Lock

38. Deck Extension Assembly
39. Platform Bottom Stop Hook
40. Cylinder Bleeder Port

41. Curb Side Runner Assembly
42. Street Side Runner Assembly
43. Deck Assembly

8. Grommeted Hole for Battery Cable
9. Grommeted Hole for Return Line
10. Flow Divider Valve

11. Thermalpak® with Voltage Guard™
12. On/Off Key Switch

13. Return Line

14. Liftgate Wiring Harness

15. 150 Amp Circuit Breaker

16. Motor Wiring Harness

17. Relay

18. 5 Amp Fuse

19. Equalizer Beam Assembly

20. Control Switches

21. Runner Wear Pad




1. WDL RM LIFTGATE TERMINOLOGY




1. WDL RM LIFTGATE TERMINOLOGY

EXPLANATION OF SPECIFICATION TAG

MODEL NO. MODEL NAME DESCRIPTION CAPACITY
313 WDL-35 RM WDL-35 RM Series (96" Wide) 3500 Ib.
314 WDL-45 RM WDL-45 RM Series (96” Wide) 4500 Ib.
315 WDL-55 RM WDL-55 RM Series (96" Wide) 5500 Ib.
316 WDL-66 RM WDL-66 RM Series (96" Wide) 6600 Ib.
323 WDL-35 RM WDL-35 RM Series (102" Wide) 3500 Ib.
324 WDL-45 RM WDL-45 RM Series (102" Wide) 4500 Ib.
325 WDL-55 RM WDL-55 RM Series (102" Wide) 5500 Ib.
326 WDL-66 RM WDL-66 RM Series (102" Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY
Based on an evenly
distributed load on

the platform flat

WALTCO
TRUCK EQUIPMENT

surface.
MNDEL CAPACITY/LB
BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
SERIAL NUMBER DATE OF MANUFACTURE
of liftgate. To be used Month/Year

when ordering parts or

when contacting Waltco

for service or warranty
guestions.

1.3



WDL PLATFORM and LINKAGE

CHAIN SUPPORT
LINKAGE

PLATEORM

CLOSER CYLINDER
AND HUB

Common Features

e Capacity decal: 3500, 4500, 5500, and 6600 pounds
o Sizes: 42", 60", 72" and 86" deep
. 80" and 86" wide
e Ramp: 15" fixed, 16" folding aluminum, 12” folding steel
e Chain linkage support (Two piece platforms)
e Bar Linkage support (One piece platforms)
¢ Cylinder closing with closure hub
WDL - 15" ramp WDL - Butt End WDL - 1 piece
PM-295 PM-296 PM-297
Built thru 10/98 Built thru 10/98 Built thru 10/98
PM-456, PM-482 PM-457, PM-483 PM-458
Built from 10/98 thru 1/02 Built from 10/98 thru 1/02 Built from 10/98 thru 1/02
PM-456A PM-457A PM-458A
Built from 1/02 Built from 1/02 Built from 1/02 thru 7/03
PM-458B
Built from 7/03
©2004 Waltco Truck Equipment Co. All rights reserved 80101083 Rev. 02 10/02

¢ Closure hub kit must be purchased when ordering hubs or closure cylinder on gates built
before 4/1/95. Part # 80000654

Click here for list of liftgate serial numbers, organized by approximate ship dates.




WDL Chain Linkage Assembly

Description Linkage Chain Chain Overall Linkage Linkage | Link Bar Link Bar
Group Linkage Linkage Linkage Chain Part| Chain Location Location
Part No. | Complete | Assy Part Assy No. Length (Inches) | (Chain links)
Part No. No. Length “B” “c” “c”
“A”
60" Butt End (New Style) | 85803597 | 85803591 | 85803592 717 85803590 | 57-9/16” | 20-3/4” | 20-1/2 Links
60" Butt End (Old Style) | 85803599 | 85803588 | 85803592 717 85803590 | 57-9/16” | 22-3/4” | 22-1/2 Links
60" + 157 & 72” Butt End | 85803598 | 85803595 | 85803596 79-1/16” 85803597 | 71-3/4” 26-3/4” | 26-1/2 Links
72" + 15”7 & 86” Butt End | 85803565 | 85803459 | 85803596 79-1/16” 85803600 | 71-3/4” 26-3/4” | 26-1/2 Links
[ IIA" _—
—
g
: | D
85803589 for 85803591 N
85803587 for 85803588
85803587 for 85803595 85803443 for 85803459

80101038

Rev01 10/02




PLATFORM & LINKAGE

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO E%VISED: 3;5108-98
TRUCK EQUIPMENT CO. RE\). 03
WDL SERIES PM-295
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803630 1 60" X 80" + 15" Ramp (Break Even) (Bottom Stop Platforms Only)
85803634 1 60" X 80" + 15" Ramp (Break Even) w/ *12 85803464 6 7/16"-20 Lock Nut
Cart Stop *13 85803463 4 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
85803633 1 | 60"X 80"+ 15" Ramp (Break Even) w/ *14 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
Bottom Stops 15 75086215 2 | 1/4"-20 x 2-1/2" Hex Bolt
85803636 1 (G:O tXS?O ;185 ttRamSpt (Break Even) w/ 16 75085175 2 1/4"-20 Lock Nut
art Stop ottom Stops .
17 75088082 2 7/16" Lock Washer
85803153 1 7; X gg * 15" Ramp (Breat Even) ; 18 85803191 1 | 80" Cart Stop Ramp Assembly Complete
85803154 1 Z: XS + 15" Ramp (Break Even) w (Items 18 Thru 27)
a"rt top: - " y 85803418 1 | 86" Cart Stop Ramp Assembly Complete
85803650 1 72" X 80" + 15" Ramp (Break Even) w (Items 18 Thru 26)
85803646 1 S;Ft;n;;tip;" R (Break Even) w/ 19 85803192 1 80" Cart Stop Assembly(Cart Stop
amp (break £ven) w. Platforms Only)
. - g;lrtxsgée ffS(?:[t;:mSpt(zgfeak Even) 85803419 1 8(|5" fCart StopI A)\ssem bly (Cart Stop
Platforms Only
85803641 1 ?:O"txs?‘s" + 15" Ramp (Break Even) w/ 20 35442002 1 | Cart Stop Lever Assembly (Cart Stop
art otops Platforms Only)
85803640 1 gO';tX 868": 15" Ramp (Break Even) w/ 21 35440502 1 | Cart Stop Pin Assembly (Cart Stop
otiom Stops Platforms Only)
85803643 1 60" X 86" + 15" Ramp (Break Even) w/ 22 75088056 1 1/2" Plain Washer
“=03105 . S;rg(sé‘;p &55‘?.“;”1 Stogs = 23 | 75084052 1 | 5/32"x 1" Cotter Pin
2603432 e : o Ramp (Break E"e”) / 24 75089752 5 | Extension Spring
Cart Stop amp (Break Even) w 25 75089547 1 | 3/16" x 1" Coiled Pin
85803651 1 | 72" x 86" + 15" Ramp (Break Even) w/ 26 | 75088064 L {5/8" Plain Washer
Bottom Stops 27 35442501 1 Cart Stop Brace Assembly
85803647 1 72" X 86" + 15" Ramp (Break Even) w/ 28 85803799 1 Platform Stop Angle Assembly
Cart Stop & Bottom Stops
2 85803443 2 Connecting Link Bar (72" + 15" Ramp
Only)
85803587 2 Connecting Link Bar (60" + 15" Ramp
Only)
3 85803444 2 Connecting Link
4 85803596 2 Chain Linkage Assembly (72" + 15" Ramp
& 60" + 15" Ramp Only)
5 85803105 2 Extension Hinge Pin
6 85803550 2 Linkage Retainer Collar
7 85803456 2 Double Clevis Link
8 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
9 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
10 75089541 4 1/4" x 1-7/8" Coil Pin
11 85803561 2 Platform Bottom Stop Pin Assembly




PLATFORM & LINKAGE (96" Wide Liftgates)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO sed: s
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES (96" Wide) PM-456
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410005 1 Platform Assy Complete, 60" X 80" + 15" 11 85803443 2 Connecting Link Bar (72" + 15" Ramp
Ramp (Break Even) Only)
31410007 1 Platform Assy Complete, 60" X 80" + 15" 85803587 2 Connecting Link Bar (60" + 15" Ramp
Ramp (Break Even) w/ Cart Stop Only)
31410006 1 Platform Assy Complete, 60" X 80" + 15" 12 75088082 2 7/16" Lock Washer
Ramp (Break Even) w/ Bottom Stops 13 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
31410008 1 Platform Assy Complete, 60" X 80" + 15" 14 85803444 2 Connecting Link
g(";‘tt":ﬁn(zrtiak Even) w/ Cart Stop & 15 85803561 2 | Platform Bottom Stop Pin Assembly
pS (Bottom Stop Platforms Only)
31410009 1 g';‘r:‘;r?'égzskyé‘::)p'ete' 72" X 80" + 15" 16 31417501 1 [ Platform Stop Angle Assy
31410011 1 Platform Assy Complete, 72" X 80" + 15" *17 85803463 2 7/16"—20 x 1-3/4" Hex Bolt (Grade 8)
Ramp (Break Even) w/ Cart Stop *18 85803464 2 7/16"-20 Lock Nut
31410010 1 Platform Assy Complete, 72" X 80" + 15" 19 75085161 1 1/4"-20 Lock Nut
Ramp (Break Even) w/ Bottom Stops 20 85803550 2 Linkage Retainer Collar
31410012 1 | Platform Assy Complete, 72" X 80" + 15" *21 75086215 2 | 1/4"-20 x 2-1/2" Hex Bolt
Ramp (Break Even) w/ Cart Stop & 22 85803596 2 Chain Linkage Assembly (72" + 15" Ramp
Bottom Stops & 60" + 15" Ramp Only)
1 31411005 1 Deck Assy, 60" x 80" + 15" 23 35442501 1 Cart Stop Brace Assembly
31411006 1 Deck Assy, 60" x 80" + 15" w/ Bottom 24 75089752 5 Extension Spring
Stops 25 85803192 1 80" Cart Stop Assembly (Cart Stop
31411007 1 Deck Assy, 42" x 80" (72" + 15" & 86" Platforms Only)
B.E. Platforms) 26 35440502 1 | Cart Stop Pin Assembly (Cart Stop
31411008 1 Deck Assy, 42" x 80" (72" + 15" & 86" Platforms Only)
B.E. Platforms) w/ Bottom Stops 27 35442002 1 | Cart Stop Lever Assembly (Cart Stop
2 31418003 1 Deck Ext Assy, 60" x 80" + 15" Platforms Only)
31418004 1 Deck Ext Assy, 60" x 80" + 15" w/ Cart 28 75088056 1 1/2" Plain Washer
Stop 29 75084052 1 | 5/32" x 1" Cotter Pin
31418005 1 Deck Ext Assy, 72" x 80" + 15" 30 75089547 1 3/16" x 1" Coiled Pin
31418006 1 Deck Ext Assy, 72" x 80" + 15" w/ Cart 31 75088064 1 5/8" Plain Washer
Stop
3 85803191 1 80"Cart Stop Ramp Assembly Complete
(Items 18 Thru 27)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)




PLATFORM & LINKAGE (102" Wide Liftgates)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO sed: s
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES (102" Wide) PM-482
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 32410005 1 Platform Assy Complete, 60" X 86" + 15" 11 85803443 2 Connecting Link Bar (72" + 15" Ramp
Ramp (Break Even) Only)
32410007 1 Platform Assy Complete, 60" X 86" + 15" 85803587 2 Connecting Link Bar (60" + 15" Ramp
Ramp (Break Even) w/ Cart Stop Only)
32410006 1 Platform Assy Complete, 60" X 86" + 15" 12 75088082 2 7/16" Lock Washer
Ramp (Break Even) w/ Bottom Stops 13 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
32410008 1 Platform Assy Complete, 60" X 86" + 15" 14 85803444 2 Connecting Link
g(";‘tt":ﬁn(zrtiak Even) w/ Cart Stop & 15 85803561 2 | Platform Bottom Stop Pin Assembly
pS (Bottom Stop Platforms Only)
32410009 1 E';‘r‘,f]‘;rz’ggfkyé‘;rﬁ)p'e‘e' 727X 86" + 15" 16 31417501 1 | Platform Stop Angle Ass'y
32410011 1 Platform Assy Complete, 72" X 86" + 15" *17 85803463 2 7/16"—20 x 1-3/4" Hex Bolt (Grade 8)
Ramp (Break Even) w/ Cart Stop *18 85803464 2 7/16"-20 Lock Nut
32410010 1 Platform Assy Complete, 72" X 86" + 15" 19 75085161 1 1/4"-20 Lock Nut
Ramp (Break Even) w/ Bottom Stops 20 85803550 2 Linkage Retainer Collar
32410012 1 | Platform Assy Complete, 72" X 86" + 15" *21 75086215 2 | 1/4"-20 x 2-1/2" Hex Bolt
Ramp (Break Even) w/ Cart Stop & 22 85803596 2 Chain Linkage Assembly (72" + 15" Ramp
Bottom Stops & 60" + 15" Ramp Only)
1 32411005 1 Deck Assy, 60" x 86" + 15" 23 35442501 1 Cart Stop Brace Assembly
32411006 1 Deck Assy, 60" x 86" + 15" w/ Bottom 24 75089752 5 Extension Spring
Stops 25 85803419 1 | 86" Cart Stop Assembly (Cart Stop
32411007 1 Deck Assy, 42" x 86" (72" + 15" & 86" Platforms Only)
B.E. Platforms) 26 35440502 1 | Cart Stop Pin Assembly (Cart Stop
32411008 1 Deck Assy, 42" x 86" (72" + 15" & 86" Platforms Only)
B.E. Platforms) w/ Bottom Stops 27 35442002 1 | Cart Stop Lever Assembly (Cart Stop
2 32418003 1 Deck Ext Assy, 60" x 86" + 15" Platforms Only)
32418004 1 Deck Ext Assy, 60" x 86" + 15" w/ Cart 28 75088056 1 1/2" Plain Washer
Stop 29 75084052 1 | 5/32" x 1" Cotter Pin
32418005 1 Deck Ext Assy, 72" x 86" + 15" 30 75089547 1 3/16" x 1" Coiled Pin
32418006 1 Deck Ext Assy, 72" x 86" + 15" w/ Cart 31 75088064 1 5/8" Plain Washer
Stop
3 85803418 1 86"Cart Stop Ramp Assembly Complete
(Items 23 Thru 31)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)




PLATFORM & LINKAGE

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO E%VISED: i(l)é28-2001
TRUCK EQUIPMENT CO. REV. 01
WDL RM SERIES PM-456A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410005 1 Platform Assy Comp, 60"x80"+15" Ramp 13 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
31410007 1 Platform Assy Comp, 60"x80"+15" Ramp 14 85803444 2 Connecting Link
w/ Cart Stop 15 75088064 1 | 5/8" Plain Washer
31410009 1 Platform Assy Comp, 72"x80"+15" Ramp 16 31417501 1 Platform Stop Angle Assy
31410011 1 | Platform Assy Comp, 72"x80"+15" Ramp *17 85803463 2 | 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
w/ Cart Stop *18 85803464 2 | 7/16"-20 Lock Nut
32410005 1 Platform Assy Comp, 60"x86"+15" Ramp 19 75085161 1 1/4"-20 Lock Nut
32410007 1 PI/a(t:for[nS,tAssy Comp, 60°x86"+15" Ramp 20 85803550 2 | Linkage Retainer Collar
w1 >-ant Stop S 21 75086215 2 | 1/4"-20 x 2-1/2" Hex Bolt
32410009 1 | Platform Assy Comp, 72"x86"+15" Ramp 22 85803596 2 | Chain Linkage Assembly (72"+15" Ramp
32410011 1 \I?vlla(t:fg:rsfgs;y Comp, 72"x86"+15" Ramp & 60"+15" Ramp Only)

1 31411005 1 | Deck Assy, 60"x80"+15" ;i 32325?22 ; (E:jtré:stgr)m Zr;?sgAssembly
31411007 ! ggﬂ‘oﬁﬁg’ 42'x80" (72'+15" & 86" B.E. 25 85803192 1 g(IJ"thart Sg)pI A)ssembly (Cart Stop
32411005 1 | Deck Assy, 60"x86"+15" arorms L.

32411007 1 glecr Assgl, 42'x86" (72"+15" & 86" B.E. 26 35440502 1 ggrttfosrffs’ g';'wA)ssemb'y (Cart Stop
atforms

2 31418003 1 | Deck Ext Assy, 60"x80"+15" 27 35442002 1 ggrttfosrtrﬂz (L;\f;)r Assembly (Cart Stop
31418004 1 Deck Ext Assy, 60"x80"+15" w/ Cart Stop 28 75088056 1 1/2" Plain Washer
31418005 1 Deck Ext Assy, 72"x80"+15" 29 75084052 1 5/32" x 1" Cotter Pin
31418006 1 Deck Ext Assy, 72"x80"+15" w/ Cart Stop 30 75089547 1 3/16" x 1" Coiled Pin
32418003 1 | Deck Ext Assy, 60"x86"+15" 31 31452001 1 | Bottom Stop Hook Assy, Curb Side
32418004 1 | Deck Ext Assy, 60"x86"+15" w/ Cart Stop 32 31452051 1 | Bottom Stop Hook Assy, Street Side
32418005 1 | Deck Ext Assy, 72°x86"+15" *33 75086179 4 | 3/47-16 x 4" Ig. Hex Bolt (Grade 5)
32418006 1 Deck Ext Assy, 72"x86"+15" w/ Cart Stop *34 75085198 4 3/4"-16 Locknut (Grade 5)

3 85803191 1 80"Cart Stop Ramp Assembly Complete

(Items 18 Thru 27)

4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets

5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets

6 37417501 2 Extension Hinge Pin

7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt

8 75088081 2 3/8" Lock Washer

9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing

10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803443 2 Connecting Link Bar (72"+15" Ramp
Only)
85803587 2 Connecting Link Bar (60"+15" Ramp
Only)
12 75088082 2 7/16" Lock Washer




PLATFORM & LINKAGE (BUTT END)

*NOTE

These are special high grade
% nuts and bolts and must be
4 purchased from Waltco.

WALTCO
TRUCK EQUIPMENT CO.

WDL SERIES

S REVISED: 12-18-98
E.O. 3760
REV. 04
PM-296

ITEM | PART NUMBER | QTY DESCRIPTION
1 85803772 1 60" x 80" (Break Even)
85803628 1 60" x 80" (Break Even) w/ Bottom Stops
85803701 1 72" x 80" (Break Even)
85803644 1 72" x 80" (Break Even) w/ Bottom Stops
85803157 1 86" x 80" (Break Even)
85803648 1 86" x 80" (Break Even) w/ Bottom Stops
85803625 1 60" x 86" (Break Even)
85803629 1 60" x 86" (Break Even) w/ Bottom Stops
85803704 1 72"x 86" (Break Even)
85803645 1 72" x 86" (Break Even) w/ Bottom Stops
85803498 1 86" x 86" (Break Even)
85803649 1 86" x 86" (Break Even) w/ Bottom Stops
2 85803443 2 Connecting Link Bar (86" Butt End Only)
85803587 2 Connecting Link Bar (72" Butt End Only)
85803589 2 Connecting Link Bar (60" Butt End Only)
3 85803444 2 Connecting Link
4 85803596 2 Chain Linkage Assembly (86" Butt End &
72" Butt End)
85803592 2 Chain Linkage Assembly (60" Butt End
Only)
5 85803105 2 Extension Hinge Pin
6 85803550 2 Linkage Retainer Collar
7 85803456 2 Double Clevis Link
8 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
9 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
10 75089541 4 1/4" x 1-7/8" Coil Pin
11 85803561 2 Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
*12 85803464 6 7/16"-20 Lock Nut
*13 85803463 4 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
*14 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
15 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
16 75085175 2 1/4"-20 Lock Nut
17 75088082 2 7/16" Lock Washer
18 85803799 2 Platform Stop Angle Assembly




PLATFORM & LINKAGE (BUTT END) (96" Wide Liftgates)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO s> siss
TRUCK EQUIPMENT CO. RE\}. 03
WDL RM SERIES (96” Wide) PM-457
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410001 1 Platform Assy Complete, 60" x 80" B.E. 20 85803550 2 Linkage Retainer Collar
31410002 1 Platform Assy Complete, 60" x 80" B.E. w/ *21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
Bottom Stops 22 85803592 2 | Chain Linkage Assembly (60" B.E. Only)
31410003 1 | Platform Assy Complete, 72" x 80" B.E. 85803596 2 | Chain Linkage Assy (72" B.E. & 86" B.E.
31410004 1 Platform Assy Complete, 72" x 80" B.E. w/ Only)
Bottom Stops
31410013 1 Platform Assy Complete, 86" x 80" B.E.
31410014 1 Platform Assy Complete, 86" x 80" B.E. w/
Bottom Stops
1 31411001 1 Deck Assy, 60" x 80" B.E.
31411002 1 Deck Assy, 60" x 80" B.E. w/ Bottom
Stops
31411003 1 Deck Assy, 72" x 80" B.E.
31411004 1 Deck Assy, 72" x 80" B.E. w/ Bottom
Stops
31411007 1 Deck Assy, 86" x 80" B.E.
31411008 1 Deck Assy, 86" x 80" B.E. w/ Bottom
Stops
2 31418001 1 Deck Ext Assy, 60" x 80" B.E.
31418002 1 Deck Ext Assy, 72" x 80" B.E.
31418007 1 Deck Ext Assy, 86" x 80" B.E.
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803561 2 Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
16 31417501 1 Platform Stop Angle Assembly
*17 85803463 2 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
*18 85803464 2 7/16"-20 Lock Nut
19 75085161 1 1/4"-20 Lock Nut




PLATFORM & LINKAGE (BUTT END) (102" Wide Liftgates)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO s> siss
TRUCK EQUIPMENT CO. RE\}. 03
WDL RM SERIES (102" Wide) PM-483
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 32410001 1 Platform Assy Complete 60" x 86" B.E. 20 85803550 2 Linkage Retainer Collar
32410002 1 Platform Assy Complete 60" x 86" B.E. w/ *21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
Bottom Stops 22 85803592 2 | Chain Linkage Assembly (60" B.E. Only)
32410003 1 | Platform Assy Complete 72" x 86" B.E. 85803596 2 | Chain Linkage Assy (72" B.E. & 86" B.E.
32410004 1 Platform Assy Complete 72" x 86" B.E. w/ Only)
Bottom Stops
32410013 1 Platform Assy Complete 86" x 86" B.E.
32410014 1 Platform Assy Complete 86" x 86" B.E. w/
Bottom Stops
1 32411001 1 Deck Assy 60" x 86" B.E.
32411002 1 Deck Assy 60" x 86" B.E. w/ Bottom Stops
32411003 1 Deck Assy 72" x 86" B.E.
32411004 1 Deck Assy 72" x 86" B.E. w/ Bottom Stops
32411007 1 Deck Assy 86" x 86" B.E.
32411008 1 Deck Assy 86" x 86" B.E. w/ Bottom Stops
2 32418001 1 Deck Ext Assy 60" x 86" B.E.
32418002 1 Deck Ext Assy 72" x 86" B.E.
32418007 1 Deck Ext Assy 86" x 86" B.E.
3 85803418 1 86"Cart Stop Ramp Assembly Complete
(Items 23 Thru 31)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803561 2 Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
16 31417501 1 Platform Stop Angle Ass’y
*17 85803463 2 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
*18 85803464 2 7/16"-20 Lock Nut
19 75085161 1 1/4"-20 Lock Nut




PLATFORM & LINKAGE (BUTT END)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO E%VISED: i(l)é28-2001
TRUCK EQUIPMENT CO. RE\}. 01
WDL RM SERIES PM-457A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410001 1 Platform Assy Complete, 60" x 80" B.E. *21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
31410003 1 Platform Assy Complete, 72" x 80" B.E. 22 31452001 1 Bottom Stop Hook Assy, Curb Side
31410013 1 Platform Assy Complete, 86" x 80" B.E. 23 31452051 1 Bottom Stop Hook Assy, Street Side
32410001 1 Platform Assy Complete, 60" x 86" B.E. *24 75086179 4 3/4"-16 x 4" Ig. Hex Bolt (Grade 5)
32410003 1 Platform Assy Complete, 72" x 86" B.E. *25 75085198 4 3/4-16 Locknut (Grade 5)
32410013 1 Platform Assy Complete, 86" x 86" B.E.
1 31411001 1 Deck Assy, 60" x 80" B.E.
31411005 1 Deck Assy, 72" x 80" B.E.
31411007 1 Deck Assy, 86" x 80" B.E.
32411001 1 Deck Assy, 60" x 86" B.E.
32411005 1 Deck Assy, 72" x 86" B.E.
32411007 1 Deck Assy, 86" x 86" B.E.
2 31418001 1 Deck Ext Assy, 60" x 80" B.E.
31418002 1 Deck Ext Assy, 72" x 80" B.E.
31418007 1 Deck Ext Assy, 86" x 80" B.E.
32418001 1 Deck Ext Assy, 60" x 86" B.E.
32418002 1 Deck Ext Assy, 72" x 86" B.E.
32418007 1 Deck Ext Assy, 86" x 86" B.E.
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803592 2 Chain Linkage Assembly (60" B.E. Only)
85803596 2 Chain Linkage Assy (72" B.E. & 86" B.E.
Only)
16 31417501 1 Platform Stop Angle Assembly
*17 85803463 2 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
*18 85803464 2 7/16"-20 Lock Nut
19 75085161 1 1/4"-20 Lock Nut
20 85803550 2 Linkage Retainer Collar




PLATFORM & LINKAGE (One Piece)

WALTCO
TRUCK EQUIPMENT CO.

WDL SERIES

~

ITEM | PART NUMBER | QTY DESCRIPTION
1 85803400 1 42" x 80" Butt End Platform
85803721 1 42" x 86" Butt End Platform
2 85803407 2 Upper Link Assembly
3 85803408 2 Lower Link
4 85803406 2 Pin Assembly
5 75088061 4 1" Plain Washer
6 75089541 4 1/4" x 1-7/8" Coiled Pin
7 85803799 1 Platform Stop
8 85803550 2 Linkage Retainer Collar
9 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
10 75085175 2 1/4"-20 Lock Nut

REVISED:
E.O.
REV.

12-18-98

3760
04

PM-297



PLATFORM & LINKAGE (ONE PIECE)

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

4

~

ITEM | PART NUMBER | QTY DESCRIPTION
1 31411009 1 42" x 80" Butt End Platform
31411010 1 42" x 80" Butt End Platform w/ Bottom
Stops
32411009 1 42" x 86" Butt End Platform
32411010 1 42" x 86" Butt End Platform w/ Bottom
Stops
2 85803407 2 Upper Link Assembly
3 85803408 2 Lower Link
4 85803406 2 Pin Assembly
5 75088061 4 1" Plain Washer
6 75089541 4 1/4" x 1-7/8" Coiled Pin
7 85803799 1 Platform Stop
8 85803550 2 Linkage Retainer Collar
9 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
10 75085161 2 1/4"-20 Lock Nut

REVISED:
E.O.
REV.

3-1-99
3831A
03

PM-458



PLATFORM & LINKAGE (ONE PIECE)

L/
7

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31411009 1 42" x 80" Butt End Platform
32411009 1 42" x 86" Butt End Platform
2 85803407 2 Upper Link Assembly
3 85803408 2 Lower Link
4 85803406 2 Pin Assembly
5 75088061 4 1" Plain Washer
6 75089541 4 1/4" x 1-7/8" Coiled Pin
7 85803799 1 Platform Stop
8 85803550 2 Linkage Retainer Collar
9 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
10 75085161 2 1/4"-20 Lock Nut

REVISED:
E.O.
REV.

11-2-2001
4088

01

PM-458A



PLATFORM & LINKAGE (ONE PIECE)

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

31411109 427
32411109 42

x 86" PLATFORM

ITEM | PART NUMBER | QTY DESCRIPTION

1 31411109 1 42" x 80" Butt End Platform
32411109 1 42" x 86" Butt End Platform

2 31255001 1 C.S. Link Assembly

3 31255051 1 D.S. Link Assembly

4 85803550 2 Linkage Retainer Collar

5 75088061 2 1" Plain Washer

6 75089541 2 1/4" x 1-7/8" Coiled Pin

7 75085161 2 1/4"-20 Lock Nut

8 75086215 2 1/4"-20 x 2-1/2" Hex Bolt

REVISED:
E.O.
REV.

7-16-03
5088

01

PM-458B



WDL-SERIES RAMPS

16" ALUMINUM
RAMP

HINGE BAR

12" STEEL
RAMP

HINGE PIN

PM-298 (prior to 11-01)
PM-298A (after 11-01)

PM-298 (prior to 11-01)
PM-298A (after 11-01)

15" RAMP WITH
CART STOP

15" FIXED RAMP

PM-295 (all widths) thru 10/98
PM-456 (80’) 10/98 thru 1/02
PM-482 (86”’) 10/98 thru 1/02

PM-456A (all widths) after 1/02

PM-295 (all widths) thru 10/98
PM-456 (80”’) 10/98 thru 1/02
PM-482 (86”’) 10/98 thru 1/02

PM-456A (all widths) after 1/02

6” FIXED RAMP

PM-297 thru 10/98
PM-458 10/98 thru 1/02
PM-458A 1/02 thru 7/03

PM-458B after 7/03

©2004 Waltco Truck Equipment Co. All rights reserved

80101037 Rev. 02 12/03

Click here for list of liftgate serial numbers, organized by approximate ship dates.




16" ALUMINUM & 12" STEEL FOLDING RAMPS

LATCH ASS’Y FOR SINGLE
PIECE PLATFORMS ONLY

WALTCO E%VISED: 25-3161-98
TRUCK EQUIPMENT CO. REV. 04
WDL RM SERIES PM-298
ITEM | PART NUMBER | QTY DESCRIPTION
1 85803187 1 16" Aluminum Ramp (80" Platfom)
85803151 1 16" Aluminum Ramp (86" Platform)
31416501 1 12" Steel Folding Ramp (80" Platform)
32416501 1 12" Steel Folding Ramp (86" Platform)
2 37415501 1 Curb Side Hinge Plate Assembly
(Aluminum Ramp Only)
3 37415551 1 Street Side Hinge Plate
Assembly(Aluminum Ramp Only)
4 37415401 2 Ramp Brace Bar
5 37414801 2 Ramp Hinge Clevis
6 37419501 2 Retention Cable Assembly
7 37414501 1 Ramp Latch Assembly (2 Pc. Platform
Only)
8 85803484 2 Ramp latch Angle (1 Pc. Platform Only)
9 85803488 1 Pin Guard Angle (1 Pc. Platform Only)
10 85803485 1 Ramp Latch Pin Assembly (1 Pc. Platform
Only)
11 20215400 1 Ramp Latch Pin Spring (1 Pc. Platform
Only)
12 75088056 2 1/2" Plain Washer (1 Pc. Platform Only)
13 75089553 1 1/4" x 1-1/4" Coiled Pin (1 Pc. Platform
Only)
14 75085193 10 3/8"-16 Hex Lock Nut (Aluminum Ramp
Only)
15 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)




16" ALUMINUM & 12" STEEL FOLDING RAMPS

LATCH ASS’Y FOR SINGLE
PIECE PLATFUORMS ONLY

WALTCO E%VISED: i(l)é28-2001
TRUCK EQUIPMENT CO. REV. 01
WDL RM SERIES PM-298A
ITEM | PART NUMBER | QTY DESCRIPTION
1 85803187 1 16" Aluminum Ramp (80" Platfom)
85803151 1 16" Aluminum Ramp (86" Platform)
31416501 1 12" Steel Folding Ramp (80" Platform)
32416501 1 12" Steel Folding Ramp (86" Platform)
2 37415501 1 Curb Side Hinge Plate Assembly
(Aluminum Ramp Only)
3 37415551 1 Street Side Hinge Plate
Assembly(Aluminum Ramp Only)
4 37415401 2 Ramp Brace Bar
5 37414801 2 Ramp Hinge Clevis
6 37419502 2 Retention Cable Assembly
7 37414501 1 Ramp Latch Assembly (2 Pc. Platform
Only)
8 85803484 2 Ramp latch Angle (1 Pc. Platform Only)
9 85803488 1 Pin Guard Angle (1 Pc. Platform Only)
10 85803485 1 Ramp Latch Pin Assembly (1 Pc. Platform
Only)
11 20215400 1 Ramp Latch Pin Spring (1 Pc. Platform
Only)
12 75088056 2 1/2" Plain Washer (1 Pc. Platform Only)
13 75089553 1 1/4" x 1-1/4" Coiled Pin (1 Pc. Platform
Only)
14 75085193 10 3/8"-16 Hex Lock Nut (Aluminum Ramp
Only)
15 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)
16 75084053 2 3/32" x 1" Ig. Cotter Pin
17 27310303 2 1/2” Dia. Clevis Pin




WDL MAIN FRAME and RUNNER ASSEMBLY

LIFT CYLINDERS

<>

FORMED
CHANNELS

[ SPEC TAG

CYLINDER CLOSING
WITH HUB

3

Common Features

Capacity: 3500, 4500, 5500, and 6600 pounds

Cylinder closing with closure hub ¢

Dual lifting cylinders mounted vertically

Formed channels for cylinders and runners

Spec tag on rail

Options available: Bottom Stops, Store Below Bed

Threshold Extension (crossbeam with flip-up plate) option (see
following page for more information).

Standard (96” and 102”)

Bottom Stops (96” and 102”)

Store Below (96” and 102”)

PM-294
Built thru 10/98

PM-475
Built from 10/98 thru 1/02

PM-475A
Built from 1/02

Contact Waltco for liftgates
built prior to 9/94

PM-385
Built from 9/94 thru 10/98

PM-476
Built from 10/98 thru 1/02

PM-475A
Built from 1/02 thru 7/03

PM-475B
Built from 7/03

PM-386
Built thru 10/98

PM-477
Built from 10/98 thru 1/02

PM-477A
Built from 1/02

¢ Closure hub kit must be purchased when ordering hubs or closure cylinder on gates built
before 4/1/95. Part # 80000654. Refer to Tech Tip TT970001 for more information.

©2004 Waltco Truck Equipment Co. All rights reserved

Click here for list of liftgate serial numbers, organized by approximate ship dates.

80101084 Rev. 04 11/03




WDL THRESHOLD EXTENSION

Standard (96” and 102”)

Contact Engineering for Liftgates built prior to 6/95

PM-363
Built from 6/95 thru 1/02

PM-363A
Built from 1/02

Click here for list of liftgate serial numbers, organized by approximate ship dates.

©2004 Waltco Truck Equipment Co. All rights reserved 80101084 Rev. 04 11/03




MAIN FRAME & RUNNER ASSEMBLY

& * NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

=4

DRIVER SIDE "¢
RUNNER -

CURE SIDE RUNNER

WALTCO E%VISED: 25/211/03
TRUCK EQUIPMENT CO. REV. 12
WDL SERIES PM-294
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803200 1 102" Main Frame Assembly 17 85803442 1 Curb Side Roller Guard Plate 2 Pc.
85803217 1 | 96" Main Frame Assembly Platform
85803844 1 102" Main Frame Assy w/Threshold Ext. 85803453 1 Driver Side Roller Guard Plate 2 Pc.
85803843 1 | 96" Main Frame Assy w/Threshold Ext. Platform
2 85803301 1 102" Equalizer Beam 85803480 1 ggrt?oiirclje Roller Guard Plate 1 Pc.
85803386 1 96" Equalizer Beam : -
85803734 1 102" Equalizer Beam for Threshold Ext. 85803481 1 glr;\:grilde Roller Guard Plate 1 Pc.
85803755 1 96" Equalizer Beam for Threshold Ext. “18 75085198 8 3/4"-16 Locknut (Grade 5)
3 85803779 1 Curb Side Runner Assy 19 75088058 8 3/4" Plain Washer
(2 Pc. Break Even Platform) *20 75086193 8 | 3/4™16 X 2" Hex Head Bolt (Grade 5)
85803794 1 | Curb Side Runner Assy 21 85803726 8 | 1/4"-20 X 3/8" Round Head Screw
(1 Pc. Platform Only) 22 75086055 13 | 3/8"-16 X 3/4" Hex Head Screw
4 85803780 1 Driver Side Runner Assembly 23 75088081 13 3/8" Lock Washer
(2 Pc. Break Even Platform) 24 | 85803465" 2 | 1/2"-13 X 1-3/4" Socket Head Screw
85803796 1 Driver Side Runner Assy (Grade 8)
(1 Pc. Platform Only) *25 75086229 2 | 3/4"-10 X 2-1/4" Hex Head Bolt (Grade 8)
5 85803328 2 Upper Runner Wear Pad 26 75088087 2 3/4" Lock Washer
6 85803340 6 | Side Runner Wear Pad *27 85803237 2 | 3/8"-16 X 1-1/2" Socket Head Cap Screw
7 85803339 4 Wear Pad Mounting Channel (Grade 5)
8 85803393 4 | Roller Pin Assembly 28 75084053 4 | 3/32" X 1" Cotter Pin
9 85803392 4 Roller Assembly 29 75088051 4 1/4" Plain Washer
10 85803245 1 Curb Side Transit Latch Assembly 30 75086854 8 | 1/4"-20 X 5/8" Self Tapping Rd. Head
(2 Pc. Platform) Screw
85803244 1 Driver Side Transit Latch Assembly 31 85803521 1 Pusher Pin
(2 Pc. Platform) 32 85803522 1 Outer Pusher Spring
85803250 1 Curb Side Transit Latch Assembly 33 85803539 1 Inner Pusher Spring
(1 Pc. Platform) (1 Pc. Platforms Only)
85803251 1 Driver Side Transit Latch Assembly 34 85803520 1 Pusher Pin Housing
(1 Pc. Platform) 35 75089544 1 3/8" X 2-1/4" Coiled Pin
11 85803238 1 Curb Side Transit Latch Link 36 37438902 2 Extension Spring
85803233 1 Driver Side Transit Latch Link 37 75081223 8 Washer Bronze
12 85803235 1 Transit Latch Arm
13 31451001 1 Curb Side Outer Hub Assembly
14 31451101 1 Curb Side Inner Closer Hub Assembly A _ . _
15 85803358 1 Driver Side Hub Assembly Included in Deck Pin Replacement Kit 80000913
16 85803129 * 2 Deck Pivot Pin Assembly w/ Grease
Fitting




MAIN FRAME & RUNNER ASSEMBLY

* NOTE:

These are special high

grade nuts and bolts and
must be purchased from

Waltco.
WALTCO R%VISED: 12/11/03
TRUCK EQUIPMENT CO. oo ool
WDL RM SERIES PM-475
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly *18 75085198 8 3/4"-16 Locknut (Grade 5)
32320001 1 102" Main Frame Assembly 19 75088058 8 Flat Washer- 3/4" I.D. x 2" O.D.
31420001 1 96" Main Frame Assy w/ Threshold Ext. *20 75086193 8 3/4"-16 x 2" Hex Head Bolt (Grade 5)
32420001 1 102" Main Frame Assy w/ Threshold Ext. 21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
2 85803301 1 102" Equalizer Beam 22 75086055 ° 3/8"-16 x 3/4" Hex Head Screw
85803386 1 96" Equalizer Beam 23 75088081 ° 3/8" Lock Washer
85803734 1 102" Equalizer Beam for Threshold Ext. *24 85803465 "5¢ 1/2"-13 x 1-3/4" Socket Head Screw
85803755 1 | 96" Equalizer Beam for Threshold Ext. (Grade 8)
3 31430001 1 Curb Side Runner Assy (2 Pc. Break *25 75086229 2 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
Even Platform) 26 75088087 © 2 3/4" Lock Washer
31330001 1 Curb Side Runner Assy (1 Pc. Platform *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
Only) (Grade 5)
4 31430051 1 Driver Side Runner Assembly (2 Pc. 28 75084053 © 4 3/32" x 1" Cotter Pin
Break Even Platform) 29 75088051 © 2 Flat Washer- 1/4" 1.D. x 5/8” O.D.
31330051 1 Driver Side Runner Assy (1 Pc. Platform 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
Only) Screw
S 85803328 2 | Upper Runner Wear Pad 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
6 85803340 6 Side Runner Wear Pad 32 31436801 1 Rubber Pad Deck Stop
7 85803339 4 Wear Pad Mounting Channel 33 31434601 1 Angle Deck Stop
8 31439001 4 Roller Pin Assembly 34 10010167 ° 4 1-1/8" O.D. x 1" I.D. x 1" Ig. Bearing
9 31439501 4 | Roller Assembly 35 75085161 2 | 1/4"-20 Nylon Locknut
10 31433501 1 Curb Side Transit Latch Assembly (2 Pc. 36 37438902 2 | Extension Spring
Platform) 37 75081223 8 | Washer Bronze
31433551 1 | Driver Side Transit Latch Assembly (2 Pc. 38 31437151 1| Torsion Spring Platform Opening Street
Platform) Side
31333501 1| Curb Side Transit Latch Assembly (1 Pc. 39 31437101 1| Torsion Spring Platform Opening Curb
Platform) Side
31333551 1 Driver Side Transit Latch Assembly (1 Pc. 40 10010165 "BC 2 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
Platform) 41 10010166 "=° 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
11 85803238 1] Curb Side Transit Latch Link 42 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
85803233 1 Driver Side Transit Latch Link
12 85803235 1 Transit Latch Arm
13 31451001 © 1 Curb Side Outer Hub Assembly
14 31451102 © 1 Curb Side Inner Closer Hub Assembly
15 31451301 © 1 Driver Side Hub Assembly A Included in deck Pin Replacement Kit 80000914.
16 31411201 *° 2 Deck Pivot Pin ® Included in Bearing Replacement Kit 80000945.
17 31437501 1 | Curb Side Roller Guard Plate 2 Pc. ©Included in Hub replacement Kit 80000955.
Platform
85803453 1 Driver Side Roller Guard Plate 2 Pc.
Platform
31337501 1 Curb Side Roller Guard Plate 1 Pc.
Platform
85803481 1 Driver Side Roller Guard Plate 1 Pc.
Platform




MAIN FRAME & RUNNER ASSEMBLY

* NOTE:

These are special high
grade nuts and bolts and
must be purchased from

=

Waltco.
WALTCO R%VISED: 12/11/03
TRUCK EQUIPMENT CO. oo o2
WDL RM SERIES PM-475A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly *24 85803465 "¢ 2 1/2"-13 x 1-3/4" Socket Head Screw
32320001 1 | 102" Main Frame Assembly (Grade 8)
31420001 1 | 96" Main Frame Assy w/ Threshold Ext. *25 75086229 2 | 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
32420001 1 102" Main Frame Assy w/ Threshold Ext. 26 75088087 © 2 | 3/4" Lock Washer
2 31365001 1 96" Equalizer Beam *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
32365001 1 102" Equalizer Beam (Grade 5)
31465001 1 | 96" Equalizer Beam for Threshold Ext. 28 75084053 ° 4 | 3/32"x 1" Cotter Pin
32465001 1 | 102" Equalizer Beam for Threshold Ext. 29 75088051 ° 2 | Flat Washer- 1/4" 1.D. x 5/8" O.D.
3 31430001 1| Curb Side Runner Assy (2 Pc. Break 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
Even Platform) Screw
31330001 1| Curb Side Runner Assy (1 Pc. Platform 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
Only) 32 31436801 1 Rubber Pad Deck Stop
4 31430051 1 Driver Side Runner Assembly (2 Pc. 33 31434601 1 Angle Deck Stop
Break Even Platform) 34 10010167 ° 4 1-1/8" O.D. x 1" 1.D. x 1" Ig. Bearing
31330051 1 Driver Side Runner Assy (1 Pc. Platform 35 75085161 2 1/4"-20 Nylon Locknut
Only) 36 37438902 2 | Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75081223 8 Washer Bronze
6 85803340 6 | Side Runner Wear Pad 38 31437151 1 Torsion Spring Platform Opening Street
7 85803339 4 Wear Pad Mounting Channel Side
8 31439001 4 Roller Pin Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
9 31439501 4 Roller Assembly Side
10 31433501 1 Curb Side Transit Latch Assembly (2 Pc. 40 10010165 **° 2 |2-1/2"0.D. x 2-1/4"1.D. x 2" Lg. Bearing
Platform) 41 10010166 “B° 2 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
31433551 1 Driver Side Transit Latch Assembly (2 Pc. 42 75088060 4 Flat Washer- 1/4” 1.D. x 3/4” O.D.
Platform) 43 31437501 1 | Curb Side Roller Guard Plate 2 Pc.
31333501 1 Curb Side Transit Latch Assembly (1 Pc. Platform
Platform) 85803453 1 | Driver Side Roller Guard Plate 2 Pc.
31333551 1 Driver Side Transit Latch Assembly (1 Pc. Platform
Platform) 31337501 1| Curb Side Roller Guard Plate 1 Pc.
11 85803238 1 Curb Side Transit Latch Link Platform
85803233 1 Driver Side Transit Latch Link 85803481 1 Driver Side Roller Guard Plate 1 Pc.
12 85803235 1 Transit Latch Arm Platform
13 31451001 © 1 Curb Side Outer Hub Assembly *44 75085199 6 3/4"-10 Locknut (Grade 5)
14 31451102 © 1 Curb Side Inner Closer Hub Assembly
15 31451301 © 1 | Driver Side Hub Assembly
16 31411201 *° 2 Deck Pivot Pin A ' ' _
17 75087500 6 | 3/4>-10 x 2” Ig. Carriage Bolt, Grade 5 5 :zg:zggg :2 gzg;ir?é%i%ﬂiﬁli?tK}?tltB%%%%%T;-
18 ;2822822 13 ,3_:1:,[-\;V6als_ﬁg:n;/t4(.ﬁ'rg_di g) OD. € Included in Hub replacement Kit 80000955.
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
22 75086055 ° 12 3/8"-16 x 3/4" Hex Head Screw
23 75088081 ° 12 3/8" Lock Washer




MAIN FRAME & RUNNER ASSEMBLY

* NOTE:

These are special high
grade nuts and bolts and
must be purchased from

=

Waltco.
WALTCO R%VISED: 12/11/03
TRUCK EQUIPMENT CO. oo o2
WDL RM SERIES PM-475B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly *24 85803465 "¢ 2 1/2"-13 x 1-3/4" Socket Head Screw
32320001 1 | 102" Main Frame Assembly (Grade 8)
31420001 1| 96" Main Frame Assy w/ Threshold Ext. *25 75086229 2 | 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
32420001 1 102" Main Frame Assy w/ Threshold Ext. 26 75088087 © 2 | 3/4" Lock Washer
2 31365001 1 96" Equalizer Beam *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
32365001 1 102" Equalizer Beam (Grade 5)
31465001 1 | 96" Equalizer Beam for Threshold Ext. 28 75084053 ° 4 | 3/32"x 1" Cotter Pin
32465001 1 | 102" Equalizer Beam for Threshold Ext. 29 75088051 ° 2 | Flat Washer- 1/4" 1.D. x 5/8" O.D.
3 31430001 1| Curb Side Runner Assy (2 Pc. Break 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
Even Platform) Screw
31330101 1| Curb Side Runner Assy (1 Pc. Platform 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
Only) 32 31436801 1 Rubber Pad Deck Stop
4 31430051 1 Driver Side Runner Assembly (2 Pc. 33 31434601 1 Angle Deck Stop
Break Even Platform) 34 10010167 ° 4 1-1/8" O.D. x 1" .D. x 1" Ig. Bearing
31330151 1 Driver Side Runner Assy (1 Pc. Platform 35 75085161 2 1/4"-20 Nylon Locknut
Only) 36 37438902 2 | Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75081223 8 Washer Bronze
6 85803340 6 | Side Runner Wear Pad 38 31437151 1 Torsion Spring Platform Opening Street
7 85803339 4 Wear Pad Mounting Channel Side
8 31439001 4 Roller Pin Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
9 31439501 4 Roller Assembly Side
10 31433501 1 Curb Side Transit Latch Assembly (2 Pc. 40 10010165 **° 2 |2-1/2"0.D.x 2-1/4"1.D. x 2" Lg. Bearing
Platform) 41 10010166 “°° 2 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
31433551 1 Driver Side Transit Latch Assembly (2 Pc. 42 75088060 4 Flat Washer- 1/4” 1.D. x 3/4” O.D.
Platform) 43 31437501 1| Curb Side Roller Guard Plate 2 Pc.
31333501 1 Curb Side Transit Latch Assembly (1 Pc. Platform
Platform) 85803453 1 | Driver Side Roller Guard Plate 2 Pc.
31333551 1 Driver Side Transit Latch Assembly (1 Pc. Platform
Platform) 31337501 1| Curb Side Roller Guard Plate 1 Pc.
11 85803238 1 Curb Side Transit Latch Link Platform
85803233 1 Driver Side Transit Latch Link 85803481 1 Driver Side Roller Guard Plate 1 Pc.
12 85803235 1 Transit Latch Arm Platform
13 31451001 © 1 Curb Side Outer Hub Assembly *44 75085199 6 3/4"-10 Locknut (Grade 5)
14 31451102 © 1 Curb Side Inner Closer Hub Assembly
15 31451301 © 1 | Driver Side Hub Assembly
16 31411201 *° 2 Deck Pivot Pin A ' _ _
17 75087500 6 | 3/4>-10 x 2” Ig. Carriage Bolt, Grade 5 5 :zg:zggg :2 giz‘;irF]’énRF;ZF?;aCZ?n”;iTt}('ﬁ'%%%%%%i?-
18 ;ggggggg 13 l3-:/I:t-\;V6als_I?er(-n;/t4("Gl‘.rS(.ji g) OD. € Included in Hub replacement Kit 80000955.
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
22 75086055 ° 12 3/8"-16 x 3/4" Hex Head Screw
23 75088081 ° 12 3/8" Lock Washer




MAIN FRAME & RUNNER ASSEMBLY w/ BOTTOM STOPS

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO E%VISED: ; 5/211/03
TRUCK EQUIPMENT CO. REV. 07
WDL SERIES PM-385
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803258 1 102" Main Frame Assembly w/Bottom *24 85803465 " 2 1/2"-13 X 1-3/4" Socket Head Screw
Stops (Grade 8)
85803257 1 96" Main Frame Assembly w/Bottom *25 75086229 2 3/4"-10 X 2-1/4" Hex Head Bolt (Grade 8)
Stops 26 75088087 2 3/4" Lock Washer
85803850 1 102" Main Frame Assy w/Threshold Ext. *97 85803237 2 3/8"-16 X 1-1/2" Socket Head Cap Screw
& Bottom Stops (Grade 5)
85803849 1 96" Main Frame Assy w/Threshold Ext. & 28 75084053 4 3/32" X 1" Cotter Pin
Bottom Stops 29 75088051 4 | 1/4" Plain Washer
2 | 85803301 1 { 102" Equalizer Beam 30 | 75086854 8 | 1/4"-20 X 5/8" Self Tapping Rd. Head
85803386 1 96" Equalizer Beam Screw
85803734 1 102" Equalizer Beam for Threshold Ext. 31 85803521 1 Pusher Pin
85803755 1 96" Equalizer Beam for Threshold Ext. 32 85803522 1 Outer Pusher Spring
3 85803367 1 Curb Side Runner Assy w/Bottom Stops 34 85803520 1 Pusher Pin Housing
s | sssosses 1 (sztpci g'_'jakRE"e“ P/'f‘tformgl — 35 | 75089544 1| 3/8" X 2-1/4" Coiled Pin
reet Side Runner Assembly w/Bottom - -
Stops (2 Pe. Broak Even Platyform) 36 37438902 2 | Extension Spring
5 | 85803328 2 | Upper Runner Wear Pad 37 { 75081223 8 | Washer Bronze
; 38 85803531 1 Street Side Bottom Stop Hook Mount
6 85803340 6 Side Runner Wear Pad Assembly
7 85803339 4 | Wear Pad Mounting Channel 39 75089758 1 | Street Side Bottom Stop Spring
8 85803393 4 | Roller Pin Assembly 40 85803526 1 | Street Side Bottom Stop Hook Assembly
9 [ 85803392 4 | Roller Assembly 41 | 75088061 2 | 1"S.AE.Fiat Washer
10 85803245 1 S;th?o?rf)e Transit Latch Assembly(2 Pc. 42 75089557 2 1/4" x 1-1/2" Coiled Pin
a . : 43 85803525 1 Curb Side Bottom Stop Hook Assembly
85803244 1 g:;?fotrrsnl)de Transit Latch Assembly (2 Pc. 44 75089757 1 Curb Side Bottom Stop Spring
11 85803238 1| curb Side Transit Latch Link 45 85803530 1 gurb Sitfl'e Bottom Stop Hook Mount
85803233 1 | Street Side Transit Latch Link Sy
12 85803235 1 Transit Latch Arm
13 31451001 1 Curb Side Outer Hub Assembly
14 31451101 1 Curb Side Inner Closer Hub Assembly
15 85803358 1 Street Side Hub Assembly
16 85803129 * 2 Deck Pivot Pin Assembly w/ Grease
Fitting
17 85803442 1 | Curb Side Roller Guard Plate 2 Pc. Deck " Included in Deck Pin Replacement Kit 80000913,
85803453 1 Street Side Roller Guard Plate 2 Pc. Deck
*18 75085198 8 3/4"-16 Locknut (Grade 5)
19 75088058 8 3/4" Plain Washer
*20 75086193 8 3/4"-16 X 2" Hex Head Bolt (Grade 5)
21 85803726 8 1/4"-20 X 3/8" Round Head Screw
22 75086055 13 3/8"-16 X 3/4" Hex Head Screw
23 75088081 13 3/8" Lock Washer




MAIN FRAME & RUNNER ASSEMBLY w/ BOTTOM STOPS

* NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.
WALTCO E%VISED: ; 5/211/03
TRUCK EQUIPMENT CO. REV. 09
WDL RM SERIES PM-476
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31520001 1 96" Main Frame Assembly w/Bottom *25 75086229 2 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
Stops 26 75088087 © 2 3/4" Lock Washer
32520001 1 102" Main Frame Assembly w/Bottom *27 85803237 ° 2 | 3/8"-16 x 1-1/2" Socket Head Cap Screw
Stops (Grade 5)
31620001 1 96" Main Frame Assy w/ Threshold Ext. & 28 75084053 B 4 3/32" x 1" Cotter Pin
Bottom Stops 29 75088051 ° 2 | 1/471.D.x 5/8" O.D. S.AE. Flat Washer
32620001 1 102" Main Frame Assy w/ Threshold Ext. 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
& Bottom Stops Screw
2 85803301 1 | 102" Equalizer Beam 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
85803386 1 | 96" Equalizer Beam 32 31436801 1 | Rubber Pad Deck Stop
85803734 1 102" Equalizer Beam for Threshold Ext. 33 31434601 1 Angle Deck Stop
85803755 1 96" Equalizer Beam for Threshold Ext. 34 85803530 1 Curb Side Bottom Stop Hook Mount
3 31530001 1 Curb Side Runner Assy w/Bottom Stops Assembly
(2 Pc. Break Even Platform) 35 75085161 2 | 1/4"-20 Nylon Locknut
4 31530051 1 Street Side Runner Assembly w/Bottom 36 37438902 2 Extension Spring
StOpS (2 Pc. Break Even Platform) 37 75081223 8 Washer Bronze
S 85803328 2 | Upper Runner Wear Pad 38 31437151 1 | Torsion Spring Platform Opening Street
6 85803340 6 Side Runner Wear Pad Side
7 85803339 4 | Wear Pad Mounting Channel 39 31437101 1| Torsion Spring Platform Opening Curb
8 31439001 4 Roller Pin Assembly Side
9 31439501 4 | Roller Assembly 40 10010165 **° 2 |2-1/2"0.D.x2-1/4"1.D. x 2" Lg. Bearing
10 31433501 1| Curb Side Transit Latch Assembly(2 Pc. 41 10010166 “°° 2 | 1-1/2"0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
Platform) 42 10010167 © 4 | 1-1/8"0.D.x 1" 1.D. x 1" Lg. Bearing
31433551 1 Street Side Transit Latch Assembly (2 Pc. 43 85803531 1 Street Side Bottom Stop Hook Mount
Platform) Assembly
11 85803238 1 Curb Side Transit Latch Link 44 75089758 1 Street Side Bottom Stop Spring
85803233 1 | Street Side Transit Latch Link 45 85803525 1 | Street Side Bottom Stop Hook Assembly
12 85803235 1 | Transit Latch Arm 46 75088061 2 | Flat Washer- 1" 1.D. x 2" O.D.
13 31451001 © 1 Curb Side Outer Hub Assembly 47 75089557 2 1/4" x 1-1/2" Coiled Pin
14 31451102 © 1| Curb Side Inner Closer Hub Assembly 48 85803526 1| Curb Side Bottom Stop Hook Assembly
15 31451301 ° 1 | Street Side Hub Assembly 49 75089757 1| Curb Side Bottom Stop Spring
16 | 31411201"° 2 | Deck Pivot Pin 50 | 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
17 31437501 1 Curb Side Roller Guard Plate 2 Pc.
Platform
85803453 1 Street Side Roller Guard Plate 2 Pc.
Platform
13 ;ggggggg 2 I:illgt-\;VBals_r?Sr(-n;/t4(ﬁrlZa)di g) 55 * Included in Deck Pin Replacement Kit 80000914,
= — Included in Bearing Replacement Kit 80000945.
*20 75086193 8 3/4"-16 x 2" Hex Head Bolt (Grade 5) CIncluded in Hub Replacement Kit 80000955.
21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
22 75086055 ° 12 3/8"-16 x 3/4" Hex Head Screw
23 75088081 ° 12 3/8" Lock Washer
*24 85803465 "° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)




MAIN FRAME & RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

STREET SIDE
RUNNER

These are special high grade
nuts and bolts and must be

*NOTE:

purchased from Waltco.

URB SIDE RUNNER

WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDL SERIES PM-386
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803258 1 102" Main Frame Assy w/ Bottom Stops *24 85803465 " 2 1/2"-13 x 1-3/4" Socket Hd Screw (Grade 8)
85803257 1 96" Main Frame Assy w/Bottom Stops *25 85803491 2 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
85803850 1 102" Main Frame Assy w/Threshold Ext. 26 75088087 2 3/4" Lock Washer
& Bot. Stops *27 85803237 2 3/8"-16 x 1-1/2" Socket Hd Screw (Grade 5)
85803849 1 96" Main Frame Assy w/Threshold Ext. & 28 75084053 4 3/32" x 1" Cotter Pin
Bot. Stops 29 | 75088051 4 | 1/4" Plain Washer
2 85803301 1] 102" Equalizer Beam 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Hd. Screw
85803386 1 96" Equalizler Beam 31 85803521 1 Pusher Pin
85803734 1 102" Equalizer Beam for Threshold Ext. 32 85803522 1 Outer Pusher Spring
3 2:282;2? 1 26" Eg‘f:”zgr Bean;for Tr;:StTOId tht 2 34 85803520 1 Pusher Pin Housing
urb Side Runner Assy w/Bottom Stops " " :
Store Below Option (6(})/“ B.E. Decks Opnly) 35 75089544 ! 3/8" X .2_1/ Qoﬂed Pin
36 37438902 2 Extension Spring
85803314 1 C/S Runner Assy w/Bottom Stops & Store 37 75081223 8 Washer Bronze
Below (60"+15" & 72" B.E. Decks Only)
4 85803782 1| Street Side Runner Assy w/Bottom Stops 38 85803531 1 | S/S Bottom Stop Hook Mount Assy
& Store Below (60" B.E. Decks Only) 39 75089758 1 Street Side Bottom Stop Spring
85803315 1| S/S Runner Assy w/Bottom Stops & Store 40 85803526 1 | Street Side Bottom Stop Hook Assembly
Below (60"+15" & 72" B.E. Decks Only) 41 75088061 2 1" S.A.E. Flat Washer
5 85803328 2 Upper Runner Wear Pad 42 75089557 2 1/4" x 1-1/2" Coiled Pin
6 85803340 6 Side Runner Wear Pad 43 85803525 1 Curb Side Bottom Stop Hook Assembly
7 85803339 4 Wear Pad Mounting Channel 44 75089757 1 Curb Side Bottom Stop Spring
8 85803393 4 Roller Pin Assembly 45 85803530 1 C/S Bottom Stop Hook Mount Assembly
9 85803392 4 Roller Assembly 46 75088083 4 1/2" Lock Washer
10 85803245 1 C/S Transit Latch Assy (2 Pc. Platform) 47 85803581 4 1/2"-20 x 1-1/2" Flat Head Cap Screw
85803244 1 S/S Transit Latch Assy (2 Pc. Platform) 48 85803585 4 1/2" Lock Washer Counter Sunk External
11 85803238 1 Curb Side Transit Latch Link 49 85803570 1 C/S Store Below Lock Housing Assy
85803233 1 Street Side Transit Latch Link 50 85803579 2 Spring Store Below, Detent
12 85803235 1 Transit Latch Arm 51 85803575 1 Curb Side Store Below Lock Slide Assy
13 31451001 1 Curb Side Outer Hub Assembly 52 85803567 2 Spacer Plate
14 31451101 1 Curb Side Inner Closer Hub Assembly 53 85803576 1 Street Side Store Below Lock Slide Assy
15 85803358 1 Street Side Hub Assembly 54 85803571 1 S/S Store Below Lock Housing Assy
16 85803129 * 2 Deck Pivot Pin Assy w/ Grease Fitting *55 85803594 4 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)
17 85803442 1 C/S Roller Guard Plate 2 Pc. Platform
85803453 1 S/S Roller Guard Plate 2 Pc. Platform
*18 75085198 8 3/4"-16 Locknut (Grade 5)
19 75088058 8 3/4" Plain Washer
*20 75086193 8 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 85803726 8 1/4"-20 x 3/8" Round Head Screw
22 75086055 13 3/8"-16 x 3/4" Hex Head Screw A Included in Deck Pin Replacement Kit 80000913.
23 75088081 13 3/8" Lock Washer




MAIN FRAME & RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

* NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.
WALTCO E%VISED: ; 5/211/03
TRUCK EQUIPMENT CO. REV. 08
WDL RM SERIES PM-477
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

1 31520001 1 96" Main Frame Assembly w/Bottom Stops *25 85803491 2 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
32520001 1 102" Main Frame Assembly w/Bottom Stops 26 75088087 © 2 3/4" Lock Washer
31620001 1 96" Main Frame Assy w/Threshold Ext. & Bot. *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw

Stops (Grade 5)
32620001 1 102" Main Frame Assy w/Threshold Ext. & 28 75084053 © 4 3/32" x 1" Cotter Pin
Bot. Stops 29 75088051 ° 2 Flat Washer- 1/4" 1.D. x 5/8” O.D.

2 85803301 1 102" Equalizer Beam 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head Screw
85803386 1 96" Equalizer Beam 31 75086007 2 1/4"-20 x 1-1/4" Lg. Hex Bolt (Grade 2)
85803734 1 102" Equalizer Beam for Threshold Ext. 32 31436801 1 Rubber Pad Deck Stop
85803755 1 96" Equalizer Beam for Threshold Ext. 33 31434601 1 Angle Deck Stop

3 32430001 1 Curb Side Runner Assy w/Bottom Stops & *34 85803594 4 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)

Store Below Option (60" B.E. Decks Only) 35 75085161 2 1/4"-20 Nylon Locknut
32530001 1 C/S Runner Assy w/Bottom Stops & Store 36 37438902 2 Extension Spring
Below Option (60"+15" & 72" B.E. Decks Only) 37 75081223 8 Washer Bronze
4 32430051 1 Street Side Runner Assy w/Bottom Stops & 38 31437151 1 Torsion Spring Platform Opening DS
Store Below Option (60" B.E. Decks Only) 39 31437101 1| Torsion Spring Platform Opening CS
32530051 1 S/S Runner Assy w/Bottom Stops & Store 40 10010165 "B€ 2 2-1/2" 0.D. x 2-1/4" 1.D. x 2" Lg. Bearing
Below Option (60™+15" & 72" B.E. Decks Only) 41 10010166 " 2 | 1-1/2"0.D.x 1-1/4" 1.D. x 5/8" Lg. Bearing

S 85803328 2} Upper Runner Wear Pad 42 10010167 ® 4 | 1-1/8"0.D. x 1" 1.D. x 1" Lg. Bearing

6 85803340 6__] Side Runner Wear Pad 43 85803531 1 | Street Side Bottom Stop Hook Mount

7 85803339 4 Wear Pad Mounting Channel Assembly

8 31439001 4 | Roller Pin Assembly 44 75089758 1| Street Side Bottom Stop Spring

9 31439501 4 | Roller Assembly 45 85803526 1| Street Side Bottom Stop Hook Assembly

10 31433501 1 g;“:[? Sid)e Transit Latch Assembly (2 Pc. 46 75088061 2 Flat Washer- 1" 1.D. x 2-1/2" O.D.
atform " TRy :
y - 47 75089557 2 1/4" x 1-1/2" Coiled Pin
31433551 1 g}:fe;ri')de Transit Latch Assembly (2 Pc. 48 85803525 1| Curb Side Bottom Stop Hook Assembly
49 75089757 1 Curb Side Bottom Stop Spri
" 85803238 1 | Curb Side Transit Latch Link 50 85803530 T Gurb Side Bottom Stgz Hook Mo Assembly
85803233 1 Street Side Transit Latch Link 51 85803567 2 Spacer Plate
12 85803235 1 Transit Latch Arm : :
52 85803576 2 Street Side Store Below Lock Slide A
13 31451001 © 1| Curb Side Outer Hub Assembly o3 82803579 5 Sprfiﬁg Store Bolow Datert
14 31451102 ° 1__| Curb Side Inner Closer Hub Assembly 54 85803571 1| Street Side Store Below Lock Housing Assy
15 31451301 1 Street Side Hub Assembly 55 75088083 4 1/2" Lock Washer
16 31411201 *° 2 | Deck Pivot Pin
: . *56 85803581 4 1/2"-20 x 1-1/2" Flat Head Cap Screw
17 31437501 1 8\:}{5)Slde Roller Guard Plate (60" B.E. Decks 57 85803575 1 Curb Side Store Below Lock Slide Assy
. o o o 58 85803570 1 Curb Side Store Below Lock Housing Assy
32537501 1 g“éb[?;‘iiSRg'r:f;)G”ard Plate (60" + 15" & 72 59 85803585 4 | 1/2" Lock Washer Counter Sunk External
85803453 1| Street Side Roller Guard Plate (60" B.E. Decks 60 75088060 4 ] Flat Washer 1/4 |.D. x3/4” OD
Only)
85803788 1 Street Side Roller Guard Plate (60" + 15" &
72" B.E. Decks Only)
*18 75085198 8 3/4"-16 Locknut (Grade 5 . . .
ocknut (Grade 5) A Included in Deck Pin Replacement Kit 80000914,
19 75088058 8 Flat Washer- 3/4" 1.D. x 2” O.D. B Included in Bearina Repl Kit 80000945
*20 75086193 8 | 3/4"-16 x 2" Hex Head Bolt (Grade 5) . Included in Bearing Replacement Kit :
21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw Included in Hub Replacement Kit 80000955.
22 75086055 ° 12 3/8"-16 x 3/4" Hex Head Screw
23 75088081 ° 12 3/8" Lock Washer
*24 85803465 "°° 2 1/2"-13 x 1-3/4" Socket Head Screw (Grade 8)




MAIN FRAME & RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

* NOTE:

These are special high

grade nuts and bolts and
must be purchased from

Waltco.
WALTCO E%VISED: ; 5/211/03
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES PM-477A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly 29 75088051 ° 2 Flat Washer- 1/4" I.D. x 5/8” O.D.
32320001 1 102" Main Frame Assembly 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
31420001 1 96" Main Frame Assy w/Threshold Screw
Extension 31 75086007 2 1/4"-20 x 1-1/4" Lg. Hex Bolt (Grade 2)
32420001 1 102" Main Frame Assy w/Threshold 32 31436801 1 Rubber Pad Deck Stop
Extension 33 31434601 1 Angle Deck Stop
2 31365001 1 96" Equalizer Beam *34 85803594 8 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)
32365001 1 102" Equalizer Beam 35 75085161 2 1/4"-20 Nylon Locknut
31465001 1 96" Equalizer Beam for Threshold Ext. 36 37438902 2 Extension Spring
32465001 1 102" Equalizer Beam for Threshold Ext. 37 75081223 8 Washer Bronze
3 32430001 1 Curb Side Runner Assy w/Bottom Stops & 38 31437151 1 Torsion Spring Platform Opening DS
Store Below Option 39 31437101 1 | Torsion Spring Platform Opening CS
4 32430051 1 Street Side Runner Assy w/Bottom Stops 40 10010165 "B 2 2-1/2" 0.D. x 2-1/4" .D. x 2" Lg. Bearing
& Store Below Option 41 10010166 "¢ 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
S 85803328 2 | Upper Runner Wear Pad 42 10010167 ° 4 |1-1/8"0.D.x 1"I.D. x 1" Lg. Bearing
6 85803340 6 | Side Runner Wear Pad *43 75087500 6 | 3/4’-10 x 2 Ig. Carriage Bolt, Grade 5
7 85803339 4 Wear Pad Mounting Channel 44 85803567 2 Spacer Plate
8 31439001 4 | Roller Pin Assembly 45 31457001 1 | Store Below Lock Housing Assy
9 31439501 4 | Roller Assembly (includes Bearings) 46 31457501 1 | Curb Side Store Below Lock Slide Assy
10 31433501 1| Curb Side Transit Latch Assembly (2 Pc. 47 31457551 2 | Street Side Store Below Lock Slide Assy
Platform) 48 85803579 2 | Spring Store Below Detent
31433551 1 Street Side Transit Latch Assembly (2 Pc. 49 75088083 8 1/2" Lock Washer
Platform) 50 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
11 85803238 1 Curb Side Transit Latch Link *5q 75085199 6 3/4"10 Locknut (Grade 5)
85803233 1 Street Side Transit Latch Link
12 85803235 1 Transit Latch Arm
13 31451001 © 1 Curb Side Outer Hub Assembly
14 31451102 © 1 Curb Side Inner Closer Hub Assembly
15 31451301 © 1 Street Side Hub Assembly
16 31411201 *° 2 | Deck Pivot Pin
17 32437502 1 Curb Side Roller Guard Plate
32437552 1 Street Side Roller Guard Plate
*18 75085198 4 3/4"-16 Locknut (Grade 5)
19 75088058 10 Flat Washer- 3/4" I.D. x 2" O.D.
20 75086193 4 | 3/4"-16 x 2" Hex Head Bolt (Grade 5) " Included in Deck Pin Replacement Kit 80000914.
21 75086862 8 | 1/4"-20 x 1/2" Self Tapping Screw ® Included in Bearing Replacement Kit 80000945.
22 75086055 ° 12 | 3/8"-16 x 3/4" Hex Head Screw © Included in Hub Replacement Kit 80000955.
23 75088081 ° 12 3/8" Lock Washer
*24 85803465 "¢ 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 85803491 2 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
26 75088087 © 2 3/4" Lock Washer
*27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 ° 4 3/32" x 1" Cotter Pin




THRESHOLD EXTENSION

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

T

ITEM | PART NUMBER | QTY DESCRIPTION

1 85803830 1 Angle Assembly (96" Wide Liftgate)
85803831 1 Angle Assembly (102" Wide Liftgate)

2 85803836 2 Hinge

3 75085998 2 Flat Head Socket Cap Screw

4 85803585 2 Lock Washer

5 85803832 1 Cross Beam Assembly (96" Wide Liftgate)
85803833 1 Cross Beam Assembly (102" Wide

Liftgate)

Q
Wy

ﬁ/ REVISED:

E.O.
REV.

12-18-98

3760
03

PM-363



THRESHOLD EXTENSION

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION

1 85803830 1 Angle Assembly (96" Wide Liftgate)
85803831 1 Angle Assembly (102" Wide Liftgate)

2 85803836 2 Hinge

3 75085998 2 Flat Head Socket Cap Screw

4 85803585 2 Lock Washer

5 31426001 1 Cross Beam Assembly (96" Wide Liftgate)
32426001 1 Cross Beam Assembly (102" Wide

Liftgate)

REVISED:
E.O.
REV.

11-2-2001
4088

01

PM-363A



WDLBG PLATFORM / RUNNERS

(BOTTLED GAS)

RAIL SPRING

"DOG LEG" RAILS

3 LINK SUPPORT LINKAGE

Common Features

® & ¢ © o o

Retention cage
Ramp (16 x 45)
Chain support

Rail spring & "dog leg" rails on fold down retention

Only built after 11/95

Not available with Bottom Stops or Store Below Options

Built thru 10/98

PM-486
Built from 10/98 thru 1/02

PM-486A
Built from 1/02

RUNNERS PLATFORMS & LINKAGE
WDLBG WDLBG Standard Rails WDLBG Fold Down Rails
PM-301 PM-303 PM-302

Built thru 10/98

PM-488
Built from 10/98

Built thru 10/98

PM-487
Built from 10/98

©2004 Waltco Truck Equipment Co. All rights reserved

80101059 Rev. 01 10/02

Click here for a list of liftgate serial numbers, organized by approximate ship dates



MAIN FRAME & RUNNER ASSEMBLY

RUNNER

* NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

CURB SIDE RUNNER

WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDLBG SERIES PM-301
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803200 1 102" Main Frame Assembly 32 85803522 1 Outer Pusher Spring
85803217 1 96" Main Frame Assembly 33 85803539 1 Inner Pusher Spring
2 85803301 1 102" Equalizer Beam 34 85803520 1 Pusher Pin Housing
85803386 1 96" Equalizer Beam 35 75089544 1 3/8" X 2-1/4" Coiled Pin
3 31235001 1 Curb Side Runner Assy 36 37438902 2 Extension Spring
4 31235051 1 Driver Side Runner Assembly 37 75081223 8 Washer Bronze
5 85803328 2 Upper Runner Wear Pad
6 85803340 6 Side Runner Wear Pad
7 85803339 4 Wear Pad Mounting Channel
8 85803393 4 Roller Pin Assembly
9 85803392 4 Roller Assembly
10 85803250 1 Curb Side Transit Latch Assembly
85803251 1 Driver Side Transit Latch Assembly
11 85803238 1 Curb Side Transit Latch Link
85803233 1 Driver Side Transit Latch Link
12 85803235 1 Transit Latch Arm
13 31451001 1 Curb Side Outer Hub Assembly
14 31451101 1 Curb Side Inner Closer Hub Assembly
15 85803358 1 Driver Side Hub Assembly
16 85803129 2 Deck Pivot Pin Assembly w/ Grease
Fitting
17 85803480 1 Curb Side Roller Guard Plate
85803481 1 Driver Side Roller Guard Plate
*18 75085198 8 3/4"-16 Locknut (Grade 5)
19 75088058 8 3/4" Plain Washer
*20 75086193 8 3/4"-16 X 2" Hex Head Bolt (Grade 5)
21 85803726 8 1/4"-20 X 3/8" Round Head Screw
22 75086055 13 3/8"-16 X 3/4" Hex Head Screw
23 75088081 13 3/8" Lock Washer
*24 85803465 2 1/2"-13 X 1-3/4" Socket Head Screw
(Grade 8)
*25 75086229 2 3/4"-10 X 2-1/4" Hex Head Bolt (Grade 8)
26 75088087 2 3/4" Lock Washer
*27 85803237 2 3/8"-16 X 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 4 3/32" X 1" Cotter Pin
29 75088051 4 1/4" Plain Washer
30 75086854 8 1/4"-20 X 3/4" Self Tapping Rd. Head
Screw
31 85803521 1 Pusher Pin




MAIN FRAME & RUNNER ASSEMBLY

&

* NOTE:

These are special high

grade nuts and bolts and
must be purchased from

Waltco.
WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDLBG RM SERIES PM-486
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly (Grade 5)
32320001 1 102" Main Frame Assembly 28 75084053 4 | 3/32" x 1" Cotter Pin
2 85803301 1 102" Equalizer Beam 29 75088051 2 Flat Washer- 1/4" 1.D. x 5/8” O.D.
85803386 1 96" Equalizer Beam 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
3 31230001 1 Curb Side Runner Assy (2 Pc. Break Screw
Even Platform) 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
4 31230051 1 Driver Side Runner Assembly(2 Pc. Break 32 31436801 1 Rubber Pad Deck Stop
Even Platform) 33 31434601 1 Angle Deck Stop
5 85803328 2 | Upper Runner Wear Pad 34 10010167 4 |[1-1/8"0.D.x 1"I.D. x 1" Ig.Bearing
6 85803340 6 Side Runner Wear Pad 35 75085161 2 1/4"-20 Nylon Locknut
7 85803339 4 Wear Pad Mounting Channel 36 37438902 2 Extension Spring
8 31439001 4 Roller Pin Assembly 37 75081223 8 Washer Bronze
9 31439501 4 Roller Assembly 38 31437151 1 Torsion Spring Platform Opening Street
10 31333501 1 Curb Side Transit Latch Assembly Side
(1 Pc. Platform) 39 31437101 1 | Torsion Spring Platform Opening Curb
31333551 1 Driver Side Transit Latch Assembly Side
(1 Pc. Platform) 40 10010165 2 | 2-1/2"0.D. x 2-1/4"1.D. x 2" Lg. Bearing
11 85803238 1 Curb Side Transit Latch Link 41 10010166 2 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
85803233 1 Driver Side Transit Latch Link 42 75089361 2 Chain Hook
12 85803235 1 Transit Latch Arm 43 75088060 4 Flat Washer- 1/4” I.D. x 3/4” O.D.
13 31451001 1 Curb Side Outer Hub Assembly
14 31451102 1 Curb Side Inner Closer Hub Assembly
15 31451301 1 Driver Side Hub Assembly
16 31411201 2 Deck Pivot Pin
17 31337501 1 Curb Side Roller Guard Plate 1 Pc.
Platform
85803481 1 Driver Side Roller Guard Plate 1 Pc.
Platform
*18 75085198 8 3/4"-16 Locknut (Grade 5)
19 75088058 8 Flat Washer- 3/4" I.D. x 2" O.D.
*20 75086193 8 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
22 75086055 12 3/8"-16 x 3/4" Hex Head Screw
23 75088081 12 3/8" Lock Washer
*24 85803465 2 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086229 2 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
26 75088087 2 3/4" Lock Washer
*27 85803237 2 3/8"-16 x 1-1/2" Socket Head Cap Screw




MAIN FRAME & RUNNER ASSEMBLY

* NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.
WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDLBG RM SERIES PM-486A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1| 96" Main Frame Assembly 29 75088051 2 | Flat Washer- 1/4" 1.D. x 5/8” O.D.
32320002 1| 102" Main Frame Assembly 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
2 32365001 1 102" Equalizer Beam Screw
31365001 1 96" Equalizer Beam 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
3 31230001 1 | Curb Side Runner Assy (Bottled Gas) 32 31436801 1| Rubber Pad Deck Stop
4 31230051 1 | Driver Side Runner Assy (Bottled Gas) 33 31434601 1| Angle Deck Stop
5 85803328 2 Upper Runner Wear Pad 34 10010167 4 1-1/8" O.D. x 1" I.D. x 1" Ig.Bearing
6 85803340 6 | Side Runner Wear Pad 35 75085161 2 | 1/4"-20 Nylon Locknut
7 85803339 4 | Wear Pad Mounting Channel 36 37438902 2 | Extension Spring
8 31439001 4 | Roller Pin Assembly 37 75081223 8 | Washer Bronze
9 31439501 4 | Roller Assembly (includes Bearings) 38 31437151 1 | Torsion Spring Platform Opening Street
10 31333501 1| Curb Side Transit Latch Assembly Side
(1 Pc. Platform) 39 31437101 1 Torsion Spring Platform Opening Curb
31333551 1 Driver Side Transit Latch Assembly Side
(1 Pc. Platform) 40 10010165 2 | 2-1/2" O.D. x 2-1/4"1.D. x 2" Lg. Bearing
11 85803238 1 Curb Side Transit Latch Link 41 10010166 2 1-1/2" O.D. x 1-1/4" I.D. x 5/8" Lg. Bearing
85803233 1 | Driver Side Transit Latch Link 42 75089361 2 | Chain Hook
12 85803235 1 Transit Latch Arm 43 75088060 4 Flat Washer- 1/4” 1.D. x 3/4” O.D.
13 31451001 1 | Curb Side Outer Hub Assembly 44 75087500 6 | 3/4"-10x 2" Ig. Carriage Bolt (Grade 5)
14 31451102 1| Curb Side Inner Closer Hub Assembly 45 75085199 6 | 3/4°-10 Locknut (Grade 5)
15 31451301 1 Driver Side Hub Assembly
16 31411201 2 | Deck Pivot Pin
17 31337501 1 Curb Side Roller Guard Plate 1 Pc.
Platform
85803481 1 Driver Side Roller Guard Plate 1 Pc.
Platform
*18 75085198 4 | 3/4"-16 Locknut (Grade 5)
19 75088058 10 | Flat Washer- 3/4" I.D. x 2" O.D.
*20 75086193 4 | 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
22 75086055 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 12 | 3/8" Lock Washer
*24 85803465 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086229 2 | 3/4"-10 x 2-1/4" Hex Head Bolt (Grade 8)
26 75088087 2 | 3/4" Lock Washer
*27 85803237 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 4 | 3/32"x 1" Cotter Pin




PLATFORM & LINKAGE ASSEMBLY (Fixed Rails)

WALTCO

TRUCK EQUIPMENT CO.

WDLBG SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211035 1 36" x 80" Deck Assy
31211045 1 42" x 80" Deck Assy
32211035 1 36" x 86" Deck Assy
32211045 1 42" x 86" Deck Assy
2 31258001 1 Rear Guard Rail Assy (Curb Side)(80")
32258001 1 Rear Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 14 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 16 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085175 2 1/4"-20 Locknut (Grade 8)
10 31258051 1 Rear Guard Rail Assy (Street Side)(80")
32258051 1 Rear Guard Rail Assy (Street Side)(86")
11 10193100 2 Half Link Plated Chain
12 36458342 2 Plated Chain
13 10370800 4 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31255001 1 Platform Support Linkage Assy (Curb
Side)
17 31255051 1 Platform Support Linkage Assy (Street
Side)

REVISED:

E.O.
REV.

12-18-98

3760
03

PM-303



PLATFORM & LINKAGE ASSEMBLY — FIXED RAILS

WALTCO
TRUCK EQUIPMENT CO.
WDLBG RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211037 1 36" x 80" Deck Assy
31211047 1 42" x 80" Deck Assy
32211037 1 36" x 86" Deck Assy
32211047 1 42" x 86" Deck Assy
2 31258001 1 Rear Guard Rail Assy (Curb Side) (80")
32258001 1 Rear Guard Rail Assy (Curb Side) (86")
3 75089361 4 Chain Hook
4 75089541 14 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 16 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085161 2 1/4"-20 Locknut (Grade 8)
10 31258051 1 Rear Guard Rail Assy (Street Side) (80")
32258051 1 Rear Guard Rail Assy (Street Side) (86")
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 4 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31255001 1 Platform Support Linkage Assy
(Curb Side)
17 31255051 1 Platform Support Linkage Assy
(Street Side)

REVISED:

E.O.
REV.

1-4-2002

4626
05

PM-488



PLATFORM & LINKAGE ASSEMBLY (Fold Down Rails)

WALTCO
TRUCK EQUIPMENT CO.

WDLBG SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211036 1 36" x 80" Deck Assy
31211046 1 42" x 80" Deck Assy
32211036 1 36" x 86" Deck Assy
32211046 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 18 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 20 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085175 2 1/4"-20 Locknut (Grade 8)
10 31257501 1 Outer Guard Rail Assy (Curb Side)
11 10193100 2 Half Link Plated Chain
12 36458342 2 Plated Chain
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 31257551 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 31255001 1 Platform Support Linkage Assy (Curb
Side)
23 31255051 1 Platform Support Linkage Assy (Street
Side)

REVISED:

E.O.
REV.

12-18-98

3760
03

PM-302



PLATFORM & LINKAGE ASSEMBLY — FOLD DOWN RAILS

WALTCO

TRUCK EQUIPMENT CO.
WDLBG RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211038 1 36" x 80" Deck Assy
31211048 1 42" x 80" Deck Assy
32211038 1 36" x 86" Deck Assy
32211048 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 18 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 20 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085161 2 1/4"-20 Locknut (Grade 8)
10 31257501 1 Outer Guard Rail Assy (Curb Side)
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 31257551 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 31255001 1 Platform Support Linkage Assy (Curb
Side)
23 31255051 1 Platform Support Linkage Assy (Street
Side)

REVISED:

E.O.
REV.

1-4-2002

4626
04

PM-487



WDL-SERIES HYDRAULICS & CONTROLS

Common Features

Power up/Gravity down (standard)

Power up/Power down (Special — contact Engineering for

assistance)
Cylinder closing
e Controls on Curb Side

WDL Series — Push Button
control
Built thru 10/98

If Built prior to 3-95
see Note 2 below

WDL RM Series — Super
Switch control. Pump is in an
enclosure with a hinged front

door

Built from 10/98 thru 1/01

WDL RM Series — Super
Switch control. Pump is in
an enclosure with a

removable cover
Built from 1/01

Liftgate Hydraulic and Single
Pump Hydraulic Layout
PM-350

Single Pump w/ Hand Pump
Hydraulic Layout
PM-384

Dual Pump Hydraulic Layout
PM-383

Electrical Layout
PM-351

Liftgate Hydraulic and Single
Pump Hydraulic Layout
PM-478

Single Pump w/ Hand Pump
Hydraulic Layout
PM-480

Dual Pump Hydraulic Layout
PM-479

Electrical Layout
PM-481

Liftgate Hydraulic and Electrical
Layout
PM-532

Single Pump and Single Pump
w/ Hand Pump Hydraulic and
Electrical Layout
PM-534

Dual Pump Hydraulic and
Electrical Layout
PM-535

©2004 Waltco Truck Equipment Co. All rights reserved

NOTES:

80101035 Rev. 01 10/02

1. We have built several different SP pump enclosures over the years for different
customers. When ordering enclosure parts (Doors, latches etc) it is important to have the
customer measure the overall size of his current enclosure to be sure you get the correct

parts.

2. Referto Tech Tip TT970001 when customer wants to order a closer cylinder for liftgates

built prior to 4/1/95.

Click here for list of liftgate serial numbers, organized by approximate ship dates.

Page 1 of 1



A CAUTION

Do not run the hydraulic
hoses in or near the
vehicle exhaust system.

CURB SIDE

DRIVER SIDE
/(:) NOTE:

Do not connect hose to the lift
cylinder until the system has

been bled and all air is out of
the system.

* NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

CURB SIDE ‘
RUNNER
WALTCO E%VISED: ; 5/211/03
TRUCK EQUIPMENT CO. REV. 12
WDL SERIES PM-350
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 32680050 * 2 Lift Cylinder 32 85803819 1 Spring Guard
2 85803345 * 2 Upper Lift Cylinder Pin 33 75086055 * 9 3/8"-16 x 3/4" Hex Head Screw
3 85803343 " 3 Cylinder Pin 34 75088081 * 5 3/8" Lock Washer
4 75089315 3 Breather 35 75085005 2 3/8"-16 Serrated Hex Nut
5 32480011 ° 1 Closer Cylinder 36 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
*6 85803362 1 Lower Closer Cylinder Bolt(Special 5/8"- 37 75088051 2 1/4" Plain Washer
18UNF x 2-1/2" Lg. Grade 8) 38 75085175 2 | 1/4"-20 Hex Locknut
7 75085183 1 | 5/8"-18 Lock Nut(Grade 8) 39 70400851 1 | Motor/Solenoid Assembly
8 85803810 1 | Flow Divider Valve 40 85803901 1 | Hydraulic Enclosure Assembly Complete
9 70400975 1 | Hydraulic Pump Unit - Single Pump 41 85803910 1 | Hydraulic Enclosure Door (with Hinges)
10 70189860 2 Adjustable Flow Control Valve
11 85803806 2 Pressure Compensated Flow Control
Valve
12 85803813 2 Fluid Line Assembly
12 ggggiggj 2 m“ Eg z 1;4,, 2'5;6'\/12':;?6 Nipple A Included in Lift Cylinder Replacement Kit 80000941 (One cylinder per kit)
16 85803812 2 | 1/4"x 3/8" NPT x 3/8" Tube x 115" Lg. B Closure hub kit must be purchased when ordering hubs or closure cylinder
Hose Assembly on gates built before 4/1/95. Part # 80000654
17 75083069 1 ] 3/8"x 3/8" NPT x 3/8" NPT x 65" Lg. Hose Refer to Tech Tip TT970001 for more information.
Assembly (Truck Kit only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit only)
18 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit only)
19 85803917 1 Hose and Cable Assembly (Hose Sold as
Assembly Only)
20 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit only)
75083077 1 1/4" NPT x 1/4" NPT x 372" Lg. Hose
Assembly (Trailer Kit Only)
21 75083055 1 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose * NOTE
Assembly
22 75082922 2 | 3/8" NPT Female Swivel Adapter These are special high grade
23 75083036 4 3/8" NPT 90° Swivel Elbow nuts and bolts and must be
24 85803439 1 2-1/8" ID Rubber Grommet purchased from Waltco.
25 75082912 1 1/4" NPT Straight Swivel Adapter
26 75082921 1 1/4" NPT Female Swivel Adapter
27 75083031 1 1/4" NPT 90° Swivel Elbow
28 75082611 2 1/4" NPT 90° Male Elbow
29 85803469 2 3" Dia. Hose Clamp
30 85803395 1 Spring Guard Bushing
31 85803470 3 1-3/4" Dia. Hose Clamp




SINGLE PUMP w/ HAND PUMP HYDRAULIC LAYOUT

WALTCO
TRUCK EQUIPMENT CO.

WDL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 70400975 1 Hydraulic Pump Unit
2 75083036 9 3/8" NPT 90° Swivel Elbow
3 75083055 3 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose
Assembly
4 99082005 1 Hand Pump
5 85803810 1 Flow Divider Valve
6 75082859 1 3/8" NPT Female Tee (Male on Side)
7 75083067 1 3/8" x 3/8" NPT x 3/8" NPT x 30" Lg. Hose
Assembly
8 70189846 2 3/8" NPT Check Valve
9 75082613 2 3/8" NPT Male Nipple
10 75082860 1 3/8" NPT Female Tee
11 75082611 2 1/4" NPT Male Elbow
12 70189860 2 Adjustable Flow Control Valve
13 75083031 1 1/4" NPT 90° Swivel Elbow
14 75082858 1 1/4" NPT Female Tee (Male on Side)
15 75082614 1 1/4" NPT Male Nipple
16 75082908 1 3/8" NPT Male x 1/4" NPT Female
Bushing
17 75085175 2 1/4"-20 Hex Nut
18 75088051 2 1/4" Flat Washer
19 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
20 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
21 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
22 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
23 85803439 1 2-1/8" 1.D. Rubber Grommet
24 70400851 1 Motor/Solenoid Assembly
25 85803901 1 Hydraulic Enclosure Assembly Complete
26 85803910 1 Hydraulic Enclosure Door (with Hinges)

REVISED:
E.O.
REV.

IN

12/1/03

5221
05

PM-384



DUAL PUMP HYDRAULIC LAYOUT

N,

PRIMARY
PUMP

WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDL SERIES PM-383
ITEM | PART NUMBER | QTY DESCRIPTION
1 70401000 1 Dual Pump Hydraulic Unit
2 75083036 6 3/8" NPT 90° Swivel Elbow
3 75082611 4 1/4" NPT 90° Male Elbow
4 70189860 4 Adjustable Flow Control Valve
5 75082858 1 1/4" NPT Female Tee (Male on Side)
6 85803810 1 Flow Divider Valve
7 75086055 4 3/8"-16 x 3/4" Hex Head Bolt
8 75083054 1 3/8" x 3/8" NPT x 3/8" NPT x 14" Lg. Hose
Assembly
9 75083066 1 1/4" x 1/4" NPT x 1/4" NPT x 19" Lg. Hose
Assembly
10 75082859 1 3/8" NPT Female Tee (Male on Side)
11 75083031 2 1/4" NPT 90° Swivel Elbow
12 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
13 75083055 1 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose
Assembly
14 75085175 2 1/4"-20 Hex Lock Nut
15 75088051 2 1/4" Flat Washer
16 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
17 85803439 1 2-1/8" 1.D. Rubber Grommet
18 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
19 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
20 70400851 2 Motor/Solenoid Assembly
21 85803901 1 Hydraulic Enclosure Assembly Complete
22 85803910 1 Hydraulic Enclosure Door (with Hinges)




ELECTRICAL LAYOUT

AL CAUTION

Do not run the hydraulic

hoses in or near

vehicle exhaust system.

the

WALTCO
TRUCK EQUIPMENT CO.

WDL SERIES

CURB SIDE RUNNER

ITEM | PART NUMBER | QTY DESCRIPTION
1 31491801 1 Motor Wiring Harness w/ Relay Socket &
Fuse Holder
2 85803921 1 Relay 12 Volt/30 Amp
3 85803919 1 Control Wiring Harness
4 85803946 1 Control Harness Extension (Trailer Kit
Only)
5 75089782 1 Key Switch w/ Jam Nut
6 75000030 1 “O” Ring
7 75089769 1 Rubber Key Switch Cap
8 75089783 1 Switch Key
9 75089805 ® 5 | Push Button Switch w/ Jam Nut
10 75000520 ® 10 Seal Ring
11 75089768 5 Rubber Push Button Switch Cap
12 85803923 1 Switch Box Cover
13 75086852 ° 3 # 8-32 X 3/8" Self Tapping Screw
14 37475103 1 Dielectric Insulation
15 75085175 ° 1 1/4"-20 Hex Nut
16 85803913 ° 1 | Jumper Wire Assembly
17 85803917 * 1 Hose and Cable Assembly
18 85803395 1 Spring Guard Bushing
19 85803470 2 1-3/4" Hose Clamp
20 75083043 1 5/16" Hose Clamp
21 75088081 1 3/8" Lock Washer
22 75086055 1 3/8"-16 x 3/4" Hex Hd Screw
23 75088079 ° 1 | 1/4" Lock Washer
24 85803468 1 Switch Mounting Plate
25 85803467 ° 1 | Gasket Switch Cover
26 80000581 5 Switch Kit (Includes Items 9 thru 11)
27 80000570 1 Switch Box Kit (Includes Items 28 & 29)
28 37474303 1 Switch Box Mount Bracket
29 85803922 1 Switch Mount Bracket
30 37474101 1 Control Wire Tube

A Included in Replacement Assembly 85803917. Not sold separately.
® Included in Push Button Switch Replacement Kit 80000953.

REVISED:

E.O.
REV.

09/28/01

4585
09

PM-351



A CAUTION

Do not run the hydraulic

hoses in or near the

vehicle exhaust system.

CURB SIDE

0

NOTE DIRECTION
OF ARROWS <
ON VALVES

* NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO E%VISED: ; 5/211/03
TRUCK EQUIPMENT CO. REV. 08
WDL RM SERIES PM-478
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 32680051 * 2 Lift Cylinder 35 31493501 1 Spring Guard
2 31470501 * 2 Upper Lift Cylinder Pin 36 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
3 31471501 *® 3 | Cylinder Pin Assembly (Truck Kit only)
4 75082877 2 | 1/4" NPT x 1/4" Compression 90° Elbow 75083077 1 /1/4“ NF;T X( T1 /4f'| NF}Z >(<) 3|72) Lg. Hose
5 32480012 ° 1 Closer Cylinder ssembly (Trailer Kit Only
6 | 85803362° 1| Lower Closer Cylinder Bolt (Special 5/8"- 37| 75083069 ! /3;/536’:“343 (%TC;‘ gi/for']‘l‘;T x 65" Lg. Hose
18UNF x 2-1/2" Lg. Grade 8)
7 75085183 ° 1 | 5/8"-18 Lock Nut (Grade 8) 75083078 2 algsé‘ :éiexll ’(‘Te;gle';‘g (’)‘nﬁ’;f Lg.
8 1 85803810 1 | FlowDivider Valve 38 | 75082611 2 | 174" NPT 90° Male Elbow
9 70400975 1 Hydraulic Pump Unit - Single Pump 39 75083031 1 1/4" NPT 90° Swivel Elbow
10 70189860 2 Adjustable Flow Control Valve 40 75083036 4 3/8" NPT 90° Swivel Elbow
11 85803806 2 Pressure Compensated Flow Control a1 75082878 1 1/4" NPT Male x 1/4" Compression
Valve
o Adapter
12 31493301 2 Fluid Line A bl
tie =InG ASSEMBYY - 42 | 70400854 1| Motor/Solenoid Assembly
13 75082614 2 1/4" NPT x 1/4" NPT Male Pipe Nipple 43 75082908 1 3/8" NPT Male x 1/4" NPT Female
14 75086055 *° 9 | 3/8"-16 x 3/4" Hex Head Screw Bushing
AB "
15 75088081 5 | 3/8" Lock Washer 44 75086012 2 | 1/4"-20 x 2-1/2" Hex Head Screw
16 31493601 2 Bleeder Screw w/ Seal Washer 45 75088051 2 1/4" Plain Washer
18 75082881 2 Hose Clamp Insulated 3/8" I.D. 47 75089315 1 Breather
Hose Assembly Assembly
20 75082879 2 Hose Clamp Insulated 1/4" 1.D. 49 75085005 2 3/8"-16 Serrated Hex Nut
21 75085161 6 { 1/4™-20 Hex Locknut 50 | 75082880 2 | Hose Clamp Insulated 5/16" I.D.
22 75082874 5 Brass Insert (For Compression Fittings) 51 32481712 1 3/4" 0.D. x 5/8" 1.D. x 1-1/4" Lg. Bearing
23 75082873 * 5 Delrin Sleeve (For Compression Fittings) 52 85803469 2 3" Dia. Hose Clamp
24 31493101 " 2 1/4" O.D. x 192" Lg. Nylon Tubing 53 70092501 1 Valve Assembly
25 85803804 2 | 1/4" NPT x 1/4" Tube Adapter 3-Way/ 2-Position Solenoid Coil Valve
26 75082916 2 | 1/4" NPT Male x 3/8" NPT Male Swivel 54 70092517 2 | Valve Assembly w/ Manual Over-Ride
Adapter 2-Way/ 2-Position Solenoid Coil Valve
27 75082861 3 | 1/4" NPT Female Tee 55 85803901 1 | Hydraulic Enclosure Assembly Complete
28 75089559 6 | 174" NPT Plug 56 85803910 1 | Hydraulic Enclosure Door (with Hinges)
29 75082912 2 1/4" NPT Male x 1/4" NPT Male Swivel
30 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit only)
31 82021039 1 1/4" OD x 14 ft. Nylon Tubing (for Trucks) ’; Included in Lift Cylinder Replacement Kit 80000942.
82021039 1 1/4" OD x 36 ft. Nylon Tubing(for Trailers) Included in Lift Cylinder Replacement Kit 80000944.
32 75082876 1 1/4" Compression Tee
33 75083093 1 1/4" x 1/4" NPT x 1/4" NPT x 170" Lg.
Hose Assembly
34 75083044 2 Hose Clamp Insulated 1/2" |.D.




SINGLE PUMP w/ HAND PUMP HYDRAULIC LAYOUT

NOTE DIRECTION OF
ARROWS ON VALVES

WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDL RM SERIES PM-480
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 70400975 1 Hydraulic Pump Unit 28 75082873 1 Delrin Sleeve
2 75083036 9 3/8" NPT 90° Swivel Elbow 29 75082908 1 3/8" NPT Male x 1/4" NPT Female
3 75083055 3 | 3/8"x 3/8" NPT x 3/8" NPT x 22" Lg. Hose Bushing
Assembly 30 70092501 1 Valve Assembly
4 70401150 1 Hand Pump w/ Handle 3-Way/ 2-Position Solenoid Coil Valve
5 85803810 1 Flow Divider Valve 31 70092517 2 Valve Assemply w/ Manugl ngr-Ride
6 | 75082859 1| 3/8" NPT Female Tee (Male on Side) 2-Way/ 2-Position Solenoid Coil Valve
- " " " 32 85803901 1 Hydraulic Enclosure Assembly Complete
7 75083067 1 3/8" x 3/8" NPT x 3/8" NPT x 30" Lg. Hose . . .
Assembly 33 85803910 1 Hydraulic Enclosure Door (with Hinges)
8 70189846 2 3/8" NPT Check Valve
9 75082613 2 3/8" NPT Male Nipple
10 75082860 1 3/8" NPT Female Tee
11 75082611 2 1/4" NPT Male Elbow
12 70189860 2 Adjustable Flow Control Valve
13 75083031 1 1/4" NPT 90° Swivel Elbow
14 75082858 1 1/4" NPT Female Tee (Male on Side)
15 75082614 1 1/4" NPT Male Nipple
16 75082908 1 3/8" NPT Male x 1/4" NPT Female
Bushing
17 75085161 2 1/4"-20 Hex Nut
18 75088051 2 1/4" Flat Washer
19 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
20 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
21 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
22 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
23 85803439 1 2-1/8" 1.D. Rubber Grommet
24 70400854 1 Motor/Solenoid Assembly
25 82021039 1 1/4" O.D. x 14 ft. Nylon Tubing (for
Trucks)
82021039 1 1/4" O.D. x 36 ft. Nylon Tubing (for
Trailers)
26 75082878 1 1/4" NPT x 1/4" Compression Adapter
27 75082874 1 Brass Insert (Compression Fittings)




DUAL PUMP HYDRAULIC LAYOUT

NOTE DIRECTION
OF ARROWS ON
VALVES

AUXILIARY
PUMP

NOTE DIRECTION
OF ARROWS ON
VALVES

PRIMARY
PUMP

WALTCO REVISED: 12/1/03
E.O. 5221
TRUCK EQUIPMENT CO. REV. 07
WDL RM SERIES PM-479
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 70401000 1 Dual Pump Hydraulic Unit 26 70092503 4 Valve Assembly
2 75083036 6 3/8" NPT 90° Swivel Elbow 2-Way/ 2-Position Solenoid Coil Valve
3 75082611 4 | 1/4" NPT 90° Male Elbow 27 70092501 2 | Valve Assembly o
4 70189860 4 | Adjustable Flow Control Valve 3-Way/ 2-Position Solenoid Coil Valve
5 75082858 1| 1/4" NPT Female Tee (Male on Side) 28 75083016 1] 1/4" NPT 45° Swivel Elbow
6 85803810 1 Flow Divider Valve 29 85803901 1 Hydraulic Enclosure Assembly Complete
7 75086055 4 3/8"-16 x 3/4" Hex Head Bolt 30 85803910 1 Hydraulic Enclosure Door (with Hinges)
8 75083054 1 3/8" x 3/8" NPT x 3/8" NPT x 14" Lg. Hose
Assembly
9 75083066 1 1/4" x 1/4" NPT x 1/4" NPT x 19" Lg. Hose
Assembly
10 75082859 1 3/8" NPT Female Tee (Male on Side)
11 75083031 1 1/4" NPT 90° Swivel Elbow
12 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
13 75083055 1 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose
Assembly

14 75085161 2 1/4"-20 Hex Lock Nut

15 75088051 2 1/4" Flat Washer

16 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
1
1

17 85803439 2-1/8" 1.D. Rubber Grommet

18 75083069 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)

75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
19 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
20 70400854 2 Motor/Solenoid Assembly
21 75082908 1 3/8" NPT Male x 1/4" NPT Female
Bushing
22 75082878 1 1/4" NPT Male x 1/4" Compression
Adapter
23 75082873 1 Delrin Sleeve (For Compression Fittings)
24 75082874 1 Brass Insert (For Compression Fittings)
25 82021039 1 1/4" O.D. x 14 ft. Nylon Tubing (for
Trucks)
82021039 1 1/4" O.D. x 36 ft. Nylon Tubing (for

Trailers)




ELECTRICAL LAYOUT

Ak CAUTION

Do not run the hydraulic

hoses in or near the

vehicle exhaust system.

> AMP BLADE TYPE FUSE

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

“1\5S AMP BLADE TYPE FUSE

SINGLE PUMP

ITEM | PART NUMBER | QTY DESCRIPTION
1 10099300 2 Raise/Lower SuperSwitch™
2 75086860 12 #8-32 x 3/4" Lg. Self Tapping Screw
3 75085161 2 1/4"-20 Nylon Locknut
4 75082880 2 Hose Clamp Insulated 5/16" I.D.
5 75083044 2 Hose Clamp Insulated 1/2" 1.D.
6 75086062 2 1/4"-20 x 3/4" Lg. Hex Bolt (Grade 5)
7 31493501 1 Spring Guard
8 31493402 1 Cable Inside Control
9 75082033 9 16 Ga. Butt Connector (Ten (10) used on
Dual Pump Option)
10 31436101 1 Inside Control Switch Guard
11 10099301 1 Open/Close SuperSwitch™
12 31423101 1 Outside Control Switch Guard
13 31491902 1 Control Wiring Harness
14 31494601 1 Control Harness Extension (Trailer Kit
Only)
15 85803921 1 Relay 12 Volt/30 Amp
16 31491802 1 Motor Wiring Harness w/ Relay Socket &
Fuse Holder (Primary Pump)
17 31491801 1 Motor Wiring Harness w/ Relay Socket &
Fuse Holder (Auxiliary Pump)
18 75082032 1 16 Ga. #10 Hole Ring Connector (Dual
Pump Option Only)
19 75089782 1 Key Switch (Located in side of Enclosure)
20 75000030 1 “O” Ring
21 75089769 1 Rubber Key Switch Cap
22 75089804 1 Selector Switch (Dual Pump Option Only)
23 85803946 1 Aucxiliary Push Button Switch Box (Dual
Pump Option Only)
24 31492101 2 Plastic Grommet
25 31491701 1 Key Switch Control Wire (Two (2) used on
Dual Pump Option)
26 75083041 1 Hose Clamp, 7/32" to 5/8” Dia.

DUAL PUMP
REVISED: 05-12-2000
E.O. 4154
REV. 07
PM-481



LIFTGATE HYDRAULIC AND ELECTRICAL LAYOUT

A CAUTION

Do not run the hydraulic hoses
in or near the vehicle exhaust
system.

DRIVER SIDE

*NOTE

These are special high grade
nuts and bolts and must be

purchased from Waltco.

CURB SIDE

WALTCO REVISED: 12/1/03
TRUCK EQUIPMENT CO. =0, o2t
WDL RM SERIES PM-532
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

1 32680051 * 2 Lift Cylinder 33 75083107 1 9/16”-18 37° Flare Male x 9/16”-18 “O” Ring

2 31470501 * 2 | Upper Lift Cylinder Pin Male x 170" Lg. Hose Assembly

3 31471501 "8 3 Cylinder Pin 34 75083044 2 Hose Clamp Insulated 1/2" I.D.

4 75082877 2 | 174" NPT x 1/4" Compression 90° Elbow 35 31493501 1 | Spring Guard

5 32480012 B 1 Closer Cylinder 36 75083103 1 9/16”-18 37° Flare Female x 9/167-18 37°
* 85803362 ° 1| Lower Closer Cylinder Bolt (Special 5/8'- ;'are Female x 1/4 |.D. x 76" Lg. Hose

18UNF x 2-1/2" Lg. Grade 8) ssembly (Truck Kit only)
*7 75085183 ° 1 5/8"-18 Lock Nut (Grade 8) 75083104 1 9/167-18 37° Flare female X 9./.16”_18 37°
- - Flare Female x 1/4” 1.D. x 372" Lg. Hose

8 10099300 2 Raise/Lower SuperSwitch™ Assembly (Trailer Kit Only)

9 10099301 1| Open/Close SuperSwitch™ 37 75083101 1| 9/16-18 37° Flare Female x 9/16™-18 37°
10 31491902 1 Control Wiring Harness Flare Female x 3/8” |.D. x 65" Lg. Hose
11 85803806 2 Pressure Compensated Flow Control Valve Assembly (Truck Kit only)

12 31493301 2 Fluid Line Assembly 75083102 2 9/16”-18 37° Flare Female x 9/16”-18 37°
13 75082614 2 | 1/4" NPT x 1/4" NPT Male Pipe Nipple Flare Female x 3/8” I.D. x 372" Lg. Hose
14 75086055 "® 9 | 3/8"-16 x 3/4" Hex Head Screw Assembly (Trailer Kit only)
15 75088081 ~© 5 3/8" Lock Washer 38 31436101 1 Inside Control Switch Guard
16 31493601 2 Bleeder Screw w/ Seal Washer 39 31423101 1 Outside Control Switch Guard
17 75086062 4 | 1/4"-20 x 3/4" Lg. Hex Bolt (Grade 5) 40 75082033 9 | 16 Ga. Butt Connector
18 75082881 2 | Hose Clamp Insulated 3/8" I.D. 4 31492101 2 | Plastic Grommet
19 75083105 2 | 9/167-18 “O" Ring Male x 9/16"-18 37° Flare 42 31493402 1 | Cable Inside Control
x 1/4" 1.D. Tube x 88-7/8" Lg. Hose 43 75083041 1 Hose Clamp, 7/32” to 5/8” Dia.
Assembly 44 75086860 12 #8-32 x 3/4" Lg. Self Tapping Screw
20 75082880 2 Hose Clamp Insulated 5/16" 1.D. 45 75089315 1 Breather
21 75085161 4 1/4"-20 Hex Locknut 46 32481712 1 3/4" O.D. x 5/8" I.D. x 1-1/4" Lg. Bearing
22 75082874 * 5 Brass Insert (For Compression Fittings) 47 85803469 2 3" Dia. Hose Clamp
23 75082873 * 5 Delrin Sleeve (For Compression Fittings) 48 75082879 2 Hose Clamp Insulated 1/4” 1.D.
24 31493101 " 2 1/4" O.D. x 192" Lg. Nylon Tubing
25 85803804 2 1/4" NPT x 1/4" Tube Adapter
26 75082871 1 1/4”-18 NPT Male x 9/16” 37° Flare Female
Swivel Adapter A Included in Lift Cylinder Replacement Kit 80000942.
27 75082862 3 9/16”-18 UNF SAE Straight Thread Female ® Included in Lift Cylinder Replacement Kit 80000944.
Tee
28 75082865 6 9/16”-18 “O” Ring Male Plug
29 75082882 3 9/16°-18 “O” Ring Male x 9/167-18 37° Flare
Male Adapter
30 75083099 1 9/16”-18 37° Flare Female x 9/16”-18 37°
Flare Female x 3/8” 1.D. x 135" Lg. Hose
Assembly (Truck Kit only)
31 82021039 1 1/4" OD x 14 ft. Nylon Tubing (for Trucks)
82021039 1 1/4" OD x 36 ft. Nylon Tubing(for Trailers)
32 75082876 1 1/4" Compression Tee




SINGLE PUMP AND SINGLE PUMP W/ HAND PUMP HYDRAULIC AND ELECTRICAL LAYOUT

WALTCO E%VISED: 27105;02
TRUCK EQUIPMENT CO. REV. 06
WDL RM SERIES PM-534
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power 24 75089769 1 Key Switch Cap
Only) 25 75000030 1 |“O"Ring
31690001 1 Hy(ljr;;\ulic Enclosure Assy (Aux. Batteries 26 75089782 1 Key Switch
Only 27 75080062 3 | wire cii
2 70401675 1 [ Flow Divider valve 28 31491401 1 | wire, Kelzoy Switch Control
3 75082866 2 ;13: Elll;;)gv, 9/16"-18 “O” Ring x 9/16"-18 29 10195536 1 Battery Cable Assy, 36"
S S — " 30 75082873 1 Delrin Sleeve (For Compression Adapter)
4| 70082869 [ 39 Elbow: 9116™1870" Ring x 9/16°-18 31 | 75086707 5 | Screw, #10-32 x 5/8" Ig.
5 75089343 3 Grommet, Split Rubber 32 85803482 2 (I;(r)]II()j/)er, Spring Clip (Hand Pump Option
6 10291804 2 (E;?]rl,y)Battery Retainer (Aux. Batteries 33 25085000 5 Hex Nut, #10-32, Serrated
7 10291403 2 Bar, Battery Retainer (Aux. Batteries 34 31491201 1 Wire, Key Switch Control
Only) 35 75089853 1 Fuse, 5 Amp
8 75088053 4 | Flat Washer, 3/8” (Aux. Batteries Only) 36 75086011 2 | Hex Bolt, ¥4"-20 x 2" Ig.
9 75085177 4 | Nylon Locknut, 5/16™-18 (Aux. Batteries 37 75085161 2 | Nylon Locknut, ¥4"-20
Only) 38 70400854 1 Motor/Solenoid Assy
10 10195518 1 Battery Cable Assy, 18" (Aux. Batteries 39 70092503 2 Valve Assembly
Only) 2-Way/ 2-Position Solenoid Coil Valve
11 75085005 1 Hex Nut, 3/8"-16, Serrated 40 70092501 1 Valve Assembly
12 75088081 5 Lock Washer, 3/8” 3-Way/ 2-Position Solenoid Coil Valve
13 70401650 1 | Hand Pump Kit (Hand Pump Option Only) 41 70401500 1 | Hydraulic Pump Unit — Single Pump
14 31591001 1 | Hydraulic Enclosure Cover (Direct Power 42 85803921 1 | Relay
Only) 43 31491902 1 Liftgate Wiring Harness
31691001 1 Hydraulic Enclosure Cover (Aux. Batteries 31494601 1 Trailer Extension Harness (Trailer Kits
Only) Only)
15 75089572 1 Plastic Plug, 1-3/8" Hole 44 31491803 1 Motor Wiring Harness
16 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18 45 75082877 1 Elbow, 90°, ¥2" NPT x ¥" Compression
37° Flare Fem. 46 75082867 1 | 45° Bulkhead Elbow, 9/16"-18 37° Flare
17 75086055 5 Hex Bolt, 3/8"-16 x ¥4", Grade 5 Male
18 75082874 1 Brass Insert (For Compression Adapter) 47 10099501 1 Terminal Strip (90° formed)
19 75088051 2 Flat Washer, %" 48 70401651 1 Hand Pump Handle
20 75089243 * 1 | Circuit Breaker, 150 Amp (included with Item 13)
21 10099500 2 Terminal Strip 49 75085093 1 Hex jam nut, 5/16"-18.
22 75085003 4 Hex Nut, 5/16"-18, Serrated A S )
3 75086217 > Hex Bolt, 5/167-18 x 1-1/4” Ig. Included in Circuit Breaker Replacement Kit 80000912.




DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT

WALTCO REVISED: 03-15-02
TRUCK EQUIPMENT CO. =0 A
WDL RM SERIES PM-535
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy 32 75086707 5 Screw, #10-32 x 5/8” Ig.
2 70401675 1 Flow Divider Valve 33 75085000 5 Hex Nut, #10-32, Serrated
3 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18 34 75089782 1 Key Switch
37° Flare 35 31491902 1 | Liftgate Wiring Harness
4 75082869 1 | 90° Elbow, 9/16"™-18 “O” Ring x 9/16™-18 31494601 1 | Trailer Extension Harness (Trailer Kits
37° Flare Only)
5 75089343 3 | Grommet, Split Rubber 36 70400858 2 | Motor/Solenoid Assy
6 75082867 1 45° Bulkhead Elbow, 9/16”-18 37° Flare 37 70401525 1 Hydraulic Pump Unit — Dual Pump
Male 38 70092503 4 | Valve Assembly
7 75086011 2 | Hex Bolt, ¥2"-20 x 2" Ig. 2-Way/ 2-Position Solenoid Coil Valve
8 75088051 2 | Flat Washer, ¥a" 39 70092501 2 | valve Assembly
9 75085161 2 Nylon Locknut, ¥%"-20 3-Way/ 2-Position Solenoid Coil Valve
10 75082877 1 Elbow, 90°, %" NPT x %" Compression 40 85803975 1 Auxiliary Push Button Control
11 75082874 1 Brass Insert (For Compression Adapter) 41 75089851 1 Fuse, 10 Amp
12 75082873 1 Delrin Sleeve (For Compression Adapter) 42 85803946 1 Aucxiliary Control Extension Harness
13 75089572 1 | Plastic Plug, 1-3/8" Hole (Trailer Kits Only)
14 75083094 1 | Hose Assy, 3/8” ID x 18-1/2" x 9/16-18 43 31492201 2 | Wire, Control
37° Flare Fem. 44 75085093 1 Hex jam nut, 5/16"-18
15 31591001 1 Hydraulic Enclosure Cover (Direct Power
Only)
16 10195536 1 Battery Cable Assy, 36"
17 75080062 2 Wire Clip
18 75089769 1 Key Switch Cap
19 75000030 1 “O” Ring
20 31491101 1 Wire, Key Switch Control
21 31491201 1 Wire, Key Switch Control
22 75086217 1 Hex Bolt, 5/16™-18 x 1-1/4" Ig.
23 75089853 1 Fuse, 5 Amp
24 75085003 2 Hex Nut, 5/16"-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 1 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5
29 85803921 1 Relay
30 75089804 1 Toggle Switch
31 31491601 1 Motor Wiring Harness




WALTCO

NANIGATOR

LIFTGATE PARTS AND MAINTENANCE GUIDE

Schematics

Push Button Control
(Built thru 10/98)

Single Pump
WDL/ Dual Pump
WDLBG Super Switch Control
and (Built from 10/98 thru 1/01)
Single Pump
WDL RM/ Dual Pump

WDLBG RM _
Super Switch Control

(Built from 1/01)
Single Pump
Dual Pump

Hydraulic Schematic with Push Button Control
(Built thru 10/98)

Single Pump

Single Pump w/ Hand Pump

Dual Pump

Hydraulic Schematic with Super Switch Control
(Built from 10/98 thru 1/01)

Single Pump

Single Pump w/ Hand Pump

Dual Pump

Hydraulic Schematic with Super Switch Control
(Built from 1/01)

Single Pump

Single Pump w/ Hand Pump

Dual Pump

Click here for a list of liftgate serial numbers, organized by approximate ship dates.



WDL SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10/98
SINGLE PUMP

aNo

Ad

3JNSOTONT JINNVAAAH

L

3L1vd
JaAeT

AQO8 TTO4INYN IATTIVA

IATWA TIONITOs Iso/3SIval
130d NI 3INSS3ad
IATYA XIJ3IHI JIANITTAD ¥3ISOT10

IATIWA XMI3HI AFANITAD LATT
IATYA TIINITOS SNIN3LO

ANTWA TIONITOS ONINIAOT

lal0d A3JUNITAT L4117 LdN .B/E

130d ¥3ANITAD d3SOD LdN «#/1
180d SNVL OL NanL3y

|

3asnd voz

A0LI3INNDO Nid aN0d

JIOAIISTN/HOLON/ dWNd _
| ahD o ano
ACLLON_ NI
HILIMS TYWA3IHL
NIdO ATIYWION
I

|
|

\

K¥> ALIHA

! SSANAVH DNINIA
N = R L)

SIHILIMS
A08INOS 3aisLnO

¢440/NED>
HOLIAS A3

SRS

S3IHOLIMS

HAmv NEEED]

N3dO

S3IHILIMAS
43s01o

(2> a3

AQOE aIOSINYA u>._¢>|/ B B I
- - - - - E) Z\)u&
IATYA IATYA HOLIAS i
QIONITOS ONISIALN aIONIOS ONINIAO -
I INWA CONTIDS 1 LW ; T
3siha/3s1va o _|_IU.“|_|_
ano ano o £ _
= = (S N33O | M
| | ~ _‘
A I
QZ"U H I I
- - - - - ful —
N\
m u
L AOTI3A N !
(0}
<8 anig v
ol ol © @ |
W N| g @ |D
j —4— |
AvT3N - I

HOLIMS
3SIV

uzo.Z)w
JAISNI

O LN

HILIMS
d3MmM

<Oy AIVTE
<2> N33a9

<€) JLIHA

ISIva
HILIMS

Page 1 of 15



JANSOIINT J1TINVATAH

[ <) ALIHA

- <) AUHA § 38N, oa
H &> ALTHA
=74
Mrush marsoy
31aYD AGLWVE WO 3 R HoLIMs ANTHIRN
7 38n4 o8

& agrA

AIOANISIA/AOLON
rains 7dRNd” ARG TIIXN

HO,
ALY NI E AR /l
zm%&m,#nmﬂl\ A0 aIO4INGKW ATOE CIO4INYW

H.u>._4> AdVNIdd Mu>._<> AAYTIXNY

m ~
S LRI PRl Eﬁu?._m,_\l_ _llﬂﬁumﬁ%_ E_%“__mm a1 I_
=PRI NN NRIIM | | a4t s ERIR

_ ONRIIMN

e v e

| ,@%%/ mﬁ/ | AL ﬁ%@%

_M\JLWJHJFE —7) i :
i

|

|

|

|

L

WDL SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10/98
DUAL PUMP

Page 2 of 15



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10/98 thru 1/01

SINGLE PUMP

AdOd T TO4INVWN IATYA

130d NI 33NSS3dd

IATYA AI3HD A3ANITAD §3SO70
AANTEYA AIIHD J3ANITAD L4IT
IATYA QION3TOS SNIN340

IATYA QION3TOS SNIY3IAOT

aNo
L30d ¥3ANITAD L1417 LdN ,8/€
1304 ¥3ANITAD ¥3SOTD LN b /T
Ad3Llvd
FJANSOTTINT JITINYATAH Jan et 437704LINOD A0LONW

— IATYA QION3TOS 3SO713/3SIvy

1d0d MNVL 0L NanL3d

WOY4 FAIM T3 SAHOLIMS
e 04LNOD 3dIsS1no
J37708INDD HOLIAS A3 N340
! S0LON WOH 4 !
HTOAYIS IS/ H0LON/ NN 3IIM ILTHA . ——
| ™~ i f @ Nt N |
| YT TIONINDD SOLOA WO 7 3snd vs | > (S MOTI3A . FIHA] m
o 3n7g° v d
7 FHIM MOTT3A/ VA ! JO1D3NNDD NId 3AI4 7 EUEE
” S (T RER R L ssaaw onisin "
| ¥3TILNDD $0ION MO f f =3 f 56 35079
! RAIA INTE/ILTHA ﬁ g = i TS 43IA07
| ! — !
I —_— I
I — | L — -
V ” N | = ! ] 1 @ NI3° N33O | 11
| ,|4 —_ * <,
H3ITIONINDD SOL0W ] —— J 5 © 3LHA_  3IIHM, mx*wuwuu
oSS e e M v S0V
, J ! HILIMS
I I -
7 | | / 7 381V
b IATIWA QIONITOS IATWA TIONITOS , (€ ILIHM ,
| 7 ONIS3IMOT ONIN3dO JATIYA TION3ITIOS 7 I
| 3S070/3SIvy | |
i i
! 7 ano aNo o 7 !
| = = ROWRREN | L
| | ” i
w
| | H | 1]
ano |c
ﬁ Fl‘1‘1‘1‘1‘1‘1‘1‘1"\‘\\L = M2 ﬁ ! ! HOLIMNS
| N | ﬁ g 04 LNOD JAISNI
i [ | I |
7 < v 7 RELR
| > 3nd & , N -
| - | (@ N33¥0 ° N3390]| J
7 ® v o 7 SEENGLMERGLY m
! B ! M soviaT v F:L
JLIMS
W J W ISIvY
i ! i
| | |
| |
| |

Page 3 of 15



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10/98 thru 1/01

DUAL PUMP

FANSOTIONI DI INYATAH

J
ILTHA
384 o
ano o GRENTL
T (STOHLNDD ANVAINd ¥04 LNOXI0D>
HILIAS ADA
&) ILTHA
zuumu/ 1/
NOILISOd NOILISOd
Aat v 15n4 v HOLIAS AvAIdd HOLIAS AJVITIXNY
@ N3zn
SJIOAHSIS I/ d010OW/dWNd
AdvITIXNY #3770 LINOJ §0LOW
3104 IND H10ASISTA/H0LON/ dWNd Hoss 38n 03
¥OLON_ KOS
RIn 3 \quz&& 437704.NDD
NI ON3 ON9 NI ONT ONT HOL0W WOS4
T T T 4370LINOD S0L0W WOdS H3TT04LNO] S0LON WOdA T T T JAIM ILTHAM
T RIA ADTTIANTE FAIA MOTTIASNTE N
@ N3N H3TI0ALNDD_H0LOW WO 43TI0NINDD HOLOW_ WO \
/ — 3dIA 3N78/ILTHA FAIA 3INTE/ILHA
H3TT08INDD H0L0N SIHILIMS TOALNOD AAVITIXNY
JOLO3INNDD NId 3AL4 /l.wDA]_u_w?Z_uu HO0L0N
NNDO NId- ATTIDNDD BDLOH S0LI3NNDI Mg 8n0J SSANAVH ONIAIA LIRS
— — WOd3 JFA 033 T4V 57 52 X 5 3 — Tt E2 u:E)/Uv ¥3IMOT
3 ATOE TTOHINYW A0S Q0AINGR { DS e
ANTWA ASYNIAd
W AN AAYTTIIXNY SIHOLIMS
[ 3307193
—_
\ j\\‘ww ©> NADyg HILIMS
<€) 3LIHA Asio
' IAWA QONITDS  IATYA TIONITOS IAWA TONITDS  IATYA TONITOS © NAD¥E
7 IATYA QIONITOS  ONINIAD ONL¥3AOT ONIN3MOT ONINIdD  3ATYA @ONITOS
| 3som/aswd 3S079/3sIva L0
| o ana ano ano ano IND —
© AOTI3A = = = = ESJEES)
! )
w w
e ac
Baf | wo i <
o 8 — Bl
g 8 > [6)° Q
Z [PARE <O AOTI3A ~ w
A o)
R ® >oviE @ 3 N 2
48 [afs)z ESUIUE
@ w S3HOLIAS T0d1INOJ 3dIsino
/zE ,ém\ 1
@ NI30 71
[, S FOT13ke ILAR Mﬂv
SSINAYH ONIAIM > IR SovE
[hosons]
35073
q
IM0T
p) -
T @ nmwt NEm 711
i b5 € ILHAe _ILAR
M IV ET 0V
AQDd TQIO4INYA IATYA LHELAS
ESET

La0d NI 3ans

IATWA I3HI FICNITAD ¥3ISOTD
IATYA HIFHI HIANITAD L4171
3ATWA QION3TOS ONINIJD

3IATWA QIONITOS ONINIMOT

130d ¥3IANITAD LTT LN .8/€

1304 ¥3IANITAD ¥3SOTI LN

S3ald

w/T

3IATWA QIONITOS 3S010/3SIvY

1d0d YNYL OL NanLi3y

HJILIMS T041NOD 3AISND

4IMOT
[ERNNEER S M EEEE]

(RN GLET GLY .IWU

I A0V Hovg
Losins]

ESTR]



(STONINOD §04 LNOMI0D

,
@ NI - DEHU\\IESM =
/ QZMD (2> N3IF49 N4 ve

WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1/01
SINGLE PUMP

A¥3Llve
A a1
Y3T104LNOD
JOL0W WOYS -
Sun aumm o
I
1 aNo aNo QN S3IHOLINS T04LNOD 3aISLinOd
i T T T i A3T0MLNOD SO0LOW WOd 4
! . JIIM ADTTI3A/H0VIE
i W ¥3T0NLNDD §OLOW WON4 N3do
' 3IIM 3NT4/3LIHM —--
i i J @ N33O0, N3II0| J
" ' > (S MOT3A,  3LHAT
SSINJYH ONIJIA RSRERRT xuimEEL
e — - — - E JLIAS
© uEz)/ ¥371704INDD ¥OLOW j LA
YITIDAINDD d0LOW 35010
NOY4 3T T3
AQOd T1O4INVW d3INDT

| 3ATWA QION3TOS I To]
| 3SOT0/3S1vd ! ENCE] —
AYI3Y | ang i
\/ (9 NMDIE i T ” r.m
- @ sova i IATYA QION3TOS i
o ONIN3HD
T | | i P
|
()
_ A 1 W A wa @onaas | " " (@)]
! L— | ONINIADTT | | | ©
[— V1 ” ” " " HOLIMS TO8INOO 3AISNT O
vy 3N | | h\l HIMOT
| | o
M ovd | | @ N33g9.  N33ao| J
1 1 [EENGLMEENGIN
M AovIaT v ia
I N R s

/ 8> Xov1d

=
=
=
=

> 3anTa
(S MOTT3A

_l..
] (@ N33O0 NEEERI
> (& 3LHA.  3IIHA,
M ovIET v iE
FutyE

i

ENAZ]




WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1/01

DUAL PUMP

SSINAYH ONTHIA

S3HILIMS TO4INOD AAYITIIXNY

@ N33
|-
N v
—
© LA /A K398
an ALHA /M 38 /
AVI3 o
annd >m<j§:<l/ T
vio
o Ly
s8 Y Y
58 Iy
e
AVT3y
dNNd AdPWINd l\\
(9> NAD¥g
ve 8) X978
s N
DR A A

/%v 3LIHA /A NITAD

ENER
ano &> 3LTHM
NOLLISOd NOILISOd
w%ﬁ%m 8N4 ve HILIAS AdvWIdd HILIMS AdVITIXNY
2 N33d9
dI0AY3S3d/8010W/ dWNd
AAYITIIXNY
AI0AA3STA/d0L0OW/ diWNd
\\\\1>m<sza
OND OND OND
H3TI0AINDD HOLOW NONd H3TIOALNDO HOLOW WOH4 = T T
HITIONINDD LT 3NIA ROTTIA/OVIE IHIM ADTIIA/ NI TE N 3104 INDY
HO0L0ON ZDNEI/ \— 010N WOd4
3dIM a3y 3dIM a3y
/ A3TIO¥LINOD d010W WOd4 ¥3TT0HLINOD J0L0W WON4
™ JAIM 3NTE/ILHA JATA 3INTE/ILTHA
H3TI0ALNDD AOLON—
¥37704LNOD J0L0W

43TI04INDD

SOLON WO 31avd 91 .42 X VI € i

A ALTHA SHIA 3LTHA

@D 3LIHM /A %0978

AQDE QI04INYW

\\\\\\m>4<>

@ xejml//

IATWA WONITOS
INIHIADT ang
dhNd ARYWINd =

«> 3

p—
\ o

35070/3ST9y
dWNd AdYWIdd
ang

IATWA TIONTTOS

\ac ILIHA /A ADTT3A
3IATYA TIONTTO;

N9 3sp0/351vy
IAWA TIONTTOS SHNd”AVIIXNY
ONINIdO

diNd ABYING

IATYA QIONITOS
ONIN3dO
dhNd AXYITIXNY

IATWA QIONITOS
ONIHIMOT
diNd AVITIXNY

g ano

s

N

(S MOTTIA

ap 3LHA /A 3078

/,mc ILIHA /A N3vIE

&> 3LAR 7 N33I0 oaas
4 Ii{
9 @ 3LIAR /A 0V TE SIHILIMS
+ 7 N3dD
@D 3LHA /A ADTTEX SIHILIAS
35013

€D v 1E /M ILAM HALIAS

ENTE]

¢STOYINDD AdVAIdd 804 LNOXOOT

HILIAS ADA

SSINAYH INTHIM

S3HIOLIMS T04LINOD3 3AISLNOg

N3do

@ N33gH

s © Aok

Page 6 of 15

Gy INET oV
Luosns|
38010
g
¥3M07
—-
@ N33 e NIIEo| J
D SOV IR oV &
HILIAS
3stval

HILIMS 08LINOD 3TISNI

a3M07
@ N33 e N3a9o J
© 3HAe 3ILTHA
o9

Moy
[osins ]

3sIvy



WDL SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10/98
SINGLE PUMP

|

|

FANSOTONS

A NVATAH

I/N:_u>~_uwu~_\~__utu:\n_z3a

INTVA
TION30S 9ONIN3JO

CION3TOS uzuw_u\iun_l/

\

\

130d LdN ,8/€

IATIVA A3AIAIC B_un_u,_.l/

104 LdN

AANTVA_ AION3O0S
\' 3SON3/3SIVY

/l ATOg GIO4INVN IATVA

/T

INTVA
JONINOD  AOT4
@33d4S HNISOTD

ANTVA

JOALNOD MO74
033dS uzﬁzun__ul/

|

_’ 7 AN

Rt

T31YSNIdWOD

A SIAA
3ANSSaRd

J3FANITAD 14171
3dIS L33d1S

1

4]

—1

JIMNOT

3sI1va

JFANITAD L4177
3aqIs gand

N3dO

.

JIANITAD §3SO1D

AQOE TTUAINYW IATIVA

IATWA TION3TO0S 3sO0710/3SIva
1304 NI 3aNSS3dd
IATVA MIIHD ¥3ANITAD ¥3sO710

IATIYA MIO3IHD AIANITAD 1417
IATIVA TIONITIOS SNIN3IHO

AATYA QION3TOS ONIN3IMOT

1a0d ¥3ANITAD 14177 1dN .8/E

130d J3ANITAD J3SOTI LdAN »+/7
1d0d MNvL O1L NANL3y

Page 7 of 15



WDL SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10/98

SINGLE PUMP w/ HAND PUMP

JaNSOT3INT JITINVATAH

1304 NI
L1dN .B/E

.

\\In_z:n_ aNvH

43d0d

T |
+ _ \
ﬁ _
\ AIOASISTA/A0OL W/ dNNd

1n0d

LcdN .8/E IATIVA

CIIN3T0OS uZHw_uk_uu_l/

QION3OS 9NINAJ
AAA

IATNA dIINIIOS
3S0O72/3S1vd

N

N

e
I

h

AN

La0d LdN .8/€

IATVA ICIAIC MDA |
Noealeh

/N

| /A

L30d LaN v /1

IATVA
JCRUINDD ADT4

I33dS BDNIN3 n__u_l/

=

T/EE TNV IATYA _

JATVA
0u4NO3 mMO74 |
@33d4s 9NIsOa

_t
g
|l

o B

b

d3ANITAD L4171

3dIs 13331S

SIATYA

E_ a3LYSNIdNOD A

JaNsSS Jad

@N_uzu._

33Iva

JIANITAD LAIT]
3aIs gdnd

N3dO

e

J3ANITAD A3SOT0

AQOE TIO4INYW FATVYA

IATIVA aINIOs 3sho/3sIva
1304 NI 33nss3ad
SATYA JI3HI JIANITAI d3SO1D

AANTVA MIIHI JIANITAD L4170
AATWA dION3TOS 9NINIdO

JATIYA TIONITOS ONINIMO

L30d 2IANITIAT L4271 LdN LB/E

130d J3IANITAD A3SO13 LdN /T
Ly0d SNVL OL N¥N13N

Page 8 of 15



WDL SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10/98
DUAL PUMP

FANSOT3INI JITNVATAH

AUIOANISIY/Y _”_._hzt\’ _
7dNNd” AdYWIad— | 1

N

ANTYA QIINIIOS
3s070/3s1Iv

\

Aqog n..EE«zL 7
IATVA AAYNT™A

La0d LdN ..V\.“I\

INTVA
CION3OS BNIN3JO

l ME_nz”._.__uw ONINIMAOT  aION310S quu}n_._u

La0d 1dN .8/€

TmHgmuwummeE !
dWNd AAvVTIIXNY

B |

m_>|_¢ TION30S
10/3819d

7 ATOE QIOAINYN
IATHA AWV TIIXNY

IATNA
QlINITOS SNINId

1d0d LaN &\ml\

IATVA
03348 BRiNaaD _
INWA
TOINDO AT

\\I I33ds 9DNISOT0

IATYA
TONINOD MO74
a33dS 5NIN3d

\V
IAA
AN A NN BITALL AT
£ wy\_ H
a \4

AQO8 dO4INVW IATIVA

IATWA TION3ITOs 3IsO0710/3SIvy
1304 NI 34NSS3d
IATYA NIIHI ¥IANITAD d3SOT0

IATWA MOIHD ¥IANITAD L1417
IATVA TIIN3TOS DNINAd

3ATYA TON3TOS ONINIMOT
LA0d ¥3ANTTAD LT LoN .8/E

13904 IIFANITAD ¥3SO10 LdN L+/7
1304 MNvL OL NaN13d

N3dO

F1

JIANITAD §3SOT0

IAWA
T3LYSNIGATD ] d
3NSS3ad b
NIAT
‘
3slvy L

w_unZHl;O 1417
3d1s 133dLS

AATIA

nu._.¢w NIdWO9

uN_DMmuN_n_
JIMOT
uw Iva

¥IANITAD L4I7]
3qis gand

Page 9 of 15



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10/98 thru 1/01

SINGLE PUMP

JANSOT1ONGT T TNVYATAH

o

INTYA

JATYA QIONITOS
QION3T0S SNIN3dO 3S0713/ 3319y

e

m>4<>\ 7
QION3TOS AQDE QI0SINGW JATYA

ONEELGRE !

1804 LdN :m\m\

EVAAZAN

1d0d 1dN .¥/1

INTYA

J081NOD MOT14
03348 uZHZmaDI/

| JIONSIS3S/d0LOW/ dWNd

ANTYA
041INOD MO74
I33d4S BNISOT10

RE[YN >md/
| |
‘\> )ﬁ

I

% % 3SIvy
\\\\\\\ .

AIANITAD LI I A3JANITAD L4170
30IS 13341S , 30IS dgadn3

031YSN3dWO3

SINTIA
ﬁ 3ANSS3dd

T
H==

J3ANITAD §3SO710

N3dO

% 30710

AdOd T THAINYIN IATTEA

IATIYA QION3TIOS 3SO713/3S19Y
1d0d NI 34NSS3dd

INTYA HI3HD 3ANITAD 838070

IATYA HI3HD S3ANITAD L4170

IATYA TION3OS ONIN3dO

IATYA QION3TOS ONIS3IMOT

1d0d LdN .8/€

13d0d LdN .7/1

Page 10 of 15

1d0d MNVL O1 NaNLl3d



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10/98 thru 1/01

FANSOTONT 3T INVATAH

| |
| | |
|
— —
|
JIOASISTY /30 L0OW/ dWNd

A0 TIHOAINYW IANTYA

| |
dWNd ONwH
| \\ 7’ 7
1a0d NI - -
1dN .8/€ IATYA QIONITOS 3SOT1I/3SIvY
| = 1304 1N0 130d NI 3¥NSS3dd
1dN ,B8/¢€ NTIA IATWA TIONITOS
aION3TI0S ONIN3G0 3S0719/3S 1w

_‘ - - 7 JATYA HIIHI AIANITAD ¥3SOTD
| \ \ | JATYA HOIHD AIANITAD 14171

u>4<>\ 7
ATDE QIOJINGN IATHA
aION3T0S
oNT¥3maT ! ,
IATWA 7

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
W IATWA
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

IATWA QIONIOS SNIS3IMAOT

1ld0d LdN 48/€

1¥0d LdN .8/€ 180d LaN .v/1 T0¥LNDD MDT4
0334S 9NISOT1D

1d0d L1dN .¥/T

7T\

ANTIA

04INOD MO La0d XNYL 0L NanL3d

033d4S 9NIN3dO
INTYA

WJ

J3CIAIT MOT14 _¢Jl

/} Ra S
N

S I \:\:\t\:\:\:\:\\\mw\:L

|
|
|
|
|
|
|
|
: ARY~ , 7 IATWA QIONIOS ONIN3LO
|
|
|
|
|
|
|
|

B ——
I
! SIATWA IATVA HI3HD
| i A T31YSNIdWOD )i A
| ae JANSS3dd 3
” EER\ N340
I
I
I 3sIva 3s070
[ it -+
| JIANITAD LI I YIANITIAD L1417 Y3ANITIAD ¥3SOT1D
| 30IS 133315 ! 3a1s €3N
b o

SINGLE PUMP w/ HAND PUMP

Page 11 of 15



Built from 10/98 thru 1/01

WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL
DUAL PUMP

JINSO1ONT DI INVATAH

O041INOD MOT4
3348 ONISOTD 1d0d LdN .¥/1
IATA
1d0d MNVL 0L Nanl3d

0YINOD MOT4
a33ds UZHZMQD/

A, 5
Bt ] T

\\ t
JATIA 7
04INOD ADT4

033d4S 9ONIN3dO
ANTVA
TO04LINOD MOT4

a33d4S ONISOTD

ANTIA

d3AIALC }D:E/

| I Fr— I | | —— | |
| | | | | |

I
7 7 7 | 7

I

I

I
” HI0AYISIH/J0LON ” ” ” | ” HIOAYISIH/A0L0W ”

dNNd AdWWIEd dANd AFYITIXNY
| ! AOTO9 TIO4INTN IATTYA
- _ 4 _
, | , IATWA QIONITOS 3S0710/3SIvY
, | , 180d NI 38NSS3dd
3IATWA QION3TOS INTYA IATYA 3ATWA QION3 TS
35070/3s193 QION3TOS ONIN3<D QION3TOS ONIN3dD 3s0712/351vd
7 — J _‘ - 7 IATYA HIFHD ¥IANITAD ¥3SOTI
| , / 7 , , \ \ , | IATYA HIFHD FIANITAD 1417
ﬁ [ FAR I I ARYE ﬁ IATYA TION3TOS ONINZD
7 | 7
” AODE TTO4INVW 3ATYA | { w@pﬂpum Buu.@ﬂ,m\m | | AQDE QIO4INYW 3ATHA ”
7 ! ! ontyIADT oNTIATT ! ! 7 IATYA QIONITOS ONTHIADT
T /\ - B \\ T 1¥0d LdN .8/€

! IATYA !
| 180d LdN .v/1 la0d 1dN L8/E 1304 LdN .8/8 130d LN Lv/1 |
| |
| |
| |
| |
| |
| |

SIATIA
Q31¥SNIdWOd
33NSS3add

43N0 N340

|

|

|

|

|

|

|

|

|

| .
" 3SIvy 3s072
S

|

|

|

A3IANITAD L4177 J3IANITAD L4171 AIANITAD d3SO1D
3a1S 133418 3a1s gand

Page 12 of 15



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1/01
SINGLE PUMP

JAINSO1ONT T INYITAH

JIOAY3S3S B !
JOLOW/ dWNd |

| ANTYA

| qION3T0S
ONIH3INOT |

Wals
IATAIAD NI
L 3AT9A uzam\)ﬂy

-
!

EVNZAN
QION30S —
3SO713/3SIVd

I

E

1

/3 1304

1 —3Q¥3IAD 9NN
\\m>4<> ONINIdO |
% |
|
%4////r>gmm TIDIINTH IATTA
|
fﬁwW%AAT///////////zm>4<> ,
| IONINDD ADT

|
7@
T08INOD MO714 |

3IATYA |
QION3TOS ONIN34O

W3LS

033dS BNISOT10

033dS BNIN3dO

|
u>4<>\t\x

JIAIAIT MO74

— 4o

|~ |
\ it B
[

i

AIANITAD 1417
3dIS 133418

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
I , A
I xk\\
| 4, 1a0d
|
- T
|
, ol
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

f///r‘>mm4u
Qv 3HIN

81-,91/6

SINTYA
a3LYSN3IdWOD
3aNSS3ad

q

J3IM0T

AJIANITAD L4171
3qIS g3nd

3SIvd

N3d0

L

A3ANITAD &380710

QION3TIOS
380713/ 3S1vd

W3LS
JATHYIAD TYNNTW
INTYA BNIN3dO

W3LS
JATSSIAD TYNNYIW
IATYA ONIS3IMOT

A0O T THAINYAN IATYA

ANTYA
O041INOD MO714
033dS BNIN3dO

ANTYA
EVARLZAN

T04INOD MO7T4
T33dS 9ONISOTD

=)

/ .7, 130d
L€, 1304

EARAZAN
aION310S
ONI3dO

ERAIA
aQION30S
ONIA3IMOT

Page 13 of 15



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1/01

SINGLE PUMP w/ HAND PUMP

YI0ANIS3Y B I
A0L0OW/dWNd I

ANTYA
QION3T0S
ONIS3INDT

JATHIIAD WANYI
I 3ATWA ONINIMOT

FJANSOTONT D17

W3LS

NYTAH

EVARZAN
QION3T0S ONIN3dO

W3LS
JAIAAIAO TYNNYW
IATYA DNIN3dO

s

INTIA
QION30S —
3S0713/3S1vd

&

)

~—
| AQDE ATO04INYW 3ATIVA

ANTYA

- R - —
| /\)qum
av3EAINg

041INOD AO7T4
033d4S ONISOT1D
EVAAZA

0d1NOD MOT4

/¥, Ld0d 133dS 9NIN3dO

81-.91/6

SANTYA
Mﬂ a I31YSNIdWOD m
JANSS3dd

(|
$INDT
I |
. |

3S1vd

JIANITAD L4170 I
30IS 133418 !

AJANITAD L4171
3aIs g&no

J3ANITAD o38O0

N340

ENN]

AQO0d T I1HAINYW IATEYA
INTIA

J04LNOD MO714
03348 ONIN3dO

INTIA
041NOD MO74
0334S ONISOTO

3S0713/38Ivd

W3LS
3ATAAIAD TYNNYW
IATYA DNINIdO

W3LS
JATHHIND TYNNYIW
INATYA ONIHIMOT

&

=N

ONI3dO

ANTIA
aroN3nos

ONINIMOT diWnd aNvH

Page 14 of 15



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1/01
DUAL PUMP

QI10N3T0S
ONIY3IM0T
dhNd AdvWIdd

AI0AY3S3d 3
AOLON/dWNd
AAVWIdd

JANSU 1ONGD 3L INVATAH

INTIA

INTWA
QI1ON3T0S
ININ3dO

dhNd AdYWIdd

O—

IATWA
TION30S __f
3070/351v3

Tzi KITNTID

INTVA
~=——10d1NOD AO74
033dS ONISOT1D

AATVA
———T04INOD MO74

A/Er 0334s ONIN3I4O
/3 1404

IATWA QIONITOS !
INISIADT !
dHNd ASYITIXNY , 7
|
|

Tt ‘\\‘\‘\\‘\\‘\\‘\\
e ADET3

Qy3IHITING
81-.91/6

SANTYA
M@ A 31YSN3IdWOD mm A
JaNSS3dd
d3IMNOT N340
% —I—— . ENL2C] . ENER]
S e ]
d3ANITAD L4177 | J3ANITAD L4171 H3ANITAD d3SO71D
3qIS L3341S W 3d1s gand
- - —

dI0AH3IS3A 3
S0LOW/dhNd
AIVITIXNY

JATIYA aION3T0S
3S0710/3S1vy
dWNd AdVITIXNY

IATYA QION3TOS

- — ININIAD
\\%E ASYIIXNY

AQDE TIO4INYIN IATIVA

AU T IO4INVIN IATTYA

EVARLZA
I04UNOD MOT4
0334S ONIN3dO

IATWA AION3TOS
ONIN3dO

dWNd AdVINIdd IATIVA
0d41NOD MO74

IATYA TION3OS I334S ONISOT1D

ENIRVENTE]
dWNd AdVNIdd

IATIWA AION3OS
ONIF3IMOT
dWNd AdVWISd

o
Ly0d

Ld0d
%

IATYA QIONIOS
ONIN3dO
dWNd AJVITIXNY

IATYA AION3TOS
3S0710/3S1vy
dhNd AYYIIIXNY

JATIYA aION3T0S
ONIY3IMOT
dWNd AdVITIXNY

Page 15 of 15



WDL-SERIES PUMPS & CYLINDER Parts Drawings

If unsure of the correct pump or cylinder part number, click here.

QUICK TIP:

Most pumps have a pump pressure decal on them that also includes the pump part
number. This number will always be an 8-digit part number. If still unsure, please contact
Waltco for assistance.

CYLINDERS
Part Number Description PM No.
32680050 Lift Cylinder PM-327
32680051 Lift Cylinder PM-327A
32480010 Closer Cylinder PM-326
32480011 Closer Cylinder PM-326A
32480012 Closer Cylinder PM-326B
HYDRAULIC PUMPS
Part Number | Description Pump Mfr. Pressure | PM No.
85803925, WDL Hyd. Pump Assy — Electropak Monarch 2500 PSI | PM-287
85803937
85803973, WDL Dual Pump Hyd. Pump Assy — Monarch 2500 PSI | PM-288
85803974 Electropak
70400975 WDL Hyd. Pump Assy — Thermalpak Monarch 2700 PSI | PM-287A
70401000 WDL Dual Pump Hyd. Pump Assy — Monarch 2700 PSI | PM-288A
Thermalpak
70401500 WDL Hyd. Pump Assy — Thermalpak Monarch 2700 PSI | PM-567
70401525 WDL Dual Pump Hyd. Pump Assy - Monarch 2700 PSI | PM-568
Thermalpak
80101040 Rev. 01 4/03
©2004 Waltco Truck Equipment Co. All rights reserved Page 1 of 1




85803925, 85803937 — SOLENOID OPERATED

WALTCO
TRUCK EQUIPMENT CO.
85803925, 85803937

ITEM | PART NUMBER | QTY DESCRIPTION
1 70092502 1 Valve Assembly
2 70092503 2 Valve, 2-Way
3 70092500 2 Valve, Check
4 70092501 1 Valve, Cartridge, 3-Way
5 70092506 1 Connector Assembly
6 70092508 1 Tube
7 70092505 1 Elbow Assembly
8 70092509 1 Wire Assembly
9 70091712 2 Screw, #10-32 x 1/4”
10 70092507 1 Solenoid
11 70091713 1 Solenoid Switch Mounting Bracket
12 70092514 1 Motor
13 70091722 1 Hex Nut, 5/16-24
14 70091723 1 Lock Washer, 5/16”
15 70091726 2 Screw, 1/4"-20 x 6-1/2"
16 70091724 2 Start Washer, 1/4”
17 70091721 1 Bearing
18 70092510 1 Union Assembly
19 70092511 1 Pump Assembly
20 70091717 1 “O” Ring
21 70092406 1 Parts Kit, Seal & Gasket
22 70092355 1 Parts Kit, Relief Valve
23 70092504 1 Bushing
24 70092328 1 Tube
25 70091730 1 Filter
26 70091731 1 Tube, Filter Suction
27 70091738 6 Screw, #10-24 x 3/8"
28 70091734 1 Breather
29 70092512 1 Reservoir
30* 70092515* 1* Parts Kit, Seals & Screen*

REVISED:

NOTE:

* [tem 30 is not shown on drawings

11-92

PM-287



85803973, 85803974 — SOLENOID OPERATED

114 NPTF

\r ‘( —VENFTF

JANPTF \ — V4 NPTF

L

b

BATTERY
/

WALTCO
TRUCK EQUIPMENT CO.
85803973, 85803974

ITEM | PART NUMBER | QTY DESCRIPTION
1 70092502 2 Valve Assembly
2 70092503 4 Valve, 2-Way
3 70092500 4 Valve, Check
4 70092501 2 Valve, Cartridge, 3-Way
5 70092506 2 Connector Assembly
6 70092508 2 Tube
7 70092505 2 Elbow Assembly
8 70092509 2 Wire Assembly
9 70091712 4 Screw, #10-32 x 1/4”
10 70092507 2 Solenoid
11 70091713 2 Solenoid Switch Mounting Bracket
12 70092514 2 Motor
13 70091722 2 Hex Nut, 5/16-24
14 70091723 2 Lock Washer, 5/16”
15 70091726 4 Screw, 1/4"-20 x 6-1/2"
16 70091724 4 Start Washer, 1/4”
17 70091721 2 Bearing
18 70092510 2 Union Assembly
19 70092511 2 Pump Assembly
20 70091717 2 “O” Ring
21 70092406 2 Parts Kit, Seal & Gasket
22 70092355 2 Parts Kit, Relief Valve
23 70092504 2 Bushing
24 70092328 2 Tube
25 70091730 2 Filter
26 70091731 2 Tube, Filter Suction
27 70091738 12 Screw, #10-24 x 3/8"
28 70091734 1 Breather
29 70092513 1 Reservoir
30* 70092515* 2* Parts Kit, Seals & Screen*

REVISED:

NOTE:

* [tem 30 is not shown on drawings

11-92

PM-288



70400975 — SOLENOID OPERATED THERMALPAK

WALTCO
TRUCK EQUIPMENT CO.

70400975

ITEM | PART NUMBER | QTY DESCRIPTION
1 70092502 1 Valve Assembly
2 70092503 2 Valve, 2-Way
3 70092500 2 Valve, Check
4 70092501 1 Valve, Cartridge, 3-Way
5 70092506 1 Connector Assembly
6 70092508 1 Tube
7 70092505 1 Elbow Assembly
12 70400854 1 Motor
15 70091726 2 Screw, 1/47-20 x 6-1/2”
16 70091724 2 Start Washer, 1/4”
17 70091721 1 Bearing
18 70092510 1 Union Assembly
19 70092511 1 Pump Assembly
20 70091717 1 “O” Ring
21 70092406 1 Parts Kit, Seal & Gasket
22 70092355 1 Parts Kit, Relief Valve
23 70092504 1 Bushing
24 70092328 1 Tube
25 70091730 1 Filter
26 70091731 1 Tube, Filter Suction
27 70091738 6 Screw, #10-24 x 3/8”
28 70091734 1 Breather
29 70092512 1 Reservoir
30* 70092515* 1* Parts Kit, Seals & Screen*

REVISED:
E.O.
REV.

NOTE:

* Item 30 is not shown on drawings

12/1/03

5221
01

PM-287A



70401000 — SOLENOID OPERATED THERMALPAK DUAL PUMP

3 A NPTF

— V4 NPTF

£
ol e
I L It
WALTCO

TRUCK EQUIPMENT CO.

70401000

ITEM | PART NUMBER | QTY DESCRIPTION
1 70092502 2 Valve Assembly
2 70092503 4 Valve, 2-Way
3 70092500 4 Valve, Check
4 70092501 2 Valve, Cartridge, 3-Way
5 70092506 2 Connector Assembly
6 70092508 2 Tube
7 70092505 2 Elbow Assembly
12 70400854 2 Motor/Solenoid/Thermalpak
15 70091726 4 Screw, 1/47-20 x 6-1/2”
16 70091724 4 Start Washer, 1/4”
17 70091721 2 Bearing
18 70092510 2 Union Assembly
19 70092511 2 Pump Assembly
20 70091717 2 “O” Ring
21 70092406 2 Parts Kit, Seal & Gasket
22 70092355 2 Parts Kit, Relief Valve
23 70092504 2 Bushing
24 70092328 2 Tube
25 70091730 2 Filter
26 70091731 2 Tube, Filter Suction
27 70091738 12 Screw, #10-24 x 3/8”
28 70091734 1 Breather
29 70092513 1 Reservoir
30* 70092515* 2* Parts Kit, Seals & Screen*

REVISED:
E.O.
REV.

12/1/03

5221
01

PM-288A



70401500, 70401550, 70401600 — Gravity Down Single Pump w/ Thermalpak

WALTCO
TRUCK EQUIPMENT CO.

70401500, 70401550, 70401600

OUTLET PORT
37" FLARE (/8 TUSE) REF
A B

WHITE/BLUE WIRE

BLACK/YELLOW WIRE

SCHEMATIC

RETUAN TUBE MUST
BE AIR TIGHT

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401502 1 Valve Assembly Complete, 12VDC
2 70092503 2 Valve Assembly, 2-Way / 2 Position
Solenoid Coil Valve
5 70092501 1 Valve Assembly, 3-Way / 2 Position
Solenoid Coil Valve
8 70092500 2 Check Valve
9 70401503 2 Flow Control Valve
10 70401504 2 Lowering Valve Screw Assembly
11 70401505 3 1/4”-20 x 2-3/4” Socket Head Cap Screw
12 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
13 70400858 1 Motor Assembly (includes Thermalpak
Controller and Solenoid)
14 70091721 1 Bearing
15 70401506 1 Base Assembly
16 70401507 1 “O” Ring
17 70091717 1 “O” Ring
18 70400006 1 Shaft Seal
19 70092315 1 Relief Valve Assembly
20 70401508 1 Pump Assembly
21 70401509 4 1/4”-20 x 3" Socket Head Cap Screw
22 70401405 1 Return Tube
23 70091731 1 Suction Tube
24 70091730 1 Filter, Screen
25 70401501 1 Reservoir
26 70401404 1 Breather
27 70091738 6 #10-24 x 3/8” Thread Forming Screw
28 70401510 1 Gasket
29 70401511 1 Plug, Drain

REVISED:

E.O.
REV.

8/16/02

4839
02

PM-567



70401525, 70401575, 70401625 — Gravity Down

WALTCO
TRUCK EQUIPMENT CO.

70401525, 70401575, 70401625

Dual Pump w/ Thermalpak

N’

2

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401527 1 Valve Assembly Complete, 12VDC
2 70092503 4 Valve Assembly, 2-Way / 2 Position
Solenoid Coil Valve
5 70092501 2 Valve Assembly, 3-Way / 2 Position
Solenoid Coil Valve
8 70092500 4 Check Valve
9 70401503 2 Flow Control Valve
10 70401505 3 1/4”-20 x 2-3/4” Socket Head Cap Screw
11 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
12 70401528 1 Pressure Tube
13 70401529 1 Elbow Assembly
14 70400858 2 Motor Assembly (includes Thermalpak
Controller and Solenoid)
15 70091721 2 Bearing
16 70401506 1 Base Assembly
17 70401507 2 “O” Ring
18 70091717 2 “O” Ring
19 70400006 2 Shaft Seal
20 70092315 2 Relief Valve Assembly
21 70401530 1 Base Assembly
22 70401531 1 Connector Assembly
23 70401508 2 Pump Assembly
24 70401509 8 1/4”-20 x 3" Socket Head Cap Screw
25 70401405 1 Return Tube
26 70091731 2 Suction Tube
27 70091730 2 Filter, Screen
28 70401406 1 Return Tube
29 70401526 1 Reservoir
30 70401404 1 Breather
31 70091738 12 #10-24 x 3/8” Thread Forming Screw
32 70401510 1 Gasket
33 70401511 1 Plug, Drain

REVISED:

E.O.
REV.

8/16/02

4839
02

PM-568



LIFT CYLINDER - 32680050

7

—

L/

e

SPECIFICATIONS:
Retracted 62.00”
Extended 117.25"
Barrel O.D. 2.38”

WALTCO E%VISED: 431;2413—2000
TRUCK EQUIPMENT CO. REV. 03
LIFT CYLINDER - 32680050 PM-327
ITEM | PART NUMBER | QTY DESCRIPTION
1 32680250 1 Nose Bearing
2 32681150 1 Rod Assembly
3 32681550 1 Piston
4 32682050 1 Barrel Assembly
S I * 1 ]"O"Ring * Indicates parts included in repair kit No. 32680095.
6 | - * 1 “O” Ring
VAR R —— * 1 “O” Ring NOTE: Refer to cylinder serial number located on the
8 | * 1 Rod Seal cylinder barrel when ordering parts.
S : 1 ] Backup Ring Example: 11326-XXXXX
10 | - * 1 Piston Seal
11 | - * 1 Rod Wiper
12 | - * 1 Wear Ring
13 37482950 1 Retaining Ring
14 32681850 1 Breather
15 13581650 1 Locknut




LIFT CYLINDER RM - 32680051

SPECIFICATIONS:
Retracted 62.00”
Extended 117.25"
Barrel O.D. 2.38”

WALTCO
TRUCK EQUIPMENT CO.
LIFT CYLINDER RM - 32680051

ITEM | PART NUMBER | QTY DESCRIPTION
1 32680250 1 Nose Bearing
2 32681151 1 Rod Assembly
3 32681551 1 Piston
4 32682051 1 Barrel Assembly
5 | e * 1 “O” Ring
6 | - * 1 “O” Ring
7 | - * 1 Rod Seal
8 | - * 1 Backup Ring
9 | - * 1 Piston Seal
10 | - * 1 Rod Wiper
i e * 1 Wear Ring
12 37482950 1 Retaining Ring
13 31493601 1 Bleeder Screw w/ Seal Washer
14 13581650 1 Locknut

* Indicates parts included in repair kit No. 32680096.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11398-XXXXX

REVISED:

E.O.
REV.

3-3-2000
3443

01

PM-327A



CLOSER CYLINDER - 32480010

an
NI

SPECIFICATIONS:
Retracted 10.875”
Extended 15.25"
Barrel O.D. 2.88”

WALTCO

TRUCK EQUIPMENT CO.
CLOSER CYLINDER - 32480010

=N
N,

@

ITEM | PART NUMBER | QTY DESCRIPTION
1 32480210 1 Nose Bearing
2 32481110 1 Rod Assembly
3 32481510 1 Piston
4 32482010 1 Barrel Assembly
5 | e * 1 “O” Ring
6 | - * 1 “O” Ring
7 | - * 1 “O” Ring
8 | - * 1 Rod Seal
9 | - * 1 Backup Ring
10 | - * 1 Piston Seal
i e * 1 Rod Wiper
12 | - * 1 Wear Ring
13 35282950 1 Retaining Ring
14 75089303 2 Grease Fitting
15 32681850 1 Breather
16 13581650 1 Locknut

* Indicates parts included in repair kit No. 32480095.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11324-XXXXX

REVISED: 4-21-2000
E.O. 3443
REV. 02

PM-326



CLOSER CYLINDER - 32480011

1N
N

SPECIFICATIONS:
Retracted 10.875”
Extended 15.62"
Barrel O.D. 2.88”

WALTCO

TRUCK EQUIPMENT CO.
CLOSER CYLINDER - 32480011

ITEM | PART NUMBER | QTY DESCRIPTION
1 32480210 1 Nose Bearing
2 32481111 1 Rod Assembly
3 32481510 1 Piston
4 32482011 1 Barrel Assembly
5 | e * 1 “O” Ring
6 | - * 1 “O” Ring
7 | - * 1 “O” Ring
8 | - * 1 Rod Seal
9 | - * 1 Backup Ring
10 | - * 1 Piston Seal
i e * 1 Rod Wiper
12 | - * 1 Wear Ring
13 35282950 1 Retaining Ring
14 75089303 2 Grease Fitting
15 32681850 1 Breather
16 13581650 1 Locknut

* Indicates parts included in repair kit No. 32480095.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11390-XXXXX

REVISED:
E.O.
REV.

4-21-2000
3443

03

PM-326A



CLOSER CYLINDER RM - 32480012

N (Al o an
- @%@ N \</ | ED

SPECIFICATIONS:
Retracted 10.875”
Extended 15.62"
Barrel O.D. 2.88"
WALTCO E%YISED: 431;{2413—2000
TRUCK EQUIPMENT CO. REV. 01
CLOSER CYLINDER RM - 32480012 PM-326B

ITEM | PART NUMBER | QTY DESCRIPTION

1 32480210 1 Nose Bearing
2 32481112 1 Rod Assembly
3 32481510 1 | Piston
4 32482011 1 Barrel Assembly
5 | oo * 1 “O” Ring
[ T [ — * 1 “O” Ring
7 | * 1 “O” Ring
8 | * 1 Rod Seal
9 | s * 1 | Backup Ring

10 | oo * 1 Piston Seal

N — * 1 | Rod Wiper

12 | e * 1 Wear Ring

13 35282950 1 | Retaining Ring

14 32481712 1 | Bearing

15 32681850 2 | Breather

16 13581650 1 | Locknut

* Indicates parts included in repair kit No. 32480095.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11406-XXXXX



UWJALTCO
WDL /

TECHTIPS ™

TT960014 Ground Cable for Hydraulic Enclosures with a Slide Out Tray.

TT970001 New, three lug cast steel Closer Hubs for WDL Series liftgates.

TT990028 All models of the WDL and WDLBG Series liftgates sold after
10-1-98, have incorporated reduced maintenance features.

TT000044 Proper bleeding procedure for the WDL RM Series liftgates
equipped with dual pumps.

TT000050 WDL/WDLBG RM “new” pump and enclosure features with Power
Kit Options.

TT010063 WDL RM, WDLBG RM, RGL, RBGL Dual Pumps with
Thermalpak™ w/ Voltage Guard™ wiring change and retro-fix.

TT010082 New WDL RM Series Bottom Stops, Store Below, and Threshold
Extension.

TT010083 New WDL RM Series Bottom Stops, Store Below, and Threshold
Extension service part replacements for Reduced Maintenance
liftgates.

TT020112 Liftgate Platform does not raise and lower evenly

TT020115 New LED Light Kits

TT030121 New Cycle Counter for WDL, RGL, F, Cand E

TT030139 Voltage Guard Connections

TT030146 Lubrication of Reduced Maintenance Bushings

©2004 Waltco Truck Equipment Co. All rights reserved




waLrco
TECH TIPS .

n/a

SUBJECT: Ground Cable for Hydraulic Enclosures with a Slide Out Tray.

Effective immediately, all WDL and RGL liftgates that have a Hydraulic Enclosure
with a Slide Out Tray, must include a Ground Cable from the side of the Enclosure to
either the Slide Out Tray or the negative terminal of one of the Auxiliary Batteries (see

diagrams below).
/ Hydraulic Enclosure Slide Out Tray / Hydraulic Enclosure Slide Out Tray

7 z

— ] ~ AR
| |

:ID I :I)
/ / i
2Ga.x18"Lg 2Ga.x18"Lg

Ground Cable Ground Cable

Hydraulic Hydraulic
Pump Unit Pump Unit

This cable must be a minimum 2 Ga. cable, We recommend and can provide a
2 ga. x 18" |g. Battery cable. The 18" length allows the tray to be pulled out when
accessing the Hydraulic unit for servicing or any other reason.

This Cableisrequired to achieve an adequate ground for the charging system for the
Auxiliary Batteries. Without this Ground Cable, there isinsufficient contact between the
tray and the enclosure to provide areliable ground for charging of the Auxiliary Batteries.

Normal operation of the pump unit causes the auxiliary batteries to discharge as they
are used (thisis normal and expected). An unreliable ground can prevent the Auxiliary
Batteries from being properly recharged, which causes low voltage. Operating the pump
unit with low voltage can damage the Motor Solenoid and eventually can cause the Motor
Solenoid to stick or freezein the “On” position. This can then cause the Pump Motor to
run continuously until it overheats and burns out.

Liftgatesin the field that do not have a ground cable from the side of the Enclosure to

either the Batteries or the Slide Out Tray, should be reworked, as shown in either of the
diagrams above, as soon as possible.

TT960014.doc



Date: 3-14-97
o. TT970001
M odel . WDL
EO No. 3047C

SUBJECT: New three lug cast steel Closer Hubs for WDL Series liftgates.

All models of the WDL series liftgates manufactured after 3-14-97, will have the new cast
steel three lug Outer Closer Hub (31451001) and Inner Closer Hub (31451101), as shown
below. The new Closer Hubs were released into production by E.O. 3047C. In addition,
the new Closer Hubs will be provided as service parts as detailed in “EFFECT ON
SERVICE PARTS'.

31451101

/_ Inner Closer Hub

\ 31451001

Outer Closer Hub

85803354 or 85803398
Inner Closer Hub

?
\ 85803350 or 85803396

Outer Closer Hub

Two lugs coupler

Replaces M achined two lug Closer Hubs

The new Outer and Inner Closer Hubs are made from high strength cast steel. The Inner
Closer Hub is heat treated to provide improved crack resistance and wear properties.

TT970015.doc 1



EFFECT ON SERVICE PARTS

1. The“WDL Series Closer Hub and Closer Cylinder Replacement Kit (80000654)” has
been revised to include the new cast steel Outer Closer Hub (31451001) and Inner
Closer Hub (31451101) and will be available after 3-14-97.

2. For units manufactured after 3/21/95 and prior to 3-14-97, the new cast steel Outer
Closer Hub (31451001) and Inner Closer Hub (31451101) can only be provided as a
set for replacement of the old Outer Closer Hub (85803399) and Inner Hub (8580394).

3. For units updated since 3/21/95 and prior to 3-14-97 with the “WDL Series Closer
Hub and Closer Cylinder Replacement Kit (80000654)” Rev. 01, the new cast steel
Outer Closer Hub (31451001) and Inner Closer Hub (31451101) can only be provided
as a set for replacement of the old Outer Closer Hub (85803399) and Inner Hub
(8580394).

4. For units manufactured prior to 3/21/95 that have not been updated, the new cast
steel Outer Closer Hub (31451001) and Inner Closer Hub (31451101) can only be
provided as a set in the “WDL Series Closer Hub and Closer Cylinder Replacement
Kit (80000654)" Rev. 02

5. For units manufactured after 3-14-97 or updated with “WDL Series Closer Hub and
Closer Cylinder Replacement Kit (80000654)” Rev. 02, the new cast steel Outer
Closer Hub (31451001) and Inner Closer Hub (31451101) can be provided as
individual parts.

TT970015.doc 2



il (L 1™

Date: 4-16-99
No. TT990028
Modd: WDLRM

EO No. 3393

Subject: Reduced Maintenance WDL Series liftgates.

All models of the WDL and WDLBG (Now referred to as WDL RM and WDLBG RM) Series liftgates
sold after 10-1-98 have incorporated reduced maintenance features including replacement of grease
fittings with greaseless Teflon™ composite bearings at critical wear points throughout the liftgate. In
addition, Teflon™ composite bearings have been added to the Platform Extension Hinges.

In addition to the reduced maintenance features there have also been several other improvementsto the
WDL RM and WDLBG RM Series liftgates.

1.
2.

3.

4.

S.
6.

Converted all electrical switches from Push Button control to the new Superswitch™.
Replaced the “Pusher Pin” platform opening assist with two torsion springs which provide
opening assist throughout the first 45° of the platform opening.

Changed the method of routing and mounting of al hoses and electrical wiresin the liftgate for
easier assembly.

Added Tees at the bottom of the uprights to provide the customer with two different routing
options for the hoses running from the liftgate to the Hydraulic Enclosure.

Added a Bleeder Port to the top of the lift cylinders to ease bleeding of the hydraulic system.
Added Fluid Return Lines from the top of the Lift Cylinders to the Hydraulic Reservair.

EFFECT ON SERVICE PARTS:

A. New will work for old —no rework or additional partsrequired:

1
. New Cylinder Pins (31471501 & 31470501) can replace old (85803345 & 85803343).

2
3.
4. New Transit Latch Assemblies can replace old:

New Roller Assemblies (31439501) can replace old (85803392).

New Closer Cylinder (32480012) can replace old (32480011).

New P/N Old P/IN Description

31333501 | 85803250 | Curb Side Transit Latch Assembly (1 Pc. Platforms)
31333551 | 85803251 | Street Side Transit Latch Assembly (1 Pc. Platforms)
31433501 | 85803244 | Curb Side Transit Latch Assembly (2 Pc. Platforms)
31433551 | 85803245 | Street Side Transit Latch Assembly (2 Pc. Platforms)

New Inner Hubs can replace old (Outer CS hub did not change part numbers).

New P/N Old P/IN Description
31451102 | 31451101 | Curb Side Inner Hub
31451301 | 85803358 | Street Side Hub

Page 1 of 6



B. New will work for old —no rework but additional partsarerequired:

1. New Roller Pin Assemblies (31439001) can replace old (85803393) if new rollers (31439501) are
ordered at the same time.

2. New Street Side Runner Assemblies can replace old but several new parts will also be required.
The new runners must include the complete Transit Latch assembly (refer to appropriate PM
drawing for part numbers), a new Street Side Hub (31451301), and anew Main Platform Pin

(31411201).

New P/N Old P/IN Description

31330051 | 85803796 | Runner Assembly Complete, DS, 1 Pc. Platforms

31430051 | 85803780 | Runner Assembly Complete, DS, 2 Pc. Platforms

31530051 | 85803368 | Runner Assembly Complete, DS, 2 Pc. Platforms w/ Bottom
Stops

32430051 | 85803782 | Runner Assembly Complete, DS, 2 Pc. Platforms w/ Store
Below Option (60" BE Platforms only)

32530051 | 85803315 | Runner Assembly Complete, DS, 2 Pc. Platformsw/ Store
Below Option (60" + 15" & 72" BE Platforms only)

31230051 | 31235051 | Runner Assembly Complete, DS, WDLBG

C. New will work for old —but rework and additional partsarerequired:

1. New Lift Cylinders (32680051) can replace old (32680010) only if both cylinders are replaced and
aReturn Line Kit (No number at thistime) is added to the liftgate.

2. New Torsion Springs (31437101 and 31437151) can replace the old Pusher assembly with some
rework to the Runners and the Platform as follows:

e The Platform must be reworked to have two (2) spring stops (31417801) and the platform stop
angle (31417501) added to accommodate the new Torsion Springs.

e The Street Side Runner must be reworked to have the grease fitting (75089303) on the Inner
Bearing Tube moved to a new location to accommodate the new Torsion Spring.

e The Curb Side Runner must be reworked to have the grease fitting (75089303) on the Inner
Bearing Tube moved to a new location to accommodate the new Torsion Spring. The old
Pusher Pin Assembly must also be removed and a new Platform Stop Angle with Rubber Stop
Pad (31434601, 31434701, 31436801, 75086007 (2), 75088051 (2), 75085161 (2)) must be
added to the Runner.

3. New Curb Side Runner Assemblies can replace old but several new parts and some rework of the
platform and the Street Side Runner will be required. The new runner must include the following:
o Complete Transit Latch assembly (refer to appropriate PM drawing for part numbers).
e A new Curb Side Inner Hub (31451102) and Outer Hub (31451001).
¢ A new Main Platform Pin (31411201).
e New torsion springs for both curb side and street side (31437101 & 31437151).

e A new curb side Runner Cover Plate (see New Will Not Work for old for appropriate part
number).

e A Raise/Lower Superswitch™ (10099300) for the inside control switch.
TT990028.doc Page 2 of 6



The Platform must be reworked to have two (2) spring stops (31417801) and the platform stop
angle (31417501) added to accommodate the new Torsion Springs.

The Street Side Runner must be reworked to have the grease fitting (75089303) on the Inner
Bearing Tube moved to a new location to accommodate the new Torsion Spring.

The Inside Control Cable/Closer Hose Assembly must be re-mounted to the top of the Curb
Side Runner using new hose clamps (75083044 & 75082880) and nut and bolt (75086062 &
75085161). The Control cable must then be connected to the Raise/Lower Switch with three
(3) 16 Ga. Butt Connectors (75082033).

New P/N Old P/IN Description

31330001 | 85803794 | Runner Assembly Complete, CS, 1 Pc. Platforms

31430001 | 85803779 | Runner Assembly Complete, CS, 2 Pc. Platforms

31530001 | 85803367 | Runner Assembly Complete, CS, 2 Pc. Platforms w/ Bottom
Stops

32430001 | 85803781 | Runner Assembly Complete, CS, 2 Pc. Platforms w/ Store
Below Option (60" BE Platforms only)

32530001 | 85803314 | Runner Assembly Complete, CS, 2 Pc. Platformsw/ Store
Below Option (60" + 15" & 72" BE Platforms only)

31230001 | 31235001 | Runner Assembly Complete, CS, WDLBG

4. New WDL RM One Piece Platforms or Two Piece Platforms Complete can replace old but severa
new parts and some rework of the runnerswill be required. The new Platform must include the

following:

e New torsion springs for both curb side and street side (31437101 & 31437151).

The Street Side Runner must be reworked to have the grease fitting (75089303) on the Inner
Bearing Tube moved to a new location to accommodate the new Torsion Spring.

The Curb Side Runner must be reworked to have the grease fitting (75089303) on the Inner
Bearing Tube moved to a new location to accommodate the new Torsion Spring. The old
Pusher Pin Assembly must also be removed and a new Platform Stop Angle with Rubber Stop
Pad (31434601, 31434701, 31436801, 75086007 (2), 75088051 (2), 75085161 (2)) must be
added to the Runner.

New P/N Old P/IN Description

31411009 | 85803400 | 42" x 80" Butt End Platform

31411010 | 85803415 | 42" x 80" Butt End Platform w/ Bottom Stops

32411009 | 85803721 | 42" x 86" Butt End Platform

32411010 | 85803416 | 42" x 86" Butt End Platform w/ Bottom Stops

31410001 | 85803772 | Platform Assy Complete, 60" x 80" B.E. (Break Even)

31410002 | 85803628 | Platform Assy Complete, 60" x 80" B.E. (Break Even) w/
Bottom Stops

31410003 | 85803701 [ Platform Assy Complete, 72" x 80" B.E. (Break Even)

31410004 | 85803644 | Platform Assy Complete, 72" x 80" B.E. (Break Even) w/
Bottom Stops

31410005 | 85803630 | Platform Assy Complete, 60" x 80" + 15” (Break Even)

TT990028.doc Page3 of 6




New P/N Old P/IN Description

31410006 | 85803633 | Platform Assy Complete, 60" x 80" + 15" (Break Even) w/
Bottom Stops

31410007 | 85803634 | Platform Assy Complete, 60" x 80" + 15" C.S. (Break Even)

31410008 | 85803636 | Platform Assy Complete, 60" x 80" + 15" C.S. (Break Even) w/
Bottom Stops

31410009 | 85803153 | Platform Assy Complete, 72" x 80" + 15” (Break Even)

31410010 | 85803650 | Platform Assy Complete, 72" x 80" + 15” (Break Even) w/
Bottom Stops

31410011 | 85803154 | Platform Assy Complete, 72" x 80" + 15" C.S. (Break Even)

31410012 | 85803646 | Platform Assy Complete, 72" x 80" + 15" C.S. (Break Even) w/
Bottom Stops

31410013 | 85803157 | Platform Assy Complete, 86" x 80" B.E. (Break Even)

31410014 | 85803648 | Platform Assy Complete, 86" x 80" B.E. (Break Even) w/
Bottom Stops

32410001 | 85803625 | Platform Assy Complete, 60" x 86" B.E. (Break Even)

32410002 | 85803629 | Platform Assy Complete, 60" x 86" B.E. (Break Even) w/
Bottom Stops

32410003 | 85803704 | Platform Assy Complete, 72" x 86" B.E. (Break Even)

32410004 | 85803645 | Platform Assy Complete, 72" x 86" B.E. (Break Even) w/
Bottom Stops

32410005 | 85803637 | Platform Assy Complete, 60" x 86" + 15" (Break Even)

32410006 | 85803640 | Platform Assy Complete, 60" x 86" + 15” (Break Even) w/
Bottom Stops

32410007 | 85803641 | Platform Assy Complete, 60" x 86" + 15" C.S. (Break Even)

32410008 | 85803643 | Platform Assy Complete, 60" x 86" + 15" C.S. (Break Even) w/
Bottom Stops

32410009 | 85803100 | Platform Assy Complete, 72" x 86" + 15” (Break Even)

32410010 | 85803651 | Platform Assy Complete, 72" x 86" + 15" (Break Even) w/
Bottom Stops

32410011 | 85803432 | Platform Assy Complete, 72" x 86" + 15" C.S. (Break Even)

32410012 | 85803647 | Platform Assy Complete, 72" x 86" + 15" C.S. (Break Even) w/
Bottom Stops

32410013 | 85803498 | Platform Assy Complete, 86" x 86" B.E. (Break Even)

32410014 | 85803649 | Platform Assy Complete, 86" x 86" B.E. (Break Even) w/

Bottom Stops

5. New WDBGL RM Platforms can replace old but several new parts and some rework of the
runners will be required. The new Platform must include the following:

New torsion springs for both curb side and street side (31437101 & 31437151).

The Street Side Runner must be reworked to have the grease fitting (75089303) on the Inner

Bearing Tube moved to a new location to accommodate the new Torsion Spring.

The Curb Side Runner must be reworked to have the grease fitting (75089303) on the Inner
Bearing Tube moved to a new location to accommodate the new Torsion Spring. The old

Pusher Pin Assembly must also be removed and a new Platform Stop Angle with Rubber Stop
TT990028.doc

Page 4 of 6




Pad (31434601, 31434701, 31436801, 75086007 (2), 75088051 (2), 75085161 (2)) must be

added to the Runner.

New P/N Old P/IN Description

31211037 | 31211035 | Deck Assembly, 36" x 80", Fixed Rails
31211038 | 31211036 | Deck Assembly, 36" x 80", Fold Down Rails
31211047 | 31211045 | Deck Assembly, 42" x 80", Fixed Rails
31211048 | 31211046 | Deck Assembly, 42" x 80", Fold Down Rails
32211037 | 32211035 | Deck Assembly, 36" x 86", Fixed Rails
32211038 | 32211036 | Deck Assembly, 36" x 86", Fold Down Rails
32211047 | 32211045 | Deck Assembly, 42" x 86", Fixed Rails
32211048 | 32211046 | Deck Assembly, 42" x 86", Fold Down Rails

D. New will not work for old:
1. New main Deck Pins (31411201) cannot be used for old Platforms.
2. New Curb Side Runner Cover Plates cannot be used for old.

New P/N Old P/IN Description
31337501 | 85803480 | Runner Cover Plate— 1 Pc. Platforms and WDLBG
31437501 | 85803442 | Runner Cover Plate — 2 Pc. Platforms and Store Below for 60”
BE Only
32537501 | 85803787 | Runner Cover Plate — Store Below for 60" + 15" & 72" BE Only
Individual new Decks (for 2 Pc. Platforms) cannot be used for old.
New P/N Old P/IN Description
31411001 | 85803773 | Deck Assy, 60" x 80" B.E. (Break Even)
31411002 | N/A Deck Assy, 60" x 80" B.E. (Break Even) w/ Bottom Stops
31411003 | 85803702 | Deck Assy, 72" x 80" B.E. (Break Even)
31411004 | N/A Deck Assy, 72" x 80" B.E. (Break Even) w/ Bottom Stops
31411005 | 85803631 | Deck Assy, 60" x 80" + 15" (Break Even)
31411006 | N/A Deck Assy, 60" x 80" + 15" (Break Even) w/ Bottom Stops
31411007 | 85803185 | Deck Assy, 42" x 80" (Break Even)
31411008 | N/A Deck Assy, 42" x 80" (Break Even) w/ Bottom Stops
32411001 | 85803626 | Deck Assy, 60" x 86" B.E. (Break Even)
32411002 | N/A Deck Assy, 60" x 86" B.E. (Break Even) w/ Bottom Stops
32411003 | 85803705 | Deck Assy, 72" x 86" B.E. (Break Even)
32411004 | N/A Deck Assy, 72" x 86" B.E. (Break Even) w/ Bottom Stops
32411005 | 85803638 | Deck Assy, 60" x 86" + 15" (Break Even)
32411006 | N/A Deck Assy, 60" x 86" + 15" (Break Even) w/ Bottom Stops
32411007 | 85803110 | Deck Assy, 42" x 86" (Break Even)
32411008 | N/A Deck Assy, 42" x 86" (Break Even) w/ Bottom Stops
. New Deck Extensions cannot be used for old.
New P/N Old P/IN Description
31418001 | 85803774 | Deck Extension Assy Complete, 60" x 80" B.E. (Break Even)
TT990028.doc Page5 of 6




New P/N Old P/IN Description

31418002 | 85803703 | Deck Extension Assy Complete, 72" x 80" B.E. (Break Even)

31418003 | 85803632 | Deck Extension Assy Complete, 60" x 80" + 15” (Break Even)

31418004 | 85803635 | Deck Extension Assy Complete, 60" x 80" + 15" C.S. (Break
Even)

31418005 | 85803159 | Deck Extension Assy Complete, 72" x 80" + 15" (Break Even)

31418006 | 85803189 | Deck Extension Assy Complete, 72" x 80" + 15" C.S. (Break
Even)

31418007 | 85803166 | Deck Extension Assy Complete, 86" x 80" B.E. (Break Even)

32418001 | 85803627 | Deck Extension Assy Complete, 60" x 86" B.E. (Break Even)

32418002 | 85803706 | Deck Extension Assy Complete, 72" x 86" B.E. (Break Even)

32418003 | 85803639 | Deck Extension Assy Complete, 60" x 86" + 15" (Break Even)

32418004 | 85803642 | Deck Extension Assy Complete, 60" x 86" + 15" C.S. (Break
Even)

32418005 | 85803109 | Deck Extension Assy Complete, 72" x 86" + 15" (Break Even)

32418006 | 85803431 | Deck Extension Assy Complete, 72" x 86" + 15" C.S. (Break
Even)

32418007 | 85803499 | Deck Extension Assy Complete, 86” x 86" B.E. (Break Even)

5. New Extension Hinge Pins (37417501) cannot be used for old (85803105)
6. All new Wiring Harnesses cannot be used for old.

New P/N Old P/IN Description
31491802 | 31491801 | Motor Wiring Harness (Note: 31491801 is still used for
Auxiliary Motor on Dual Pump units.
31491902 | 85803919 | Control Wiring Harness
31493402 | 85803917 | Inside Control Cable (Old cable was sold as an Assembly only)
31494601 | 85803946 | Trailer Extension Harness
All new Hydraulic Hoses and Steel Hydraulic Lines cannot be used for old.
New P/N Old P/IN Description
31493301 | 85803813 | Fluid Line Assembly
75083092 | 85803812 | Lift Cylinder Hose
75083093 | 85803917 | Closer Cylinder Hose (Old cable was sold as an Assembly only)

E. Old Partsthat will not work for new:

1.
2.
3.

Old Runner Cover Plates will not work for new (see New Will not work for Old for Part numbers).

Old Main Deck Pins (85803129) cannot be used for new liftgates.

Old Runner Assemblies cannot be used for new liftgates (See New Will work for old with
Additional Parts and Rework for part numbers.

Old Hydraulic Hoses and Steel Hydraulic Lines cannot be used on new liftgates (see New Will not

work for Old for Part numbers).

Old Wiring Harnesses cannot be used on new liftgates (see New Will not work for Old for Part

numbers).

TT990028.doc

Page 6 of 6




Date: 3/12/00
No. TT000044
Model: WDL
EO No. N/A

SUBJECT:

Proper bleeding procedure for the WDL RM series liftgates equipped with dual pumps.

The following bleeding procedure must be followed to assure that al air is removed from
the Lift Cylinders on aWDL RM with dual pumps. If this procedure is not followed, air
may remain trapped in the cylinders and wet lines, which will cause the erratic operation
of the Flow Divider Valve and the Platform to raise unevenly. It is highly recommended
that before attempting to adjust Flow Divider Vave, the system should be bled.

TT000044.doc

Open the Platform and lower it to the ground.

Check the oil level in the Hydraulic Reservoir. With the Platform open and lowered to
the ground, the oil level should be with 1/2 inch of the top of the Reservoir. Add oil as
may be required.

Place the Motor Selector Switch in the “Auxiliary” position.

Using the Hand Held Control, pressthe “Raise” button and raise the Platform at |east
12" from the ground.

Move the Motor Selector Switch to the “Primary” position.

Proceed with bleeding the cylinders as explained in steps A (1 —6) as covered in the
“Bleeding the Cylinders’ chapter in the Owner’s Manual and Installation Instructions.



UL (= o T G ) Dzt 2162000

TE CH TPS Model: WDL/WDLBG RM
EO No. Ref 4066
A4 4

SUBJECT: WDL/ WDLBG RM “new” pump and enclosure features with Power Kit
Options.

New Features:

All Pump configurations

e Improved hydraulic fittings and hose fittings, instead of older-style pipe-thread fittings. The new JIC
fittings and hose fittings provide improved sealing.

e Redesigned to use fewer fittings and hoses. This reduces the number of potential leak points.

e New bulkhead fittings now make it easier to connect the hoses by allowing the connectionsto be
made on the outside of the hydraulic enclosure, rather than the inside where it is more awkward to
maneuver.

e The hydraulic reservoir now features an easy-to-access drain port that allows the oil to be drained
through the bottom of the hydraulic enclosure. It is no longer necessary to remove the pump from the
enclosure in order to drain the oil.

e Now feature decals that identify key pump components for easier troubleshooting.

Dua Pump

e Now features asingle electrical harness for easier maintenance and troubleshooting.

Single Pump or Single Pump with Hand Pump

¢ Now features two manual release knobs. The knobs allow the liftgate operator to open or lower the
liftgate manually, in case of electrical failure.

Hand Pump Conversion Kit

e Now offer anew conversion kit that can be used to convert the single pump configuration liftgate to a
single pump with auxiliary hand pump. Thekit is easy to install with just afew bolts. Thiskit is not
available on older pumps.

Hydraulic Enclosures

o Have been redesigned to make it easier to gain access to the pump by simply pulling the cover off.
This provides access to the pump from both the front and top.

NOTE:

The Power Kitslisted in the following pages include all parts required to connect the WDL RM
Hydraulics and Electrical Controls from the liftgate to the Hydraulic Pump in the Hydraulic Enclosure
and also to connect to the vehicle power source.

TT000050.doc



WDL/WDLBG RM SERIES POWER OPTIONS (FOR TRUCKS)

DIRECT POWERKIT
(80000884) FOR ALL PUMPS
with “Small” Hydraulic
Enclosure”, 22°w x 13"h x 20"d

Kit includes the following:

- One25ft. of 2Ga. and one
24" 2 Ga. Battery Cable

- One 150 amp circuit breaker

- 5ft. (Approx.) of hydraulic
lines. Lines run from “ Small
Hydraulic Enclosure” to
liftgate.

TO TRUCK BATTERY

24" CABLE ASSY

150 AMP CIRCUIT
BREAKER

e5 FT. CABLE ASSY

"SMALL” HYDRAULIC
ENCLOSURE (REFD

AUXILIARY BATTERY KIT
(80000882) FOR DUAL PUMP
ONLY with “Small” Hydraulic
Enclosure, 22"w x 13"h x 20"d

Kit includes the following:

- Battery Enclosure, 17"w x 12”h
x 14"d

- Two8 2Ga,two12” 2Ga,
one24” 2 Ga, one6 ft. 2 Ga,
and 25 ft. 2 Ga. battery cables

- Two 150 amp circuit breaker

- Battery hold down brackets

- 5ft. (Approx.) of hydraulic lines.
Linesrun from “Small”
Hydraulic Enclosure to liftgate.

6 FT. CABLE ASSY
TO TRUCK
BATTERY

BATTERY RETAINER

24" CABLE ASSY

150 AMP CIRCUIT
BREAKER (PRE-INSTALLED
AT FACTORYD

150 AMP
CIRCUIT
BREAKER

“SMALL” HYDRAULIC
ENCLOSURE (REF)D

BATTERY ENCLOSURE
8” CABLE ASSY

AUXILIARY BATTERIES
(NOT PROVIDED WITH KITD

12" CABLE ASSY

AUXILIARY BATTERY KIT
(80000881) FOR SINGLE
PUMP AND SINGLE PUMP
WITH HAND PUMP with
“Large” Hydraulic Enclosure,
32"wx 13"h x 20"d

Kit includes the following:

- Two 8" 2 Ga,, one24” 2 Ga.,
and one 25 ft. 2 Ga. battery
cables

- One 150 amp circuit breaker

- Battery hold down brackets

- 5ft. (Approx.) of hydraulic lines.
Linesrun from “Large”
Hydraulic Enclosure to liftgate.

8” CABLE TO TRUCK BATTERY

24" CABLE ASSY

150 AMP

CIRCUIT BREAKER
(PRE-INSTALLED
AT FACTORY>

BATTERY
HOLD DOWN

150 AMP
CIRCUIT
BREAKER

BATTERY
RETAINER

"LARGE” HYDRAULIC
AUXILIARY BATTERIES ENCLOSURE (REFD
(NOT PROVIDED

WITH KIT)




WDL/WDLBG RM SERIES POWER OPTIONS (FOR TRAILERS)

DIRECT POWER KIT (80000883)
FOR ALL PUMPS with “Small”
Hydraulic Enclosure, 22"w x 13"h x
20°d

Kit includes the following:

One 64 ft. of 0 Ga., one 16 ft. of 0
Ga., and one 10 ft. of 2 Ga. battery
cables

One 150 amp circuit breaker
Trailer Plug and Socket

Wiring Harness Extension

31 ft. of hydraulic lines. Linesrun
from “Small” Hydraulic Enclosure
to liftgate.

TRAILER
SOCKET

“SMALL” HYDRAULIC o~
ENCLOSURE (REF>

0 GA. CABLE

TO TRACTOR
BATTERY

COMPRESSION
FITTING

150 AMP CIRCUIT
BREAKER

2 GA. CABLE
(GROUND CABLED>

COMPRESSION FITTING

AUXILIARY BATTERY KIT
(80000880) FOR DUAL PUMP ONLY
with “Small” Hydraulic Enclosure,
22"wx 13"h x 20"d

Kit includes the following:

Battery Enclosure, 17"w x 12"h x
14d

Two 8" 2 Ga., two 12" 2 Ga., one 6
ft. 2 Ga, one 10 ft. 2 Ga., one 64 ft.
0 Ga, and one 16 ft. 0 Ga. battery
cables

Trailer Plug and Socket

Two 150 amp circuit breaker
Battery hold down brackets

Wiring Harness Extension

31 ft. of hydraulic lines. Linesrun
from “Small” Hydraulic Enclosure
to liftgate.

6 FT. CABLE ASSY
BATTERY RETAINER

150 AMP
CIRCUIT BREAKER
(PRE-INSTALLED
AT FACTORY>

0 GA. CABLE

TRAILER
SOCKET

0 GA. CABLE

TO TRACTOR
BATTERY

“SMALL” HYDRAULIC
ENCLOSURE (REFD

BATTERY ENCLOSURE

8” CABLE ASSY COMPRESSION

FITTING

150 AMP CIRCUIT
BREAKER

AUXILIARY BATTERIES
(NOT INCLUDED IN KIT>

2 GA. CABLE
ROUND CABLED s

12" CABLE ASSY

AUXILIARY BATTERY KIT
(80000879) FOR SINGLE PUMP
AND SINGLE PUMP WITH HAND
PUMP with “ Large” Hydraulic
Enclosure, 32w x 13"h x 20"d

Kit includes the following:

One 64 ft. 0 Ga., one 16 ft. 0 Ga,,
and one 10 ft. 2 Ga. battery cables
One 150 amp circuit breaker
Trailer Plug and Socket

Battery hold down brackets
Wiring Harness Extension

31 ft. of hydraulic lines. Linesrun
from “Large” Hydraulic Enclosure
to liftgate.

150 AMP

CIRCUIT BREAKER
(PRE-INSTALLED
AT FACTORY)

o

e
~
TRAILER

SOCKET
BATTERY
RETAINER
TRAILER

0 GA. CABLE

TO TRACTOR
BATTERY

“LARGE” HYDRAULIC
ENCLOSURE (REF)

=

2 GA. CABLE
(GROUND CABLED
AUXILIARY BATTERIES

(NOT PROVIDED WITH KIT) g

COMPRESSION
FITTING

150 AMP CIRCUIT
BREAKER

COMPRESSION FITTING

TT000050.doc




liall (el o T No. TTO10063
il (A No. TT010063

-] =
Modd: WDL RM/WDLBG RM
RGL/RBGL
| | EO No: 4325

SUBJECT: WDL RM, WDLBG RM, RGL, RBGL Dual Pumps with Thermalpak™
w/ Voltage Guard™ wiring change and retro-fix

We have released an E.O. 4325 that address a problem we had with the interaction that
occurs between the two (2) Thermalpak™ with Voltage Guard™ sensors on any WDL or
RGL seriesliftgate equipped with a Dual Pump & Motor option.

The"Old” problem that occurred beforethis change:

When operating the liftgate with the Primary Pump unit, the Y ellow Light on the Auxiliary Pump Motor
will come on.

What has been doneto correct the problem (Thisisreleased on E.O. 4325):

We have re-wired the red wire (power) on both the Primary and Auxiliary Thermalpak™ with Voltage
Guard™ straight to the toggle switch. When the toggle switch is switched to the “ Primary” position, the
Auxiliary Thermalpak™ with Voltage Guard™ power is off. When the toggle switch is switched to the
“Auxiliary” position, the Primary Thermalpak™ with Voltage Guard™ power is off.

IMPORTANT NOTE:

When switching between pumps you must wait at least 10-15 seconds between switching from one
pump to the other and then back to the original setting (i.e. If you switch from Primary Pump to
Auxiliary Pump, you must wait 10-15 seconds before switching back to the Primary Pump). If you do
not wait 10-15 seconds before switching back and forth between pumps the sensor will trip on the pump
you have switched to. If this occurs, ssmply flip the toggle switch back to the previous setting, wait 10-
15 seconds then switch it back.

What is actually happening when the “ Old” problem occurred:

To help understand what is happening, we need to step back alittle and explain how the Voltage Guard
Sensor works by itself. The Voltage sensor has two different thresholds (there is actually athird threshold,
but it does not have any impact on the problem we are discussing) of low voltage which will trip the
sensor and shut-off or disable the liftgate motor. Thefirst is“running” voltage (the voltage the sensor
reads when the liftgate motor is actually running), which is set to trip if voltage drops below 8.5 volts.
The second is“standing” voltage (the voltage the sensor reads when the liftgate motor is not running),
which isset to trip if voltage drops below 12 volts. The batteries must always be charged back up to
13.3 voltsto reset the sensor onceit hastripped.

Now, to explain why the sensor on the Auxiliary Motor trips when running the Primary Motor (or vice-

versa):
When the Primary pump is running, the sensor on the Primary motor islooking at “running”
voltage and will allow the motor to keep running unless battery voltage drops below 8.5 volts. The
Auxiliary Pump Sensor however, islooking at “standing” voltage because it is not running. Since
they both share the same power source and since it is normal for a 12-volt battery system to drop
below 12 volts when operating a liftgate, the sensor on the Auxiliary Motor will trip. The
important thing to note however, isthat although the light on the Auxiliary Motor’ s Voltage

TT010063.doc



TECHTIP

WDL/RGL Dua Pumps with Thermalpak™ with Voltage Guard™

Sensor will come on, the alarm will not sound and operation of the liftgate on the Primary Motor
will not be interrupted in any way.

Now, once any of the voltage sensor trips (disables the motor), it isimportant to remember that the
batteries must be recharged (by the vehicles charging system) to 13.3 volts before the sensor will

reset itsalf.

Therefore, what should almost always occur, isthat once you are done operating the liftgate and have
started and run the vehicle for a period of time, the batteries will recharge to their normal level and the
Auxiliary Motor sensor will automatically reset itself.

How to Re-Wirethe Pump to eiminate the“ Old” problem:

Re-wiring the Thermalpak™ with Voltage Guard™ as follows can eliminate the “Old” problem:
1. Disconnect Batteries.
2. Disconnect the Red Wire on each Thermalpak™ with Voltage Guard™ sensor.
3. Cut the“Ring terminal” of each Red Wire and splice on an extension wire (16 Ga. wire) long
enough to reach to the “ Selector” Switch (the toggle switch that switches the Primary Pump to
the Auxiliary Pump).
4. Connect the wiresto the appropriate terminals on the “ Selector” Switch as shown in the wiring
diagram below.
5. Re-connect Batteries.

WHITE WIRE
FROM AUXILIARY

THERMAL PAK
CONTROLLER

AUXILIARY THERMAL
PAK CONTROLLER

PRIMARY THERMAL
PAK CONTROLLER

WHITE WIRE
FROM PRIMARY

THERMAL PAK
CONTROLLER

TT010063.doc

:

|

‘ WHITE/BLUE WIRE [

! FROM PRIMARY '

RED WIRE ! WHITE/BLUE WIRE THERMAL PAK ! ! RED WIRE
FROM FROM AUXILIARY CONTROLLER ‘ R PR MARY
AUXILIARY — THERMAL PAK ! ’

THERMAL PAK ! ! CONTROLLER / | EE‘E%SELESK
CONTROLLER = = = L L L

! GND GND GND ‘ PRIMARY ! GND GND GND [

L J\ PUMP/MOTOR/RESERVUIR ! '

AUXILIARY
PUMP/MOTOR/RESERVOIR
CONNECT RED WIRE FROM
PRIMARY PUMP THERMAL PAK oo OREEN @
CONTROLLER TO SAME AUXILIARY Sa FUSE
TERMINAL ON SLECTOR SWITCH SWITCH EEQ???DYN SWITCH
AS GREEN (2> WIRE FROM POSITION
MOTOR HARNESS (RGL) AND CONNECT RED WIRE FROM AUXILIARY PUMP
GREEN WIRE TO KEY THERMAL PAK CONTROLLER TO SAME TERMINAL
SWITCH (WDL) ON SELECTOR SWITCH AS WHITE WIRE FROM
AUXILIARY CONTROL SWITCHES
WHITE (4
<\ ( GREEN W/ WHITE (14> WIRE
10A FUSE { r /TD AUXILIARY CONTROL SWITCH BOX

WDL DUAL PUMPS- GREEN WIRE TO KEY SWITCH

OR
RGL DUAL PUMPS- GREEN (2> WIRE FROM MOTOR HARNESS



REV'D 03/21/03

) (=o)L ™

Date: 11-2-2001
No. TT010082
Model: WDL

EO No. 4088

SUBJECT: New WDL RM SeriesBottom Stops, Store Below, and
Threshold Extension

We have released a new change to the WDL RM Seriesliftgate. This change releases new style Bottom
Stop, Store Below, and Threshold Extension options. It also releases several miscellaneous product
improvement changes to the WDL RM (and in the case of the Aluminum Ramps, the RGL aswell). The
change has been scheduled to go into effect on liftgates built on or after Jan. 11, 2002.

The New Bottom Stop and Store Below options are now line item kit options when ordering aWDL RM
liftgate (All Zero Levels and 700 Assemblies specific to either Bottom Stops or Store Below are now
obsolete).

New Style Store Below Latch
is now located in one
common location on Runners
for all Platform Sizes

New Style Bottom
Stops are now fixed
in place. No more
moving parts that
require lubrication

New Style Threshold
Extension provides
much better drainage
than before

New Style Bottom Stops are
now a “Bolt-On” option for all
platform sizes, both at the

factory and in the field .
New “Three Bolt” Equalizer

Beam Assembly. Now uses
three Carriage bolts for
improved rigidity between the
Runners and the Beam and
easier assembly.

TT010082.doc PAGE 1



REV'D 03/21/03

1. Bottom Stops:
These have been completely redesigned to function much like the current RGL Series Bottom Stops.
The Bottom Stops are now simple “Bolt-On” hooks with no moving parts that attach to the platform.
All “H” frames built will be “Bottom Stop Ready” and al platforms built (except WDLBG) will
have holes pre-drilled for attaching the new style Bottom Stop Hooks. The new Bottom Stops can be
installed at the factory (kit # 80000973) or the field (kit # 80000974) on any liftgate that is built to
the new design.

2. Threshold Extension/Crossbeams:
These have been redesigned to provide much better drainage and to be compatible with the New
Style Bottom Stops.

3. StoreBelow Bed Option:
These have been redesigned to reduce the cost and simplify the design. The latch (located on the
Runners) has been moved to a single common location for all platform sizes (used to be two
different locations depending on platform size). The Store Below Option is now added by choosing
from one of two factory only installed kits (80000975 for 60" BE Platforms and 80000976 for
60" +15" and 72" BE Platforms) when entering the order.

4. Equalizer Beams/Runners:
These have been redesigned to a*“ 3 Bolt” design using Carriage bolts for the three bolts through the
back side of the runners. This was done to improve rigidity between the Runners and Equalizer
Beam to help reduce the amount of “Equalizer Beam Adjustments’ that are often required in the
field. Changing to the Carriage Bolts allows easier assembly/adjustment to the equalizer beam by not
requiring awrench to hold the bolt head when tightening these bolts.

5. 16" Aluminum/12” Steel Folding Ramps (Both WDL and RGL):
We have released new Retention Cables for all Aluminum and Steel Folding Ramps. The new cables
are no longer welded to the platforms. They are now held to the platform with clevis pins. This
allows the platforms to be powder coat painted without damaging the nylon cover on the cable when
running the platforms through the baking ovens. It will also allow for simple replacement of cables
that are damaged in the field.

6. Runner Cover Plates:
We have released new thinner runner cover plates (they were 3/16” thick, they are now going to be
1/8" thick) as a cost reduction.

The following pages detail al active WDL & WDLBG Zero Levels, 700 Assemblies and all standard
options that now apply with the release of this change:

TT010082.doc PAGE 2



REV'D 03/21/03

WDL RM STANDARD & OPTIONS OUTLINE

The following tables indicate the component groups used by the WDL RM liftgates. One each of the items

marked with an (*) is required for a complete unit.

*
WDL ZERO LEVELS

96" REDUCED MAINTENANCE WITH NO THRESHOLD EXTENSION

DESCRIPTION 3500 CAP. 4500 CAP. 5500 CAP. 6600 CAP.
42" x 80" BE 03130405 03140405 03150405 03160405
60" x 80" BE/ Br-Ev 03130606 03140606 03150606 03160606
60" x 80"+15"/Br-Ev 03130656 03140656 03150656 03160656
60" x 80"+15"W/CS / Br-Ev 03130616 03140616 03150616 03160616
72" x 80" BE / Br-Ev 03130706 03140706 03150706 03160706
72" x 80"+15" / Br-Ev 03130756 03140756 03150756 03160756
72" x 80"+15" w/CS / Br-Ev 03130716 03140716 03150716 03160716
86" x 80" BE / Br-Ev 03130806 03140806 03150806 03160806

*
WDL ZERO LEVELS (cont'd)

96" REDUCED MAINTENANCE WITH THRESHOLD EXTENSION
DESCRIPTION 3500 CAP. 4500 CAP. 5500 CAP. 6600 CAP.
42" x 80" BE 03130406 03140406 03150406 03160406
60" x 80" BE/ Br-Ev 03130626 03140626 03150626 03160626
60" x 80"+15"/Br-Ev 03130636 03140636 03150636 03160636
60" x 80"+15"W/CS / Br-Ev 03130646 03140646 03150646 03160646
72" x 80" BE / Br-Ev 03130726 03140726 03150726 03160726
72" x 80"+15" / Br-Ev 03130736 03140736 03150736 03160736
72" x 80"+15" w/CS / Br-Ev 03130746 03140746 03150746 03160746
86" x 80" BE / Br-Ev 03130816 03140816 03150816 03160816

*
WDL ZERO LEVELS (cont'd)

102" REDUCED MAINTENANCE WITH NO THRESHOLD EXTENSION

DESCRIPTION 3500 CAP. 4500 CAP. 5500 CAP. 6600 CAP.
42" x 86" BE /Br-Ev 03230405 03240405 03250405 03260405
60" X 86" BE / Br-Ev 03230606 03240606 03250606 03260606
60" x 86"+15" / Br-EV 03230656 03240656 03250656 03260656
60" x 86"+15"w/CS / Br Ev 03230616 03240616 03250616 03260616
72" x 86" BE / Br-Ev 03230706 03240706 03250706 03260706
72" x 86"+15" /Br-EV 03230756 03240756 03250756 03260756
72" x 86"+15" w/CS / Br-Ev 03230716 03240716 03250716 03260716
86" x 86" BE / Br-Ev 03230806 03240806 03250806 03260806

NOTE: A ZERO Assembly consists of (1) Main Assembly Complete including a specific size Platform

TT010082.doc

PAGE 3




*
WDL ZERO LEVELS (cont'd)

102" REDUCED MAINTENANCE WITH THRESHOLD EXTENSION

REV'D 03/21/03

DESCRIPTION 3500 CAP. 4500 CAP. 5500 CAP. 6600 CAP.
42" x 86" BE 03230406 03240406 03250406 03260406
60" x 86" BE/ Br-Ev 03230626 03240626 03250626 03260626
60" x 86"+15"/Br-Ev 03230636 03240636 03250636 03260636
60" x 86"+15"w/CS / Br-Ev 03230646 03240646 03250646 03260646
72" x 86" BE / Br-Ev 03230726 03240726 03250726 03260726
72" x 86"+15" / Br-Ev 03230736 03240736 03250736 03260736
72" x 86"+15" w/CS / Br-Ev 03230746 03240746 03250746 03260746
86" x 86" BE / Br-Ev 03230816 03240816 03250816 03260816

NOTE: A ZERO Assembly consists of (1) Main Assembly Complete including a specific size Platform

WDL RM Bottle Gas Lift Gate

WDLBG - 35 WDLBG - 40
Description Zero Level No. | Zero Level No.
WDLBG RM (36" x 80" Fixed Retention) 03110370 03120370
WDLBG RM (42" x 80" Fixed Retention) 03110470 03120470
WDLBG RM (36" x 80" Fold Down Retention) 03110380 03120380
WDLBG RM (42" x 80" Fold Down Retention) 03110480 03120480
WDLBG RM (36" x 86" Fixed Retention) 03210370 03220370
WDLBG RM (42" x 86" Fixed Retention) 03210470 03220470
WDLBG RM (36" x 86” Fold Down Retention) 03210380 03220380
WDLBG RM (42" x 86” Fold Down Retention) 03210480 03220480

NOTE: 1) A ZERO Level Assembly consist of (1) Main Frame Assembly Complete including a specific size
Platform Ass’y Complete and Retention Rails (Fixed or Fold Down).

2) The Threshold Extension, Bottom Stops and Store Below options can not be used with the Bottle

Gas Lift Gate.

TT010082.doc

PAGE 2




REV'D 03/21/03

WDL RM STANDARD COMPONENTS OUTLINE (cont'd)

*
POWER BOXES

DESCRIPTION WDLBG-RM All WDL-RM All
CAP. CAP.

Single Pump — Direct Power (Small Enclosure) 31290012 31390012
Single Pump — Aux Batteries (Large Enclosure) 31290013 31390013
Dual Pump — (Small Enclosure) 31290022 31390022
Single Pump W/ Hand Pump — Direct Power (Small 31290032 31390032
Enclosure)

Single Pump W/ Hand Pump — Aux Batteries (Large 31290033 31390033
Enclosure)

NOTE: The WDL Power Box contains all the standard parts that are required to complete the installation of a
WDL including an Hydraulic Assembly, Owner's, etc, but does not include a Power Kit.

HYDRAULIC ENCLOSURE ASSEMBLY (included in Power Box)

Single Pump — Direct Power (Small Enclosure) 31496503
Single Pump — Aux Batteries (Large Enclosure) 31496603
Dual Pump — (Small Enclosure) 31498503
Single Pump W/ Hand Pump — Direct Power (Small 31497503
Enclosure)

Single Pump W/ Hand Pump — Aux Batteries (Large 31497603
Enclosure)

NOTE: The Hydraulic Assembly is included in the Power Box and includes the Hydraulic Pump, Hydraulic
Enclosure, Flow Divider Valve, Relay, and all hydraulic fittings required to connect to the Power Kit.

POWER BOX & POWER KIT USAGE CHART (Which Power Boxes are used with which

Power Kits)
POWER BOXES TRUCK POWER TRAILER POWER
KITS KITS
31290012, 31290022, 31290032, 80000884 80000883
31390012, 31390022, 31390022
31290013, 31290033, 80000881 80000879
31390013, 31390033
31290022, 80000882 80000880
31390022

TT010082.doc

PAGE 3



WDL RM STANDARD COMPONENTS OUTLINE (cont'd)

*
POWER KIT (See Note)

Packing List No.

WDL AUXILIARY BATTERY KIT FOR TRAILERS - SINGLE
PUMP & SINGLE PUMP W/ HAND PUMP

(Includes Tractor & Trailer Wiring Kits w/ 0 Ga. Charge wire,
150 amp breaker, tractor & trailer connector plug & socket.
Also includes 186", Hydraulic Extension lines & Trailer
Extension Harness

80000879

WDL AUXILIARY BATTERY KIT FOR TRAILERS - DUAL
PUMP

(Includes Tractor & Trailer Wiring Kits w/ 0 Ga. Charge wire,
150 amp breaker, tractor & trailer connector plug & socket.
Also includes 186", Hydraulic Extension lines & Trailer
Extension Harness

80000880

WDL AUXILIARY BATTERY KIT FOR TRUCKS — SINGLE
PUMP & SINGLE PUMP W/ HAND PUMP

(Includes 2 Ga. battery cable, 150 amp breaker, Battery Hold
Down Bracket & Basic Hydraulic lines)

80000881

WDL AUXILIARY BATTERY KIT FOR TRUCKS — DUAL
PUMP

(Includes 2 Ga. battery cable, 150 amp breaker, Battery Hold
Down Bracket & Basic Hydraulic lines)

80000882

WDL DIRECT POWER KIT FOR TRAILERS — ALL PUMPS
(Includes Direct Power Kit for Trailers, Tractor Wiring Kit w/ 0
Ga. direct wire, tractor & trailer connector plug & socket. Also
includes 186", Hydraulic Extension lines & Trailer Extension
Harness

80000883

WDL DIRECT POWER KIT FOR TRUCKS — ALL PUMPS
(Includes 2ga. battery cable, 150 amp breaker, & Basic
Hydraulic lines)

80000884

REV'D 03/21/03

NOTE: The Power Kit includes all parts required to connect the WDL Hydraulics and Electrical Controls from the
liftgate to the Hydraulic Pump in the Hydraulic Enclosure and the connect to the vehicle power source

(i.e.: the charge wire, battery cable, and circuit breakers.

*
WDL HYDRAULIC ENCLOSURES

Small Enclosure (For Single Pump & Single Pump w/ Hand 31590001
Pump Direct Power And For All Dual Pumps

Large Enclosure (For Single Pump & Single Pump w/ Hand 31690001
Pump And Auxiliary Batteries Only)

Battery Enclosure (For Use With Dual Pumps And Auxiliary 31592001
Batteries Only)

TT010082.doc

PAGE 4



WDL RM STANDARD COMPONENTS OUTLINE (cont'd)

WDL STANDARD OPTIONS

16" Aluminum Folding Ramp 96" Wide 31415001
16" Aluminum Folding Ramp 102" Wide 32415001
16" Single PC. Alum. Folding 96" Wide (Not Available W/ 31315001
Threshold Extension)
16" Single PC. Alum. Folding 102" Wide (Not Available W/ 32315001
Threshold Extension)
12" Steel Folding Ramp 96" Wide 31417001
12" Steel Folding Ramp 102" Wide 32417001
12" Single PC. Steel Folding 96" Wide (Not Available W/ 31317001
Threshold Extension)
12" Single PC. Steel Folding 102" Wide (Not Available W/ 32317001
Threshold Extension)
6" Fixed Ramp (80" Wide Platform) 31416001
6" Fixed Ramp (86" Wide Platform) 32416001
Swing Door Kit 102" Wide 80000586
Header Kit 102" Wide 80000588
Hand Held Remote Control 80000589
Bottom Stop Kit (Field Installation) 80000974
Bottom Stop Kit (Factory Installed) 80000973
Threshold Extension See “Zero Level”
Store Below Kit, 60" BE, (Factory Installed) 80000975
Store Below Kit, 60"+15” & 72" BE, (Factory Installed) 80000976
SEAL KITS
CYLINDER KIT NUMBER
Lift 32680095
Closure 32480095

TT010082.doc

REV'D 03/21/03

PAGE 5



REV'D 03/21/03

WDL RM STANDARD COMPONENTS OUTLINE (cont'd)

The following tables indicate the component groups used by the WDL RM liftgates.

700 LEVELS (96" WIDE WDL RM MAIN FRAME ASSEMBLY COMPLETE)

NO THRESHOLD EXTENSION WITH THRESHOL D EXTENSION

DESCRIPTION ALL CAPACITIES DESCRIPTION ALL CAPACITIES
42 X 80 BE 31470140 42 X 80 BE 31470101
60 X 80 BE / Br-Ev 31470162 60 X 80 BE / Br-Ev 31470102
60 X 80+15/ Br-Ev 31470166 60 X 80+15 / Br-Ev 31470105
60 X 80+15 w/ CS/ Br-Ev 31470169 60 X 80+15 w/ CS/ Br-Ev 31470108
72 x 80 BE / Br-Ev 31470173 72 x 80 BE / Br-Ev 31470111
72 X 80+15 w/ CS / Br-Ev 31470183 72 X 80+15 w/ CS / Br-Ev 31470116
86 X 80 BE / Br-Ev 31470184 86 X 80 BE / Br-Ev 31470118

700 LEVELS (102" WIDE WDL RM MAIN FRAME ASSEMBLY COMPLETE)

NO THRESHOLD EXTENSION WITH THRESHOL D EXTENSION
DESCRIPTION ALL CAPACITIES DESCRIPTION ALL CAPACITIES.

42 X 86 BE 32470140 42 X 86 BE 32470101

60 X 86 BE / Br-Ev 32470162 60 X 86 BE / Br-Ev 32470102

60 X 86+15 / Br-Ev 32470166 60 X 86+15 / Br-Ev 32470105

60 X 86+15 w/ CS / Br-Ev 32470169 60 X 86+15 w/ CS / Br-Ev 32470108

72 x 86 BE / Br-Ev 32470173 72 x 86 BE / Br-Ev 32470111

72 X 86+15 / Br-Ev 32470182 72 X 86+15 / Br-Ev 32470114

72 X 86+15 w/ CS/ Br-Ev 32470183 72 X 86+15 w/ CS/ Br-Ev 32470116

86 X 86 BE / Br-Ev 32470184 86 X 86 BE / Br-Ev 32470118

700 LEVELS WDLBG RM MAIN FRAME

ASSEMBLY COMPLETE

DESCRIPTION ALL CAPACITIES ALL CAPACITIES
FIXED RETENTION FOLD DOWN RETENTION

36" x 80” 31270137 31270138

42" x 80" 31270147 31270148

36" x 86” 32270137 32270138

42" x 86" 32270147 32270148

Note: A 701 Assembly consists of (1) each of the following
Main Frame Ass'y

Equalizer Beam Ass'y

Main Frame Ass’y, Parts

Platform Ass'y Complete’

Platform Support Linkage Group (Chain or Bar)

TT010082.doc

PAGE 6



REV'D 03/21/03

WDL RM STANDARD COMPONENTS OUTLINE (cont'd)

WDL Main Frame Ass'y, Parts

DESCRIPTION
For 1 PC. Deck 31470201
For 2 PC. Deck 31470202

Note; A Main Frame Ass'y, Parts consist of the following major parts;

Runner Ass'ys, Roller Ass'ys, Roller Pins, & Wear Pads

Lift Cylinders, Pins, Flow Control Valves, Fluid Line Ass'ys, Hoses & Hydraulic Fittings
Closer Cylinder, Pins, Hoses, Hose Guard, & Hydraulic Fittings

Inner, Outer Closer & Street side Hubs & Deck Pins

Transit Latches (parts)

Control Switches, Wiring Harness & Inside Control Cable

Misc. Hardware items to assemble the above.

Note: A Main Frame Assembly Parts consists of all of the parts required to assemble a WDL Main Frame
Assembly Complete less the following:
. Platform Ass'y Complete
. Linkage Ass'y (Chain or Bar)
. Roller Guard Covers
A All parts below this level are at the 85803XXX or 31XXXXXX level.

WDLBG RM Main Frame Ass'y, Parts

DESCRIPTION ALL CAPACITIES
Main Frame Ass'y, 96" wide 31270290
Main Frame Ass’y, 102" wide 32270290

Note; A Main Frame Ass'y consist of the following major parts;

Runner Ass'ys, Roller Ass'ys, Roller Pins, & Wear Pads
Roller Guard Covers
Lift Cylinders, Pins, Flow Control Valves, Fluid Line Ass'ys, Hoses & Hydraulic Fittings
Closer Cylinder, Pins, Hoses, Hose Guard, & Hydraulic Fittings
Inner, Outer Closer & Street side Hubs & Deck Pins
Transit Latches (parts)
Control Switches, Wiring Harness & Inside Control Cable
Misc. Hardware items to assemble the above.
Platform Support Linkage

Note: A Main Frame Assembly consists of all of the parts required to assemble a WDL Main Frame Assembly
Complete less the following:

. Platform Ass'y Complete
. Linkage Ass'y (Bar)
A All parts below this level are at the 85803XXX or 31XXXXXX level.

TT010082.doc PAGE 7



[l (5l (e 1™

Date: 11-2-2001
No. TT010083
Model: WDL

EO No. 4088

“HH REV'D 03/21/03

SUBJECT: New WDL RM Series Bottom Stops, Store Below, and
Threshold Extension

We have released a new change to the WDL RM Seriesliftgate. This change releases new style Bottom
Stop, Store Below, and Threshold Extension options. It also releases several miscellaneous product
improvement changes to the WDL RM (and in the case of the Aluminum Ramps, the RGL aswell). The
change has been scheduled to go into effect on liftgates built on or after Jan. 11, 2002. Please refer to
Tech Tip TT010082 for a more detailed description of the change.

The following explains all service part replacement issues that will arise as aresult of this change. Note
that the following information applies only to Service Parts issues for Reduced Maintenance liftgates.
For information on using any of these new parts and assemblies on Pre-RM WDL Liftgates please
contact Engineering. This Tech Tip does not supercede Tech Tip TT990028.

For information regarding converting aliftgate from old style Bottom Stops and/or Threshold
Extensions to the new style please contact the Engineering department.

EFFECT ON SERVICE PARTS:
A. New will work for old —no rework or additional partsrequired:

1. New Equalizer Beams (see below) can be used for old. The new third hole would not be used
when putting a new beam onto an old liftgate.

New Part No. | Old Part No.

Description

31365001 85803386 Equalizer beam Assy, 96”

31465001 85803755 Equalizer beam Assy, 96" w/ Threshold Extension

32365001 85803301 Equalizer beam Assy, 102"

32465001 85803734 Equalizer beam Assy, 102" w/ Threshold Extension
2. New Platform Assemblies Complete can replace old Platforms without Bottom Stops as follows:

New Part No. | Old Part No. | Description

31410001 31410001 Patform Assy Complete, 60 x 80 BE

31410003 31410003 Patform Assy Complete, 72 x 80 BE

31410005 31410005 Platform Assy Complete, 60 x 80 + 15

31410007 31410007 Platform Assy Complete, 60 x 80 + 15w/ CS

31410009 31410009 Platform Assy Complete, 72 x 80 + 15

31410011 31410011 Patform Assy Complete, 72 x 80 + 15w/ CS

31410013 31410013 Platform Assy Complete, 86 x 80 BE

TT010083.doc

PAGE 1



REV'D 03/21/03

New Part No. | Old Part No. | Description
32410001 32410001 Platform Assy Complete, 60 x 86 BE
32410003 32410003 Platform Assy Complete, 72 x 86 BE
32410005 32410005 Platform Assy Complete, 60 x 86 + 15
32410007 32410007 Platform Assy Complete, 60 x 86 + 15w/ CS
32410009 32410009 Platform Assy Complete, 72 x 86 + 15
32410011 32410011 Platform Assy Complete, 72 x 86 + 15w/ CS
32410013 32410013 Platform Assy Complete, 86 x 86 BE

3. New Store Below Lock Bar Assemblies can be used for old.
New Part No. | Old Part No. | Description
31457501 85803575 Store Below Lock Bar Assembly, Curb Side
31457551 85803576 Store Below Lock Bar Assembly, Street Side

B. New will work for old - norework but additional partsarerequired:

1. Some New Runner Assemblies can replace old Runner Assemblies but new Equalizer Beam
Bolts & Nuts ((2) 75087500 Carriage Bolts and (2) 75085199 L ocknuts) must also be supplied
for each runner.

New Part No. | Old Part No. | Description

31230001 31230001 Runner Assy Complete, Curb Side, Bottled Gas
31230051 31230051 Runner Assy Complete, Street Side, Bottled Gas
31330001 31330001 Runner Assy Complete, Curb Side, 1 Piece Platforms
31330051 31330051 Runner Assy Complete, Street Side, 1 Piece Platforms
31430001 31430001 Runner Assy Complete, Curb Side, 2 Piece Platforms
31430051 31430051 Runner Assy Complete, Street Side, 2 Piece Platforms

C. New will work for old - but rework and additional partsarerequired:

1. New Platform Assemblies Complete can replace old Platforms with Bottom Stops but the old

(now service) Bottom Stop Pin Assemblies (85803561) will have to be added to each side of the

platform in order to work with old liftgates with old style bottom stops.

New Part No. | Old Part No. | Description

31410001 31410002 Platform Assy Complete, 60 x 80 BE w/ Bottom Stops
31410003 31410004 Platform Assy Complete, 72 x 80 BE w/ Bottom Stops
31410005 31410006 Platform Assy Complete, 60 x 80 + 15 w/ Bottom Stops
31410007 31410008 Platform Assy Complete, 60 x 80 + 15 w/ CS w/ Bottom

Stops

31410009 31410010 Platform Assy Complete, 72 x 80 + 15 w/ Bottom Stops
31410011 31410012 Platform Assy Complete, 72 x 80 + 15 w/ CS w/ Bottom

TT010083.doc

PAGE 2




REV'D 03/21/03

New Part No. | Old Part No. | Description

Stops

31410013 31410014 Platform Assy Complete, 86 x 80 BE w/ Bottom Stops
32410001 32410002 Platform Assy Complete, 60 x 86 BE w/ Bottom Stops
32410003 32410004 Platform Assy Complete, 72 x 86 BE w/ Bottom Stops
32410005 32410006 Platform Assy Complete, 60 x 86 + 15 w/ Bottom Stops

32410007 32410008 Platform Assy Complete, 60 x 86 + 15 w/ CS w/ Bottom
Stops

32410009 32410010 Platform Assy Complete, 72 x 86 + 15 w/ Bottom Stops
32410011 32410012 Platform Assy Complete, 72 x 86 + 15 w/ CS w/ Bottom
Stops

32410013 32410014 Platform Assy Complete, 86 x 86 BE w/ Bottom Stops

2. Old Bottom Stop runners can be made from new two piece platform runners by adding part
85803564 to the runner as shown on the old service runner drawing.

New Part No. | Old Part No. | Description
31430001 31530001 Runner Assy Complete, Curb Side, Bottled Gas
31430051 31530051 Runner Assy Complete, Street Side, Bottled Gas

3. New Style Bottom Stops and/or Threshold Extensions can be retrofitted onto existing liftgates,
however it isvery involved to do so. Contact Engineering for more information if thisis
necessary.

4. New Style Aluminum/Steel Folding Ramp retention cables (37419502) can be used for old if
they include (2) 37419701, (1) 27310303, and (1) 75084053 for each cable and a copy of the
appropriate Ramp Installation Drawing to provide welding and locating instructions.

D. New will not work for old:

1. New Store Below Lock housings (31457001) cannot be used for old liftgates.

2. New Store Below Runners (32430002 and 32430052) cannot be used for old.

3. New Store Below Runner Cover Plates (32437502 & 32437552) cannot be used for old.
E. Old will not work for new:

1. Old Bottom Stop components cannot be used for new.

2. Old Store Below Lock components cannot be used for new.

TT010083.doc PAGE 3



Ul ]| oo U™ i

TECH TIPS

Liftgate Model: WDL
Issue: Liftgate Platform does not raise and lower evenly

Doc. No: TT020112
Date: 11-4-2002
Model: WDL Series

There are three primary reasons why a WDL Liftgate Platform will not raise (or lower) evenly when the
Platform is empty (no load). They are:

1. The Equalizer Beam and Runners are misaligned

2. There is air in the Hydraulic System

3. The Flow Divider Valve is either out of adjustment or contaminated

Note: On new installations, before checking any of the above items, make certain that the Uprights are
square to each other and to the vehicle.

Troubleshooting Guide:

Issue

Possible Cause

Correction

New or existing installation.
Platform has never raised
evenly. One side leaves the
ground before the other.

Air in Hydraulic System.

Equalizer Beam and Runners
are misaligned.

Refer to “How to Bleed Air
from the System” section in
this document or in the Owner’s
Manual for the liftgate.

Refer to “How to Inspect for
Misalignment between
Runners and Uprights”
section in this document.

New or existing installation.
Platform has never raised
evenly, but both sides leave the
ground at the same time.

Improperly adjusted Flow Divider
Valve (on liftgates equipped with
an adjustable Flow Divider
Valve).

Contamination in Flow Divider
Valve.

Adjust Flow Divider Valve.
Refer to “How to Adjust Flow
Divider Valve” section of this
document or in the Owner’s
Manual for the liftgate.

Disassemble and clean valve or
replace with new valve.

New or existing installation.
Platform raises or lowers
unevenly, but in an erratic
manner. The liftgate may raise
or lower on one side faster than
the other during one cycle, and
on the other side during the
next cycle. Or, the liftgate may
raise or lower evenly for some
cycles, then go back to raising
or lowering unevenly.

Contamination in Flow Divider
Valve.

Disassemble and clean valve or
replace with new valve.

TT020112.doc

Page 1 of 12



WDL Liftgate not Raising or Lowering evenly

Issue

Possible Cause

Correction

Existing installation. Platform

previously raised and lowered
evenly. Now, one side leaves
the ground before the other.

Equalizer Beam and Runners
are misaligned.

Air in Hydraulic System.

Refer to “How to Inspect for
Misalignment between
Runners and Uprights”
section in this document.

Refer to “How to Bleed Air
from the System” section in
this document or in the Owner’s
Manual for the liftgate.

Existing installation. Platform
previously raised and lowered
evenly. Now, both sides leave
the ground at the same time,
but one side reaches bed level
before the other.

Improperly adjusted Flow Divider
Valve (on liftgates equipped with
an adjustable Flow Divider
Valve).

Contamination in Flow Divider
Valve.

Adjust Flow Divider Valve.
Refer to “How to Adjust Flow
Divider Valve” section of this
document or in the Owner’s
Manual for the liftgate.

Disassemble and clean valve or
replace with new valve.

Existing installation. Liftgate
appears to bind or slow down
as the Platform lowers. One
side or the other appears to
hang up as the Platform nears
the ground.

The lower portion of one or both
Uprights may be deformed as a
result of repeated impact with
loading docks. This causes the
Runner Wear Pads to bind in the
Uprights.

Refer to “How to Check for
Proper Wear Pad Clearance”
section of this document.

TT020112.doc

Page 2 of 12



WDL Liftgate not Raising or Lowering evenly

How to Inspect for Misalignment between Runners and Equalizer Beam:

1. Raise the Platform, in the open unfolded position, to bed level. Be sure both sides are resting
fully against the Upstops. (It's okay if the platform does not raise evenly at this point. This will
be resolved after all adjustments are made). Fold the platform to the transit position.

2. Visually inspect the distance between the Linkage Anchors on the sides of the Platform and the
Uprights, as shown below. Inspect both the Street Side and Curb Side.

= N
. Compare gap between Uprights -
and Linkage Anchors. Gap _
Street should be equal within £1/8” Cur_b Side
Side /Uprlght
Upright E
/ B \Curb Side
Street Side Linkage
Linkage Anchor
Anchor
/
Platform

3. Compare the gap between the Uprights and the Linkage Anchors. If the gaps are equal to
within 1/8” of each other, then no adjustment is required. If the gaps vary by more than 1/8”, the
Equalizer Beam will have to be realigned according to the procedures below. Make a note of
which side (curb or street) has the larger gap between the Linkage Anchor and the Upright.
This will be considered the “High Side” for the purpose of adjustment later in this document.

TT020112.doc Page 3 of 12



WDL Liftgate not Raising or Lowering evenly

How to Prepare for Aligning the Runners to the Equalizer Beam:

1. You will need a 4” x 4” piece of wood, or similar material, cut to 24"-30" long.
2. Loosen the bolts on the Street Side Runner:
A. Lower the Platform to the ground.

B. Loosen only the two (2) 3/4"-16 Locknuts on the Street Side Runner as shown below. Do
not remove the two (2) Locknuts from Bolts.

Street Side Upright
Channel Assembly

Rear Cross Beam —]

S

Street Side NOTE:
Runner g T Do not loosen

Assembly these nuts.

PSS

Loosen

both nuts

for alignment.
Do not
remove the
nuts from
bolts.

Equalizer Beam

VIEW A-A

TT020112.doc Page 4 of 12



WDL Liftgate not Raising or Lowering evenly

How to Align the Runners Square to the Equalizer Beam:

1.

Position the 4” x 4” in-between the Equalizer Beam and Rear Cross Beam/Rear Sill on the side
of the liftgate that is the “High Side” (see “How to Inspect for Misalignment between
Runners and Equalizer Beam”, Step 3, earlier in this document) as close to the runner as
possible. Raise the Platform until the 4” x 4” is wedged firmly into position as shown below.
Continue to raise the curb side of the Platform approximately 2" to 3.

Rear Cross Beam

Street Side
Upright
‘i,f
i <> |
@
Street Side [g ‘ S
Runner { g Equalizer
Assembly / Beam
N

Wedge the 4 x 4 inbetween the
Equalizer Beam and Rear Cross

Beam/Rear Sill

With the 4” x 4” firmly locked into place, torque the two (2) 3/4"-16 Locknuts on the Curb Side
Runner to 190-200 ft-Ib.

Lower the Platform to remove the 4” x 4”. Continue lowering the Platform to the ground until
both sides hit ground.

Raise liftgate to bed level and fold platform. Examine gaps between Linkage Anchors and
Uprights again as described in the “How to Inspect for Misalignment between Runners and
Equalizer Beam” section of this document and repeat this adjustment as required until gaps

are equal within 1/8".

TT020112.doc Page 5 of 12



WDL Liftgate not Raising or Lowering evenly

How to Bleed air from the Hydraulic System:

Air in the Hydraulic System can cause the WDL Liftgate Platform to raise and lower unevenly. Air can
leak into the Hydraulic System anytime the system undergoes maintenance, for instance when the
pumps, cylinders or valves are replaced.

The WDL Series Liftgate has undergone several re-designs over the years. The procedures for
bleeding air out of the Hydraulic System depend on which liftgate design you have. Refer to the
appropriate section below for proper procedures based on the manufacture date of the liftgate.

NEW INSTALLATIONS ONLY:

It is very important that the Hydraulic Hoses running from the pump to the liftgate be “primed”
with oil prior to connecting them to the fittings at the bottom of the uprights. Not doing so will
push the entire hose length’s worth of air into the cylinders. If lines have not been primed, they
should be disconnected at the bottom of the Uprights (with the liftgate on the ground) and
“primed” as explained in the Installation Instructions chapter titled: “Connecting Hydraulic
Lines to the Liftgate” before you attempt to bleed the system.

Bleeding procedures for WDL Liftgates built after October 1998:

WDL liftgates built on or after October 1998 must be bled according to the following procedures. If
your liftgate was built before October 1998, refer to the bleeding procedures described in the
previous section of this document.

1. With the Platform open, raise it to approximately 6" below bed level.
2. Starting with the street side Lift Cylinder, locate the Bleeder Port on the side of the Lift Cylinder

near the top. With a 5/32" size Allen wrench, loosen the Bleeder Screw one to two turns. DO
NOT REMOVE THE BLEEDER SCREW FROM THE BLEEDER PORT.

3. Rotate the Raise/Lower Switch upward to activate the pump unit and raise the Platform to bed

level. Continue to hold the Switch up long enough to produce a clear, air-free, stream of oil
from the Bleeder Port.

4. Lower the Platform approximately 6” to allow easy Upright
access to the Bleeder Screw

5. Tighten the Bleeder Screw.

L Lift Cylinder
6. Repeat steps 1 through 5 for the curbside Lift Cylinder.

7. After you have completed the bleeding procedure for
both Lift Cylinders, operate the liftgate through several
raise and lower cycles. The liftgate should operate N~
smoothly and the Platform should travel evenly from the Bleeder Screw
ground to the vehicle floor. If the platform is still raising
or lowering unevenly, refer to the troubleshooting
section of this document to determine the cause of the
problem. N ~

TT020112.doc Page 6 of 12



WDL Liftgate not Raising or Lowering evenly

Bleeding procedures for WDL Liftgates built prior to October 1998:

WDL liftgates built prior to October 1998 must be bled according to the following procedures. If your
liftgate was built on or after October 1998, refer to the bleeding procedures for-those-liftgates
described in the next section of this document.

1. Using suitable ramps or jacks, elevate the rear of the vehicle so that the vehicle floor is at least
59” above the ground. Lower the Platform, in the open position, so that the Lift Cylinders are
fully extended (see below).

Vehicle floor

!

59” Min.

¢ |l N A

Ramps or Jacks

2. Starting with the street side Lift Cylinder, loosen the Hose Clamp and disconnect the Lift
Cylinder Hose from the rigid hydraulic tube attached to the side of the Lift Cylinder as shown

below.
/ Upright
O

- Lift Cylinder
Lift Cylinder hose —

[Lm0I00I10

Rigid Hydraulic Tube —

B ~— Hose clamp

TT020112.doc Page 7 of 12



WDL Liftgate not Raising or Lowering evenly

3.

Press the Raise Switch to activate the pump unit. Continue to press the Raise Switch just long
enough to produce a clear, air-free, stream of oil from the hose.

Reconnect the hose to the rigid Hydraulic Tube and tighten the Hose Clamp with the rigid
hydraulic tube properly positioned to provide clearance to the inside of the Runner Tube as

shown below.

IMPORTANT

Note the position of the Hose Clamp on
the Hose Fitting as shown.

Lift Cylinder
Lift Cylinder \
Hose ﬁ ."
IMPORTANT M / Upright
—
Be certain the Runner Runner Tube
Tube does not contact
the Rigid Tube, Tube Nut 7
or Hose Clamp. . .
7 Rigid Hydraulic
Tube
RunnerTube/ \ Hose Clamp

Repeat steps 2 thru 4 for the curbside Lift Cylinder.

After you have completed the bleeding procedure for both Lift Cylinders, operate the liftgate
through several raise and lower cycles. The liftgate should operate smoothly and the Platform
should travel evenly from the ground to the vehicle floor. If the platform is still raising or
lowering unevenly, refer to the troubleshooting section of this document to determine the cause

of the problem.

TT020112.doc Page 8 of 12



WDL Liftgate not Raising or Lowering evenly

WDL Flow Divider Valve:

All WDL liftgates are equipped with a Pressure Compensated Flow Divider Valve. The
purpose of this valve is to keep the platform level when raising or lowering the liftgate with
an off center load. All WDL liftgates built prior to 10/01 are equipped with an Adjustable
Flow Divider Valve. Liftgates built after 10/01 (or liftgates that have had the valve replaced
since 10/01) are equipped with an improved design Non-Adjustable Valve. This new valve
is fully compatible with older liftgates and will be sent to anyone ordering a replacement
valve for their liftgates.

How to Adjust the Flow Divider Valve
(For liftgates equipped with an adjustable valve — Built prior to 10/01):

If, when raising or lowering, the Platform is uneven with the ground or the floor of the vehicle (one
side of the platform is higher than the other), the pressure-compensated Flow Divider Valve may
have to be adjusted. This valve (located on the inside top of the Hydraulic Enclosure) is preset at
the factory and should not require further adjustment at the time of installation. If adjustment is
required, and only after the cylinders have been bled of all air (refer to “Bleeding the Cylinders”
Section of this document), follow these procedures:

1.

2.

Observe and make note of which side of the platform raises first.

Find the two (2) 1-5/16" Hex Jam Nuts located on the right and left sides of the Flow Divider
Valve. Unscrew both of the Jam Nuts approximately two (2) full turns.

Using a 1/4" size allen wrench, rotate the adjustment screw clockwise 1/8 turn on the side of
the valve which controls the cylinder, on the side of the liftgate where the Platform is higher
(raises first). (NOTE: The right side adjustment screw controls the street side cylinder and the
left adjustment screw controls the curb side cylinder). Also, rotate the opposite side adjustment
screw counterclockwise 1/8 turn.

After each time that you adjust the Flow Divider Valve, fully cycle the Platform several times
from the ground to bed level, each time stopping and continuing to hold against the Upstops for
several seconds.

Repeat this process in 1/8 turn or smaller increments, until the Platform is even and parallel to
the ground and the floor of the vehicle when as it is being raised.

Tighten the Jam Nuts after you have completed the adjustment procedures.

TT020112.doc Page 9 of 12



WDL Liftgate not Raising or Lowering evenly

IMPORTANT

Do not try to adjust only one adjustment
screw. The adjustment can only be
successfully accomplished by adjusting
both adjustment screws as outlined
above.

This hose connects to the
Curb Side Lift Cylinder

To increase flow to
Curb Side Lift Cylinder

To decrease flow to
Curb Side Lift Cylinder

Hose from Divider

Pump Unit

Rear panel of
Hydraulic Enclosure

This hose connects to the
Street Side Lift Cylinder

1-5/16" Hex Jam Nuts
7/8” Threaded adjustment screw
with 1/4” hex socket.

To decrease flow to the
Street Side Lift Cylinder

To increase flow to the
Street Side Lift Cylinder

TT020112.doc

Page 10 of 12



WDL Liftgate not Raising or Lowering evenly

How to Check for Proper Wear Pad Clearance:

1.

2.

Open the Platform and lower it to 6” above the ground.

Starting with the curb side of the liftgate, locate the curb side Upper and Lower Wear Pads.
(Refer to diagram below).

Visually inspect to see that a gap exists between the Upper and Lower Wear Pads and the
Roller Tubes in the Upright Channel as shown below.

First inspect the gap with the Platform raised 6” above the ground. Then inspect the gap with
the Platform halfway up to bed level. Finally, inspect the gap with the Platform near bed level.

If the Wear Pads are coming into contact with the Roller Tubes, or the gap is more than 1/8” at
any of the three (3) positions inspected, the condition should be corrected by either adding
shims to reduce the gap or by increasing the gap using a hydraulic jack or equivalent.

Roller Tube

Curb Side Runner
/

Upper Wear Pad \

Check gap for 1/16” to 1/8” v

clearance between Wear _/

Pad and Roller Tube \

/ @ \ Roller Guard Plate
Curb Side Upright

N

Q&Lower Wear Pad

The minimum allowable spacing between the Roller Tubes is 8-1/2". If the gap is less than this
amount, the Uprights will have to be straightened using a hydraulic jack or equivalent device to
increase the gap between the Roller Tubes to the minimum 8-1/2” dimension. Contact
WALTCO at 330-633-9191 if you have any questions about how to straighten the Uprights.

TT020112.doc Page 11 of 12



WDL Liftgate not Raising or Lowering evenly

How to Install Shims to the Wear Pads:

1. Lower the Platform to approximately 6” above the ground and remove the Roller Guard Plate
from each Runner that requires Shims.

2. Use the smallest gap that was measured of the three (3) positions, to determine the amount of
shimming required.

3. Use the appropriate Shim(s) to reduce the gap to between 1/16” and 1/8". If more than 3/16” of
shimming is required, contact WALTCO at (330) 633-9191 for further information.

4. Loosen the two (2) 3/8” bolts of the Wear Pad Mounting Channel to install shims, then tighten
the bolts.

Install Shim(s) between Wear
Pad Channel and Runner |

7 Shim

Loosen 3/8” Bolt\

H Wear Pad Mounting
" Channel

Loosen 3/8” Bolt /

5. Re-install the Roller Guard Plate.

TT020112.doc Page 12 of 12



Ul el s T (e

‘ ‘ Date: 11/22/02
No. 020115
. ‘ ' Model: WDL, ACL

EO No. 4913, 4925, 4923

We have created non-SP Light Kits for the WDL and ACL, both Factory-installed and
Field-installed.

The new LED’s used in our kits are very similar in size to the existing 6” oval
incandescents, and can installed in the same rubber grommets. Their plugs are not

interchangeable, but otherwise wiring is identical. Anti-theft rings are an SP option for the
80000985, -6, —7, and —8 Kkits.

80000985
80000986
80000987
80000988
80000989
80000990

TTO020115.doc

WDL LED Light Kit, Truck, Factory Installed, grommet mounted.

WDL LED Light Kit, Trailer, Factory Installed, grommet mounted.

WDL LED Light Kit, Truck, Field Installed, grommet mounted.

WDL LED Light Kit, Trailer, Field Installed, grommet mounted.

ACL LED Side Light Kit, grommet mounted.

WDL Grote LED Light Kit, Truck and Trailer, Factory Installed, Stainless
Steel Anti-Theft Ring. (This Kit was created for Ryder and does not include
back-up lights for trucks)

Grote LED light with
stainless steel anti-theft



‘ ‘ Bl ol o 1™ (i (D

Date: 03-28-03
No. TT030121
‘ ‘ ‘ Model: WDL, RGL,F,C,E

EO No. 5021

SUBJECT: New Cycle Counter for WDL, RGL, F, C AND E

Engineering has released the new Cycle Counter as a standard option for the WDL, RGL,
F, C and E with single pumps. This can be provided as a field retrofit kit or factory installed
option. This cycle counter must utilize the new generation Thermalpak with Voltage Guard in
order to record cycles (the new generation controlers are white). Additional liftgate models and
dual pump options can be provided as a custom request.

There are two styles of digital readouts. One is a permanent mount which employs one
digital readout per liftgate. The other is a hand held unit which employs one data port per
liftgate. The data port option allows one digital readout (hand held) to be used for multiple
liftgates (useful for a fleet).

LIFT-CYCLE

(
I
L
S

Counter

©
Hand Held Cycle Counter  (10099450) Permanent Mount Cycle Counter

All the recording information is contained in the Controller unit. If the cycle counter is
added as a retrofit kit, the cycles displayed will be current from the time the New Generation
controller unit was put into service. If the pump unit has an old generation controller unit, it will
need to be replaced with a new generation unit and the cycle count will start at zero. Upon
request the controller can be programmed to display hours of run time in addition to liftgate
cycles.

The following kits were released:

80001006 Cycle Counter Kit, permanent mount for new generation controller
80001007 Cycle Counter Kit, data port only for new generation controller
(part # 10099450 Hand held reader needed for reading data)
80001008 Cycle Counter Kit, permanent mount, retrofit new generation controller included
80001009 Cycle Counter Kit, data port only, retrofit new generation controller included
(part # 10099450 Hand held reader needed for reading data)
10099450 Hand Held Cycle Counter

NOTE: One cycle is equivalent to 5 or more seconds of motor run time per activation.

The following instructions (80101342) are sent out with each kit showing how to wire the cycle
counter and mount the hardware:

TTO030121.doc



CYCLE COUNTER MOUNTING

Attach cycle counter to end of motor using
hose clamp provided.

Be certain not to touch Motor stud with
hose clamp or bracket.

When counter is placed on opposite side of
motor, remove counter from bracket and
reassemble facing upright.

Hose clamp

GR00203

DATA PORT MOUNTING FOR HAND HELD
CYCLE COUNTER

Attach Data Port Bracket to end of motor using
hose clamp provided.

Be certain not to touch Motor stud with hose
clamp or Bracket.

Motor

Data Port

PRE-WIRING OF THERMALPAK UNITS NOT
EQUIPPED WITH CYCLE COUNTER PLUG.

For Thermalpak units having additional wire
with cycle counter plug, proceed to next step.

Units not having cycle counter plug, remove

Thermalpak and install supplied jumper wire to
J2 terminal on back of unit. Thread jumper out
with remaining wires and reinstall Thermalpak.

High Temp LED

J1 Terminal|]

Motor Stud
GR00204
Low Battery LED
M M
1J2 Terminal

GR00206

WIRING CYCLE COUNTER/DATA PORT
INTO PUMP UNIT

Connect wires to Thermalpak, ground, and
solenoid as shown.

Place operation decal in a conspicuous
location near the cycle counter.

Blue wire to
thermalpak

Black wire
to ground

Cable
to cycle
counter

Cycle counter plug

Al al

VWS
DQLTV/’\ML

>od)

Fused wire to battery
side of solenoid

GR00205

TTO030121.doc




A4 4

SUBJECT: Voltage Guard Connections

=]

TECH TIPS

Date: 8-22-03
No. TT030139
Model: All
EO No. NA

e If you encounter these symptoms in your controls:
Motor won't run when Raise or Close switches are
actuated, unless Voltage Guard is bypassed. No
alarm from Voltage Guard. Before you assume that

the Voltage Guard is defective, try this simple fix:
WDL, RGL, OR WSL VERSION

Disconnect Battery Cable, and swap the Power
Lead to be above the Terminal Link, as shown.
Replace Lock Washer and Nuts. Tighten Nut and
Jam Nut to 8 foot-pounds.

Reconnect Battery Cable, tighten to 25 foot-pounds.
Use back-up wrench so that Terminal Link does not
get moved.

Retest controls. If still not working, Voltage Guard
may be malfunctioning.

How this works: When the ring terminal on the
Power Lead is under the copper Terminal Link, or
Battery Cable, it may shift or deform, allowing the
connection to get loose. This can lead to a loss of
electrical power to the Voltage Guard, which quits
working. Putting the Power Lead Terminal on top of
the Terminal Link or Battery Cable gives a large, flat
surface, for a more secure connection.

TERMINAL
LINK

STARTER SOLENOID

TERMINAL

BATTERY
CABLE

VOLTAGE GUARD
POWER LEAD
TERMINAL (RED
WIRE)

GR00662

ALL OTHER LIFTGATES
v
v

Disconnect Battery Cable

Swap the Power Lead(s) to be above the Battery
Cable, as shown. Replace Nut. Tighten Nut to 8
foot-pounds.

Retest controls. If still not working, Voltage Guard
may be malfunctioning.

POWER LEAD

VOLTAGE GUARD

STARTER SOLENOID
TERMINAL

BATTERY CABLE

TERMINAL (RED

WIRE)

GR00663

TT030139




‘ ‘ {1 BB el (o 1™ (G (e

Date: 10/31/03
No. TT030146
A4 4 Model: — All

EO No. NA

Lubrication of Reduced Maintenance Bushings

There has been information circulating that lubricants should not be used on the reduced
maintenance bushings that Waltco utilizes. This includes both Hydrocarbon lubricants
(conventional petroleum based products), and less common Fluorocarbon lubricants.
Lubricants can be used with our bushings but an understanding of the advantages and
disadvantages is needed.

Lubrication is inherent within the bushings we use and will not dry out. The bushings are
impregnated with Teflon that transfers to the pin under load. External lubricants are filled
with additives that provide the lubricity. The most common filler is Molybdenum
Disulfide, which is commonly referred to as “Moly”. These additives can be microscopic
hard particles that roll around between the pin and our bearing liner. This can under some
conditions add to premature wear as opposed to adding no grease at all. There are times
when grease is the culprit instead of the cure.

Neither the Hydrocarbon nor Fluorocarbon grease material would chemically under most
conditions, be a problem for our bushings since our liner is very, very resistant to about all
forms of chemical degradation and attack.

Although there is a science to grease, all the analytical work and theory goes out the
window when grease is used in the field. The common tendency is to use what is cheap
and on hand. This is the reason Waltco reduced maintenance bushings do not have grease
fittings that allow just anything to be pumped into the bushing.

The disadvantage in applying an external lubricant is that over time, contaminates could
migrate into the bushing creating an abrasive paste. Without the means to purge the old
grease, heavy abrasives in the old grease could increase wear in the bushing. Our bushing
is designed to handle some abrasives by imbedding them into the fiber lining to keep them
away from the pin, but a clean lubricant will achieve the best results.

Once a bearing is greased with a quality lubricant, it can in some cases increase the
performance of the bearing up to eight times as long as it is maintained with regular
intervals of grease. In other words a non-reduced maintenance application, but possible
longer life. This could be helpful in northern climates where salt and other de-icing

TT030146.doc



solutions are applied to roads. These contaminates can migrate into the bushing reducing
the lubrication qualities.

For higher performance, a premium grease such as SuperLube Synthetic Grease with
Syncolon (PTFE) from McMaster Carr as part number 1378K33, or a number of DuPont
Krytox products are available.

There are two choices that would work best for those end users that have a severe
application where a lubricant can increase their bushing life. They can request an SP
application where we can design pins that can be drilled for grease fittings. Or they can
apply an anti-seize compound such as "Molypaste” to the pins. This usually lasts for long
periods of time and resists penetration of road wash. An anti-seize compound containing
metal oxides should not be used as they contain abrasives that can wear away at the
bushing liner.

In either case the end user should be aware of proper lubrication methods to avoid getting
the opposite effect they are trying to achieve.

TT030146.doc



WALTCO approximate serial number dates. Page 1 of 2

108000 01/83 207000 07/88 306000 08/94 405000 08/99
109000 03/83 208000 08/88 307000 09/94 406000 08/99
120000 05/83 209000 10/88 308000 10/94 407000 10/99
121000 07/83 220000 11/88 309000 10/94 408000 11/99
122000 09/83 221000 12/88 320000 12/94 409000 11/99
123000 10/83 222000 01/89 321000 01/95 420000 12/99
124000 12/83 223000 03/89 322000 03/95 421000 12/99
125000 01/85 224000 04/89 323000 04/95 422000 04/00
126000 02/84 225000 05/89 324000 06/95 423000 03/00
127000 04/84 226000 06/89 325000 07/95 424000 03/00
128000 05/84 227000 08/89 326000 09/95 425000 04/00
129000 06/84 228000 10/89 327000 09/95 426000 05/00
140000 08/84 229000 11/89 328000 11/95 427000 07/00
141000 09/84 240000 01/90 329000 01/96 428000 08/00
142000 10/84 241000 02/90 340000 02/96 429000 08/00
143000 11/84 242000 07/90 341000 03/96 440000 09/00
144000 12/84 243000 04/90 342000 04/96 441000 11/00
145000 02/85 244000 05/90 343000 05/96 442000 12/00
146000 03/85 245000 07/90 344000 07/96 443000 02/01
147000 05/85 246000 09/90 345000 08/96 444000 04/01
148000 06/85 247000 12/90 346000 10/96 445000 05/01
149000 07/85 248000 12/90 347000 12/96 446000 09/01
160000 09/85 249000 02/91 348000 03/97 447000 09/01
161000 10/85 260000 04/91 349000 03/97 448000 11/01
162000 11/85 261000 05/91 360000 04/97 449000 01/02
163000 01/86 262000 08/91 361000 05/97 460000 04/00
164000 02/86 263000 10/91 362000 06/97 461000 05/02
165000 03/86 264000 12/91 363000 07/97 462000 06/02
166000 04/86 265000 02/92 364000 08/97 463000 09/02
167000 06/86 266000 03/92 365000 10/97 464000 10/02
168000 06/86 267000 05/92 366000 11/97 465000 12/02
169000 08/86 268000 06/92 367000 12/97 466000 01/03
180000 10/86 269000 08/92 368000 01/98 467000 02/03
181000 11/86 280000 09/92 369000 06/98 468000 05/03
182000 12/86 281000 11/92 380000 03/98 469000 05/03
183000 01/87 282000 12/92 381000 06/98 480000 07/03
184000 03/87 283000 02/93 382000 06/98 481000 08/03
185000 04/87 284000 03/93 383000 08/98 482000 10/03
186000 05/87 285000 04/93 384000 08/98 483000 11/03
187000 06/87 286000 06/93 385000 11/98 484000 01/04
188000 07/87 287000 07/93 386000 12/98 485000 02/04
189000 09/87 288000 08/93 387000 12/98 486000 02/04
200000 10/87 289000 10/93 388000 01/99 487000 03/04
201000 11/87 300000 11/93 389000 04/99

202000 01/88 301000 02/94 400000 02/99|*All Serial Number

203000 02/88 302000 02/94 401000 03/99|Dates are approximate
204000 03/88 303000 03/94 402000 05/99

205000 04/88 304000 04/94 403000 05/99

206000 05/88 305000 05/94 404000 06/99

Page 1 of 2



WALTCO approximate serial number dates.

116000 01/83 172000 06/88
117000 05/83 173000 08/88
118000 09/83 174000 10/88
119000 12/83 175000 11/88
130000 03/84 176000 01/89
131000 05/84 177000 03/89
132000 07/84 178000 04/89
133000 10/84 179000 07/89
134000 12/84 190000 09/89
135000 03/85 191000 11/89
136000 04/85 192000 01/90
137000 07/85 193000 03/90
138000 10/85 194000 05/90
139000 11/85 195000 07/90
150000 03/86 196000 10/90
151000 05/86 197000 12/90
152000 09/86 198000 03/91
153000 12/86 199000 06/91
154000 03/87 210000 09/91
155000 05/87 211000 12/91
156000 07/87 212000 04/92
157000 10/87 213000 06/92
158000 11/87 214000 09/92
159000 12/87 215000 12/92
170000 02/88 216000 02/93
171000 04/88 217000 05/93

Shipped From Warehouses

Marietta (Georgia)

Ser No Date

Ser No Date

M1000 12/87 M9000 02/98
M1100 12/88 M9500 06/98
M1500 04/89 M10000 09/98
M2000 03/90 M10500 01/99
M2500 12/90 M11000 04/99
M3000 09/91 M11500 08/99
M3500 07/92 M12000 01/00
M4000 04/93 M12500 09/00
M4500 02/94 M13000 10/00
M5000 06/94 M13500 02/01
M5500 11/94 M14000 07/01
M6000 04/95 M14500 01/02
M6500 09/95 M15000 06/02
M7000 04/96 M15500 01/03
M7500 10/96 M16000 07/03
M8000 04/97 M16500 11/03
M8500 09/97 M17000 03/04

Ser No Date

Page 2 of 2

Ser No Date

218000 08/93 273000 12/98
219000 12/93 274000 02/99
230000 02/94 275000 04/99
231000 05/94 276000 06/99
232000 08/94 277000 08/99
233000 10/94 278000 10/99
234000 12/94 279000 12/99
235000 02/95 290000 02/00
236000 05/95 291000 04/00
237000 08/95 292000 06/00
238000 11/95 293000 08/00
239000 01/96 294000 11/00
250000 03/96 295000 02/01
251000 06/96 296000 05/01
252000 09/96 297000 07/01
253000 12/96 298000 09/01
254000 03/97 299000 01/02
255000 05/97 310000 04/02
256000 08/97 311000 07/02
257000 10/97 312000 10/02
258000 01/98 313000 01/03
259000 03/98 314000 04/03
270000 05/98 315000 07/03
271000 07/98 316000 11/03
272000 10/98 317000 03/04

Ser No Date

D1000 01/91
D2000 06/92
D3000 03/94
D4000 03/95
D5000 11/96
D6000 04/98
D7000 04/99
F1000 02/00
S1000 04/00
A1000 04/00
18000 05/00
T9000 09/02

*All Serial Number
Dates are approximate

Page 2 of 2



	WDL Series
	WDL Liftgate Terminology
	Platform and Linkage
	WDL Chain Linkage Assembly
	PM-295
	PM-456
	PM-482
	PM-456A
	PM-296
	PM-457
	PM-483
	PM-457A
	PM-297
	PM-458
	PM-458A
	PM-458B

	Ramps
	PM-298
	PM-298A

	Main Frame and Runner Assembly
	Threshold Extension
	PM-294
	PM-475
	PM-475A
	PM-475B
	PM-385
	PM-476
	PM-386
	PM-477
	PM-477A
	PM-363
	PM-363A

	WDLBG Platform/Runners (Bottled Gas)
	PM-301
	PM-486
	PM-486A
	PM-303
	PM-488
	PM-302
	PM-487

	Hydraulics and Controls
	Hydraulics and Electrical Layouts
	PM-350
	PM-384
	PM-383
	PM-351
	PM-478
	PM-480
	PM-479
	PM-481
	PM-532
	PM-534
	PM-535

	Schematics
	Push Button Control Single Pump (thru 10/98)
	Push Button Control Dual Pump (thru 10/98)
	Super Switch Control Single Pump (from 10/98 thru 1/01)
	Super Switch Control Dual Pump (from 10/98 thru 1/01)
	Super Switch Control Single Pump (from 1/01)
	Super Switch Control Dual Pump (from 1/01)
	Hydraulic Schematic with Push Button Control Single Pump (thru 10/98)
	Hydraulic Schematic with Push Button Control Single Pump w/ Hand Pump (thru 10/98)
	Hydraulic Schematic with Push Button Control Dual Pump (thru 10/98)
	Hydraulics Schematic with Super Switch Control Single Pump (from 10/98 thru 1/01)
	Hydraulics Schematic with Super Switch Control Single Pump w/ Hand Pump (from 10/98 thru 1/01)
	Hydraulics Schematic with Super Switch Control Dual Pump (from 10/98 thru 1/01)
	Hydraulic Schematic with Super Switch Control Single Pump (from 1/01)
	Hydraulic Schematic with Super Switch Control Single Pump w/ Hand Pump (from 1/01)
	Hydraulic Schematic with Super Switch Control Dual Pump (from 1/01)

	Pumps
	PM-287 (85803925, 85803937)
	PM-288 (85803973, 85803974)
	PM-287A (70400975)
	PM-288A (70401000)
	PM-567 (70401500)
	PM-568 (70401525)

	Cylinders
	PM-327 (32680050)
	PM-327A (32680051)
	PM-326 (32480010)
	PM-326A (32480011)
	PM-326B (32480012)


	Tech Tips
	TT960014 - Ground Cable for Hydraulic Enclosures with a Slide Out Tray
	TT970001 - New, three lug cast steel Closer Hubs
	TT990028 - WDL Liftgates after 10-1-98 have incorporated reduced maintenance features
	TT000044 - Proper bleeding procedure for liftgates equipped with dual pumps
	TT000050 - "New" pump enclosure features with Power Kit Options
	TT010063 - Dual Pumps with Thermalpak w/ Voltage Guard wiring change and retro-fix
	TT010082 - New Bottom Stops, Store Below, and Threshold Extension
	TT010083 - New Bottom Stops, Store Below, and Threshold Extension service part replacements for Reduced Maintenance liftgates.
	TT020112 - Liftgate Platform does not raise and lower evenly
	TT020115 - New LED Light Kits
	TT030121 - New Cycle Counter for WDL, RGL, F, C and E
	TT030139 - Voltage Guard Connections
	TT030146 - Lubrication of Reduced Maintenance Bushings

	Serial Numbers
	Parts Price List
	Pump Troubleshooting Guide


	OnDate: 
	SerialNo: Click the link at bottom of the page for a list of liftgate serial numbers, organized by approximate ship dates.


